1. This parts catalog is the last edition Yanmar crawler backhoe Model B3, B3-1 & B3-2.

2. Parts catalog history

Parts catalog No. Published Remarks
1st edition 000Y 00K 2360 Nov., 1988 | Disuseold edition
1st revised 000Y 00K 2362 Aug., 1994 | Disuseold edition
last edition 000Y00K 2363 May, 1998
3. Model name
SECTION Column Model Note
(A) B3(R)
(B) B3(R) MULTI mecha - multi spec.
) (C) B3(R) PLT hydraulic pilot spec.
I (Vehicle) D B3(R) PLT. MC hydraulic pilot spec.,
(D) (R) ’ multi change spec.
(E) B3-2(R) PLT hydraulic pilot spec.
(F) | B3-2(R) PLT, M |Nydraulicpilofspec., ' e,
Il (Engine) (A) 3TN84L-RBA
4. Machine No
Model M/# Manufactured
B3 00501~02444 88/7 ~91/4
B3-1 10501~11766 891/ 4 ~92/11
B3-2 20501 ~20901 93/ 9 ~96/ 1
3TN84L -RBA 06642~511856 88/7 ~96/ 1

5. Your understanding is asking that this parts catalog is not a technical data manual
setting forth as servicing procedures, This parts catalog is using simplified iilustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

Be careful not to use the simple parts available in the market

repairing causes such as an early breakage, for instance.

; otherwise their use in



SPECIFICATIONS

YANMAR CRAWLER BACKHOE

Name

Model B3P B3-PR
2 | Type 3TN84L -RBA

'-% Model Vertical 3-cylinder water-cooled diesel
o Overali iength mm 3750

% Overall width mm 1470

o Overall height mm 2390

Bucket capacity (St'd) m’ 0.07

Outside width of bucket (St'd) | mm - 450

Max. digging depth mm 2700

Max. cutting depth mm 4940

Max. dumping height mm 3570

Max. cutting radius at ground level | mm 4100

Min. turning radius mm 770

Max. scoop capacity kg 2050

Traveling speeds (high-low) km/hr 2.0 2.2
Climbing ability — 30

Distributed weight kg /cme _0,232‘ 0.277
Crawler width (St'd) mm 320

P Width X height mm 1470 %300

3 Capacity m* 0.13

Operating weighj: kg 2900 2850




S —
TABLE OF PAINTED COLOR

HZEfH B3y9-1 (B3 SERIES) M/# 00501~
PREVIOUS COLOR B3-13Y-%(B3-1 SERIES) M/# 10501~

H2RkE
NEW COLOR @
:““ ]
© J
920 5
N P g
Vehicle Painted Color
AT 55’22—:_ BEM Painted Color (;E‘IIZﬁ
Part| iption VRS ' Hunsel No. Code.
Yoo —0U—~LKTA P | YANMAR Cream White 40
@ 5. 0Y9/1 ' 5. 0Y9/1N T
. Yrvv—=a—5A4A 4T 0~ || YANMAR New Light Yellow
D\ 77| 1owes. 5/8 | 1ovre, 5/8 36
@ X o —9—oFU—TH YANMAR Dark Olive Il 47
: 7.5GY1/1 7.5GY1/1
YooV rTY— YANMAR Mint Green 85
@ 1BG7/8 1BG7/8
Yo 4—T U= YANMAR New Deep Green 88
@ 0.6B2.2/4.2 0.6B2.2/4.2
PoIT—T LA v a7 U—" | YARMAR New Grayish Green 86
@ 2.9BG4.8/3. 0 2.98G4.8/3. 0
@ Yoe—45—0FU—J70L— YANMAR Dark Olive Gray 79
5. 39Y2.97/0.78 5. 39Y2. 97/0. 78



T EEE
Vehicle Painted Color

YANMAR Dark Ol ive Gray

577 2EE ZEEMEES  (Paint Part No)
Part Paint Color 16L47(16L Can) | 4Lhv(4L Can) | 27" L-(SPRAY)
ORI Mt 081101-09614 |  ------- 981101-10140
@ e v i vaEee T | 33t10-01602 | - 981101-06041
@ |fux-—F—s3u—Tl 981101-09515 |  ------- 981101-10141
@ |Fax sy bTU—Y 981101-09700 | 97762040850 | 977620-30851
® | a oY= 981101-09588 | 977620-40880 | 977620-30881
©® |vong A2 7V | 981101-00616 | 977620-40860 | 977620-30861
D |faR T AV =TTV s 977620-40720 | TOR-90460003

FI—ERGR TEEEIERE R LD HDDEEN. Rk

Description of part no.,which color is different from previous one.

No. HaEs ERenE iR BRE Paint Color
Part No. Part Name
1. XXXXXX-XXXXX :—1 XXXXXXXXXXXX(85) | +v7-3vb9" Y=y YANMAR Mint Green
2. XXXXXX-XXXXX :—2 XXXXXXXXXXXX(88) | ¥v3-#7 ¢=2"4 -7 | YANMAR New Deep Green
3. XXXXXX-XXXXX -3 | XXXXXXXXXXXX(86) | ¥v3-379" V4s29" U-2 | YANMAR New Grayish Green

GE1)EGI-VRKROD M-1] [3BEEINY -2V -y THBEETT,
(GE2)BRBERRD( )NIEXSERT,

(NOTE 1)

“1” at the end of part No shows YANMAR Mint Green.

(NOTE 2)( ) at the end of part name shows Color code.

ERRRmDH -

New & previous color

[BZ2EE

of main parts

A 2% previous color| ¥ 24 new color FitRem main parts
B3(M/# 00501~ B3-2(M/# 20501~
B3-1(M/# 10501~
YoT—- Y-8 V9 h U= bt —3% canopy
PAETN: E @S YANMAR New Grayish Green
YANMAR Cream White \ x VIV 7 -4(C), T~k boom(C), arm,
YANMAR Mint Green 7-h9° -, N rybyYs8 -] arm/bucket cylinder,
N ¥yb7-b, N iqb9y bucket arm/link,
FO 475, fEshimivy fuel tank, hyd. oi! tank
Yoe— V=K 1) plate(guard), boom(A),
Za—Z4 b TO~ 7°-h(A), 7 -A(B) boom(B), of fset cylinder,
YANVAR New Light Yellow b i TV A W ¥ bonnet
PoT—45—o4U—=7J1 7 -hvy - boom cyl inder
YANMAR Dark Olive 11 N (7" =S8 =) cover(boom cylinder)
Y- vevad u-y 0-4577" In" - work lamp cover
YANMAR New Grayish Green
Yr-ET -y N yqh bucket, turning frame,
YANMAR New Deep Green EEIV-5,  EITIV-A driving frame
Yoe—=—=0FV—-TJ1r— 1R(ESR control equipment
YANMAR Dark Olive Gray ,




$iR Fig 1~4
LABEL

T8 Fig 5
TOOL

MERE  FiG 60~69

FO%79& FON 47" Fig 10
FUEL TANK & FUEL LINE
fEBhiS/) Fig 59

1h9bA Fig 44

OFFSET CYLINDER
7' ~h Fig 78,79
_BOOM

T-b7)/5 Fig 42

ARN

N FybNsy Fig 43
(BUCKET CYLINDER

Nrsb  Fig 82~87)

BES

ELECTRIC PART

BB D 2 ¥R
PARTS NAME

THth Fig 7
ACCELERATOR

HVALWTE  Fig 6
SILENCER & SUCTION PIPE
I/ /b Fig 8

ENGIN MOUNT

37 I-9&Wyh Fig 9
RADIATOR & MOUNT

N9 Fig 1

BATTERY

* v3yb Fig 38

BONNET

¥ VT &EHEE  Fig 40
HYD. OIL PUMP & PUMPK & JOINT

ETE5 Fig 46, 47]
DRIVING MOTOR

N Y-yuh° Fig 17
GREAS ING
-+ & AF97° Fig. 36, 37
SEAT & STEP

BUCKET:

BLADE CYLINDER

T V- A Fig 45

CONTROL_EQU!PMENT

IBEEEE  Fig 18~32

N-5&77 ¢a¢  Fig 14~16
ROLLER & ADJUST

7+ Fig 88

FRAME COYER
FEEIE-Y Fig 48
TURNING MOTOR

SWIVEL JOINT

CONTROL VALVE

EEIN 7)) &BERINYY Fig 34
TURNING BEARING & TURNING LOCK
Jv-hBN - Fig 35

MN B adsh Fig 49

/M- B Fig 50~53

Mm-5 Fig 17
BLADE CRAWLER
b Fig 33 YEIUN BT Fig 54
FRAME REMOTE CONTROL VALVE

n-%YN K7 Fig 55
ROTARY VALVE

KFEEY V30 V7 Fig 56, 57
TURNING BRAKE VALVE

P. T. O. N}7 Fig 58
P. T.0. VALVE

WM-AEE  Fig 70~T6
CONTROL PIPING




e #H K
WIRING DIAGRAM

. Green (8)
_ Black (2)
\Zfangf_imp F— XLy F Red ()

HORN S W.

G
(B
K= R :
HORN L : Blue (&)
W : White (8)
Lg 1Y : Yellow (B])
¥ Or: Orange ()

SL: Skyblue (%)
= > H
2 e Lg: Light-green (E&)
SEE Br: Brown (X)
GW — GW GW — GW @D A4
6 M6 ve| |vB “ve] |vs o
F Y8 YB Lg Lg Lg Lg " )
4 ow! {aw G G G G TE—RFT
AR BR BR BR BR B B WATER TEMP.
= B B RY RY ———‘
T Lg Lg Or Or @ Fa—~Y
GR}—GR B8 8 CHG.
EEEE
v .
LAMP 1]
CHECKER EEEER YB R
99 T
Y& BUZZER
1717 BR B
TR Y MY 4’
A G G
N LR LR
E 8 B GW GW
Bl [ B | TI—A~%
, HOUR
Fp— R R (ama) METER
1254
CHG.
INDICATOR <«
N
R 7~955721 vF
| B o WORK LAMP S W.
/W
Br
)
wIF(YL— RW ) WB | o
SAFETY R R @) 257127217
RELAY RB RB \, ® STARTING S W.
RW RW N
GYy—Br | Br i -- r——
or LR B 8r R
R P R O—NA 1T
30 R LOW-HIGH VALVE
w3 L Or : By b FITNT
ay—L. or ' CUT OFF VALVE
E}—2B B .
Y Y H !
3 3 @ | 75 XA, F
- 2| 5| &l 3f 3 SAFETY ‘SWITCH ;
=LYz
CURRENT LIMIT - .
= —_ H A7 URf4ay b
v#;rlaa 5') ' HYD, OIL PILOT

(=)
7503IR
(N702) .
— - Jizb—-4& o = L
= /Ny7l 2AE—~F 4 TE-4R ENI iy S . T = -
BATTERY STARTING MOTOR GENERATOR  y7p—4 FAINTLI I RL9F I4—BF T v F

AIR HEATER OIL PRESSURE S W. WATER TEMP. S W.



’ ’772146_03100’ ’.'LABEL SET."l’l’ 7% %%3%3%%7%73%%7%7%3%3)3
,1,,772146-03101, ,"LABEL SET",1,1,,,,,S,,,M00869, ,M00869,,,,,,
? ,172146_03260, ? LABELﬂl,l, 7% 9%%7%3%3%7%3%3%7%3%73%3)3

1
1
2
1,2,,172146-03250, ,"LABEL, OPERATION",1,1,,,,,S,,,M00869, ,M00869,,,,,,
2,,172146-03110, ,"LABEL, SPECIFICATION",1,1,,,,,55555555535
2,,172146-03120, ,"LABEL, OIL/WATER",1,1,,,,5555555353525
2,,172146-03130, ,"LABEL, GREASING",1,1,,,,5555535555535
2,,172146-03140, ,LABEL,1,1,,,,,.,,:5555555

,2,,172146-03150, ,LABEL,1,1,,,,,,,:.5555555

8,2,,172146-03160, ,LABEL,1,1,,,,,,555555555>

9,2,,172141-03170, ,"LABEL, RESTART",1,1,,,..555355535555>»
10,2,,172146-03170, ,LABEL,1,1,,,,,,,55555555>5

11,2,,172141-03181, ,"'LABEL, RESERVER(C)",1,1,,,,5555535555335
12,2,,172146-03180, ,LABEL,2,2,,,,,,,,.5555555

13,2,,172519-03180, ,"LABEL, LIFT ARM(R)",1,1,,,,5555535555575
14,2,,172141-03190, ,LABEL(D,1,1,,,,,,,555555555

15,2,,172141-03190, ,LABEL(D,1,1,,,,,-M, 555555555

15-1,2,,172146-03190, ,LABEL,1,1,,,,,5.55555555>

16,2,,172519-03190, ,"LABEL, LIFT ARM(L)",1,1,,,..55553555555>5
17,2,,172141-03201, ,""LABEL,ENGINE ROOM(C)",1,1,,,,555555555533
18,2,,172146-03200, ,LABEL,1,1,,,,,5555555555>

19,2,,172146-03210, ,LABEL,1,1,,,,,,,55555555>

20,2,,172146-03220, ,LABEL,1,1,,,,,,555555555>5

21,2,,172146-03230, ,LABEL,1,1,,,,,.5555555555

22,2,,172146-03240, ,LABEL,1,1,,,,,.5555555555

23,2,,172141-03250, ,"LABEL, OILING",1,1,,,...555553553>»
24,2,,172519-03290, ,"LABEL, ENG.COVER",1,1,,,,,55535555535>»
25,2,,172141-03350, ,"LABEL, QUICK(C)",1,1,,,5555535552355>5
26,2,,172141-03360, ,"LABEL, START SWITCH",1,1,,.,.,.5555555955>5
27,2,,172137-03730, ,"LABEL, TURNING LOCK",1,1,,,,.5555555955>
28,2,,172137-03780, ,"LABEL, THROTTLE",1,1,,..,.5555352553
29,2,,933112-52400, ,"LABEL, FUEL",1,1,,,,,.555555555>»
30,2,,933112-91901, ,"LABEL, YANMAR",1,1,,..,,.55553555535
31,1,,172141-03340, ,"LABEL ,ADJUST CRAWLER",1,,,.,.,..1,....55554
31-1,1,,172141-03341, ,"LABEL ,ADJUST CRAWLER",1,1,,,,,S,1,,M00595,,,,,,,,

1
1
2
2
3
4
5
6
7



‘] iR S A )
Fig.

LABEL (INFANCY)
il — RHEUNe 11
25—l B UNo. 2 5NEEHET,
1 7 ine 2~30
00 '
1 fe? E:Rfﬁ 2< 1nmn 23
™
(I
T 3 g , I
2;7 :g.l Brszn ®
VIENER FROM (B) i

26
Pl : -'\

30/?‘ ,
i

4 |

B kNo, B ENo. FT Rl {u
MACHINE SERIAL ND.
ENGINE NO. IS STAMPED
INTO THIS LOCATION

24
22
15




,»,(72146-03102, ,"LABEL SET, (B3-1)",1,1,1,1,,,,5555555535
,1,,772146-03103, ,"LABEL SET, (B3-1)",,,1,1,,,S,,,,,,,M10785,,M10785,,
,,172146-03111, ,"LABEL, SPECIFICATION",1,1,1,1,,,,,555555553

1

1

2

1,2,,172146-03112, ,""LABEL, SPECIFICATION",,,1,1,,,S,,,,,,,M10785,,M10785,,
2,,172146-03120, ,"LABEL, OIL/WATER",1,1,1,1,,,,55555353555
2,,172146-03130, ,"LABEL, GREASING™,1,1,1,1,,,,,5553555555
2,,172146-03140, ,LABEL,1,1,1,1,,,,,,,,,5555>

2,,172146-03150, ,LABEL,1,1,1,1,,,,,,,,.5555>

,2,,172146-03160, ,LABEL,1,1,1,1,,,,,,.555555>

7-1,2,,172146-03161, ,LABEL,,,1,1,,,S,,,,,,,M10785, ,M10785, ,
8,2,,172141-03170, ,"LABEL, RESTART",1,1,1,1,,,,.,5535555535
9,2,,172146-03170, ,LABEL,1,1,1,1,,,,,,,555555>

10,2,,172141-03181, ,"LABEL, RESERVER(C)",1,1,1,1,,,,555555355>5
11,2,,172146-03181, ,LABEL,2,2,2,2,,,,,355535555

12,2,,172141-03190, ,LABEL(D,1,1,1,1,,,,555555355>5
13,2,,172146-03191, ,"LABEL, STRIPE REAR A",1,1,1,1,,,,.,5555555>»
14,2,,172141-03201, ,"'LABEL,ENGINE ROOM(C)",1,1,1,1,,,,5555552335
15,2,,172146-03201, ,"LABEL, STRIPE REAR B",1,1,1,1
16,2,,172146-03211, ,LABEL,1,1,1,1,,,,,555555535
17,2,,172146-03221, ,LABEL,1,1,1,1,,,,.54555355554
18,2,,172146-03231, ,LABEL,1,1,1,1,,,.,..5555554
19,2,,172146-03290, ,LABEL,1,1,1,1,,,,,555555535
20,2,,172519-03290, ,"LABEL, ENG.COVER",1,1,1,1,,,,.5535555535
21,2,,172146-03300, ,LABEL ,1,1,1,1,,,,,,55555555
22,2,,172141-03250, ,"LABEL, OILING",1,1,1,1,,,,.,55555955>»
22-1,2,,172155-03310, ,"LABEL, OlLING",,,1,1,,.S,,,,,,,M11757, ,M11757,,
23,2,,172141-03360, ,"LABEL, START SWITCH",1,1,1,1,,,,,,5555555>»
24,2,,172131-03580, ,"LABEL "'YANMAR™' R",1,1,1,1,,,,.5535555535
25,2,,172131-03590, ,"LABEL ""YANMAR™ L",1,1,1,1,,,,.,.555535555
26,2,,172137-03730, ,"LABEL, TURNING LOCK",1,1,1,1,,,.,5555555525
27,2,,172137-03780, ,"LABEL, THROTTLE™,1,1,1,1,,,.,255355554
28,2,,933112-52400, ,"LABEL, FUEL",1,1,1,1,,,,,,5555555>
29,2,,172146-03310, ,LABEL,1,1,1,1,,,,,,55555555
31,1,,172141-03341, ,"LABEL ,ADJUST CRAWLER™,1,1,1,1,,,.1,,...,.55>
31-1,1,,172165-03240, ,LABEL,,,1,1,,,N,1,,,,,,M11757, ,M11757,,
32,1,,172146-03250, ,"LABEL, OPERATION",1,1,1,1,,,,,55555555>
32-1,1,,172146-03450, ,""LABEL, OPERATION",,,1,1,,,S,,,,,,,M11861,,M11861,,
33,1,,172162-03250, ,"LABEL,PATTERN A", ,.,1,1,,,,.555555235
34,1,,172151-03531, ,LABEL,,,1,1,,,.,,55555555

35,1,,172151-03550, ,"LABEL,PATTERN B, ,,.1,,.:555555955>5
36,1,,172141-03710, ,"LABEL, MULTI",,2,2,2,,,,555555533>
37,1,,172141-03350, ,"LABEL, QuUICK(C)*",1,1,1,1,,,Z,,,,,,,M11685,,M11685,,
38,1,,172146-03400, ,LABEL , ,1,,,,,..:.5555555
39,1,,172148-03410, ,LABEL , ,1,,,,,..555555555
40,1,,172146-03270, ,LABEL, ,1,.,1,,,,2,,,5,5555>

1
1
2
2
3
4
5
6
7



g0t (-1)
Fig. LABEL (-1)

32 FROM M/#10501
33 34
40 3 35 R UNo. 1
BHUNo. 20520882 ET.
39 -
1 inc. 2~29
1
2 | 4
31
26 Brssn 28 10 22
29 3 4 Viewep Fro® N W
W g [ i
|
! :—_] ®
©nszw i
VIEWED FROM(C) 24 \
=
37—
R 00
23
LS
|| e Bns3n
0 I | VIEWED FRON B
25
= 1& - PREVI0US
13

, 3 ‘f‘.‘ ‘_.‘. - I
| | /\ 7 | 'y
B {ENo, SEANo, FTZI (U B ( j /
MACHINE SERIAL NO, v f 25
ENGINE NO. 1S STAMPED 14 g N 3
INTO THIS LOCATION %

20

13 A




., 772146-03104, ,"LABEL SET, (B3-2)",,,,.1.,1,...:5::2555
,,172146-03113, ,"LABEL, SPECIFICATION",,,,,1,1,,,,55555535
,»,172146-03121, ,LABEL,,,,,1,1,,,,,,,,,,,,

,,172146-03131, ,LABEL,,,,,1,1,,,,,,,,555>

,,172146-03140, ,LABEL,,,,,1,1,,,,,,5,555>
»»,172146-03150, ,LABEL, ,,,,1,1,,,,,,,,,,,>

2,,172146-03161, ,LABEL,,,,,1,1,,,,,,,,,,,,
8,2,,172141-03170, ,""LABEL, RESTART",,,,.,1,1,,,,5555555>
9,2,,172146-03170, ,LABEL, ,,,,1,1,,,,.,,,,5,,
10,2,,172141-03181, ,"LABEL, RESERVER(C)",,,,.1,1,,,,5555555>5
11,2,,172146-03181, ,LABEL,,,,,2,2,,,,,555555>
12,2,,172141-03190, ,LABEL(D, ,,,,1,1,,,,,,,5555,
13,2,,172146-03191, ,"LABEL, STRIPE REAR A",,,,,
14,2,,172141-03201, ,"LABEL,ENGINE ROOM(C)",,,,,
15,2,,172146-03201, ,"LABEL, STRIPE REAR B",,,,,
16,2,,172146-03211, ,LABEL, ,,,,1,1,,,,,555555>
17,2,,172146-03221, ,LABEL,,,,,1,1,,,,.,.:55>
18,2,,172146-03231, ,LABEL,,,,,1,1,,,,.,.:555>
19,2,,172146-03290, ,LABEL,,,,,1,1,,,,.,,,,,,,,
20,2,,172519-03290, ,"LABEL, ENG.COVER",,,,,1,1,,,.55555554
21,2,,172146-03300, ,LABEL,,,,,1,1,,,,,,555.5>

22,2,,172146-03310, ,LABEL,,,,,1,1,,,,,,,.,,5,

23,2,,172155-03310, ,"LABEL, OILING",,,,,1,1,,,,5555555>
24,2,,172141-03360, ,"LABEL, START SWITCH",,,,.1.,1,..,,.555255>
25,2,,172519-03680, ,"LABEL ,BRAND", ,,,.2,2,,,55555355>5
26,2,,172137-03730, ,"LABEL, TURNING LOCK",,,,.,1,1,,,...355554
27,2,,172137-03780, ,"LABEL, THROTTLE",,,,,1,1,,,555555535
28,2,,933112-52400, ,"LABEL, FUEL",,,,,1,1,,,,.555555>
29,2,,172183-03280, ,"LABEL,LOCK",,,,,1,1,W,,,,,,,.,,,M20703, ,M20703
30,1,,172165-03240, ,LABEL,,,,,1,1,,1,,,,,,,,,,

31,1,,172162-03250, ,"LABEL,PATTERN A", ,,..,1,1,,..,355554
32,1,,172151-03531, ,LABEL, ,,,,,1,,,,,5.5555

33,1,,172141-03710, ,"LABEL, MULTI", ,,...2,..52555255>5

1,1
2,2
3,2
4,2
5,2
6,2
7



S84k (-2)
Fig. ¥ LABEL(-2)

FROM M/#20501

31 32
BHUNo 1(F
R UNo. 25292 8HF T,
1 inc. 2~29
9 T
2% 30 4
BH5 RN 28 10 23
0 3 VIERED ERON (B) N ~
3 } { L
L1 1 i
B #»s L
k. o
1 F
29—
R 00
24
\‘_ ]
‘: © H5R
]9/5(’— ] VIEWED FRé:@
s
[ 13

B {ANo. BRINo. TR B
MACHINE SERIAL NO.
ENGINE NO. 1S STAMPED

INTO THIS LOCATION 14 3 11 33

REFER TO Fig. §—25

\S—
7

13 G 16 13 / B=. \18

TN ] 17

[P )[R
1621 N 33 | \s STAWPED INTO
THIS LOCATION




,», (72146-03170, ,"'LABEL SET, (B3-2AS)",1,,,,55535555252335
,,172146-03090, ,LABEL,1,,,,,,,.5.555555>

,,172146-03181, ,LABEL,2,,,,,,,.5.555555>

,,172146-03191, ,"LABEL, STRIPE REAR A™,1,,,..,555553555235
,,172146-03201, ,""LABEL, STRIPE REAR B",1,,,.:5555553555535
,»,172146-03211, ,LABEL,1,,,,,,,,55555555>

2,,172146-03221, ,LABEL,1,,,,,.,.55555555>
8,2,,172146-03231, ,LABEL,1,,,,,,,.55555555>
9,2,,172146-03290, ,LABEL,1, ,,,,,.5555555555
10,2,,172146-03300, ,LABEL,1,,,,,,5555555555>
11,2,,172146-03320, ,"LABEL,,GREASE E",1,,,,,555553555535
12,2,,172146-03330, ,""LABEL ,OFFSET E",1,,,,5555553555535
13,2,,172146-03340, ,LABEL,1,,,,,,,555555555>5
14,2,,172141-03360, ,""LABEL, START SWITCH",1,,,..,55555355535
15,2,,172146-03360, ,"'LABEL,FENDER E",1,,,,5555555535555
16,2,,172146-03370, ,LABEL,1,,,,,,,5555555555
17,2,,172146-03380, ,""LABEL ,GREASING E",1,,,,,5555553555553
18,2,,172141-03440, ,LABEL,1, ,,,,,,5555555555
19,2,,172131-03580, ,"LABEL ""YANMAR™ R"™,1,,,.,:555355235555
20,2,,172131-03590, ,"LABEL " YANMAR™ L",1,,,.5555555552535
23,2,,172171-03720, ,LABEL,1,,,,,5555555355555
24,2,,172137-03730, ,"LABEL, TURNING LOCK",1,,,,55555535555535
29,2,,172137-03780, ,"LABEL, THROTTLE",1,,,.55555553555553
30,2,,172171-03780, ,LABEL,1,,,,.,:5555555555
31,2,,172155-03790, ,"LABEL ,RE-FUELING",1,,,,,.5555555355>5
33,2,,172171-03800, ,LABEL,1,,,,,5555555355555
34,2,,172171-03810, ,LABEL,1,,,,,555555555555
40,2,,933112-52100, ,"LABEL, FUEL™,1,,,,5555535555535>»
41,2,,172146-03310, ,LABEL,1,,,,,5:5555555555
42,2,,172146-03450, ,""LABEL, OPERATION",1,,,,.5555555335554

1,1
2,2
3,2
4,2
5,2
6,2
7



Fig 4

$84R (A S
LABEL (AS SPEC. )

RUNe. 205028 EHET,

o B LN, 112
1 inc. 2~42
. 1
2 | 4
™~
24 : 0 23 31
A
0 6 [OEkL XN N
VL
i 0] -
|
Folo}
B m—
@nsrr e

e

14

i {kNo. B ENo. TR B

MACHINE SERIAL NO.

ENGINE NO. 1S STAMPED

INTO THiS LOCATION

34

13
\8
\7

H4ENO, TR
MACINE SERIAL NO,
IS STAMPED INTO
THIS LOCATION




,,772146-05100, ,"TOOL SET",1,1,1,1,1,1,,,.,,555554
,,172122-05100, ,NOZZLE,1,1,1,1,1,1,,,,,555555>»
,»,172146-05100, ,""BAR WRENCH',1,1,1,1,1,1,,,,,,555555
,»,172614-38300, ,"PIN 5X45, LOCK",4,4,4,4,4,4,,,,,,:3:5555
,»,104200-92350, ,"DRIVER, SCREW',1,1,1,1,1,1,,,,.555555>
,»,171301-92750, ,"WRENCH, L.O. FILTER",1,1,1,1,1,1,,,,,5555555
2,,22417-800500, ,""COTTER PIN 8.0X50",4,4,4,4,,,,,53555533>»
8,2,,28110-080100, ,"WRENCH 8X10",1,1,1,1,1,1,,,,,5555555
9,2,,28110-120140, ,"WRENCH 12X14",1,1,1,1,2,2,,,,53555523>
10,2,,28110-170190, ,"WRENCH 17X19',1,1,1
11,2,,28110-220240, ,""WRENCH 22X24",1,1,1
12,2,,28110-270300, ,""WRENCH 27X30",1,1,1
13,2,,28110-320360, ,""WRENCH 32X36",1,1,1
14,2,,28150-060000, ,""BAR WRENCH 6"',1,1,
15,2,,28150-080000, ,""BAR WRENCH 8',1,1,
16,2, ,28227-271400, ,""BOX SPANNER",1,1,1,
17,2,,28230-120250, ,""TURNING HANDLE",1,1,1,1,
18,2,,933110-09700, ,""GREASE HOSE",1,1,1,1,1,1,,,,,5555555
19,2,,933110-09800, ,""GUN 800, GREASE',1,1,1,1,1,1,,,,.555555>
20,2,,933110-90000, ,"BAG, TOOL™,1,1,1,1,1,1,,,,,.555545
21,2,,933171-00470, ,""PLIERS 200",1,1,1,1,1,1,,,..,555554
22,2,,28150-140000, ,"BAR WRENCH 14',1,,,,,,Z,,,M00515,,,,,,,,

1,1
2,2
3,2
4,2
5,2
6,2
7

1
1
1
1

1
1
1



TR
Fig TOOL

BHUNe 112
BH UNo. 221 28HET,
1 inc 2~21

1A
PREVI0US



1,,172146-11300, ,"FLANGE, MUFFLER"™,1,1,1,1,1,1,,,,,5555545
1,,172146-11310,,"PIPE, EXHAUST",1,1,1,1,1,1,,,,.,555555>»
1,,172146-11320, ,SUPPORT(L),1,1,1,1,1,1,,,,55555555

1,,172146-11330, ,SUPPORT(R),1,1,1,1,1,1,,,,,,55555>

,1,,124701-11910, ,"GASKET, SILENCER",1,1,,,.,,,55555355555
1,1,,124701-11911, ,"GASKET, (NON-
B.)",1,1,1,1,1,1,R,,,*1990.07,,*1990.07,,,,,,

1,,103954-13200, ,"GASKET, SILENCER"™,2,2,2,2,2,2,,,,3555535>»
1,1,,103954-13201, ,""GASKET, SILENCER",,,,,2,2,N,,,,,,,.,,,M20871,,M20871
,1,,129136-13520, ,SILENCER,1,1,1,1,1,1,,,,,555555>

8,1,,129130-13560, ,"PIPE, EXH.CONNECT",1,1,1,1,1,1,,,,,5555555
9,1,,121120-13580, ,CLAMP,1,1,1,1,1,1,,,,,,555555

10,1,,129111-13670, ,"'BAND (UPPER)',2,2,2,2,2,2,,,,3555355>5
11,1,,129111-13680, ,""BAND (LOWER)',2,2,2,2
12,1,,22217-100000, ,"'SPRING WASHER 10",6,6
13,1, ,26013-080252, ,"BOLT M 8X 25",2,2,2,2
14,1, ,26013-080302, ,""BOLT M 8X 30",4,4,4,4 233333335335

15,1, ,26013-080702, ,""BOLT M 8X 70",2,2,2,2,2,2,,,55353523
16,1,,26106-100652, ,"'BOLT M10X 65 PLATED',1,1,1,1,1,1,,,,.555555>
17,1,,26706-100002, ,""NUT M10",1,1,1,1,1,1,,,,.555455>

18,1, ,26716-100002, ,""NUT 10",6,6,6,6,6,6,,,,55555554

19,1,,172146-11501, ,""SUCTION HOSE™,1,1,,,,5553555355553
19-1,1,,172146-11502, ,""SUCTION HOSE',1,1,1,1,1,1,N,,,M0O0932,,M00932,,,,,,
20,1, ,23000-070000, ,"CLAMP 70",1,1,1,1,1,1,,,,,,555555

16,61 00nr0nnss

,2,2
,6,6
,2,2
4,4



YAy & BRE
Fig. U SILENCER & SUCTION PIPE

P-yyU—F 19
AIR CLEANER

@@é,\;\"/

é 1% '
PREVI0US
SN "
)
\ /

/ZL /C) / XREFER T0 Fig 40




,,172142-12100, ,"SUPPORT, CABLE",1,1,1,1,1,1,,,,,5555545
,,172146-12100, ,LEVER,1,1,1,1,1,1,,,,,5555535

,,172141-12220, ,"'BUSH 30X10'",2,2,2,2,2,2,,,,553553525
,,172146-12130, ,WIRE,1,1,1,1,1,1,,,,,,,.555>

,,172141-12160, ,BRACKET,1,1,1,1,1,1,,,,.555555>»
,,172141-12232, ,SPRING,1,1,1,1,1,1,,,,.,.55555>»
1,,172141-12240,,SPRING,1,1,1,1,1,1,,,,,5555535
8,1,,172141-12250, ,PLATE,1,1,1,1,1,1,,,,,,555555
9,1,,172141-12260, ,PLATE,1,1,1,1,1,1,,,,,5555555
10,1,,172137-12270, ,"JOINT, CABLE",1,1,1,1,1,1,,,,.555455>
11,1,,172113-12521, ,"PIN, CABLE™,1,1,1,1,1,1,,,,.555555>
12,1,,172141-41340, ,B00TS,1,1,1,1,1,1,,,,,5555555
13,1,,172122-46630, ,"'KNOB(D) , LEVER",1,1,1,1,1,1,,,,,555555>
13-1,1,,172146-12150, ,"GRIP,ACCELERATOR", ,,,,1,1,R,,,,,,,.,,,M20501, ,M20501
14,1,,1C6281-52310, ,""PIN 6,COME-OFF SNAP',2,2,2,2,2,2,,,,3:555355>5
15,1, ,1A1040-56900, ,"PIN 6X 17",1,1,1,1,1,1,,,,.555555>»

16,1, ,22137-060000, ,""WASHER 6, POLISHED",1,1,1,1,1,1,,,,.555555>»
17,1,,24190-160001, ,"BALL 1/2",1,1,1,1,1,1,,,,5555355>

18,1, ,26013-080202, ,""BOLT W/WASHER M8X20",2,2,2,2,2,2,,,,,555355>
19,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,2,2,2,2,,,555535352>5
20,1,,26013-100302, ,"BOLT M10X 30",1,1,1,1,1,1,,.,.555555>»

1,1
2,1
3,2
4,1
5,1
6,1
7



7o
Fig. ACCELERATOR




,1,,196420-02310, ,""ABSORBER, SHOCK"™,4,4,4,4,4,4,,,,.553535>»
»1,,172126-13101, ,"BED (A), ENGINE™,1,,,,,,,,555555555
-1,1,,172126-13102, ,"'BED (A), ENGINE',1,1,1,1,1,1,F,1,,M00865,,,,,,,,
,1,,172142-13100, ,"'SUPPORT, ENGINE(L)",2,2,2,2,2,2,,,,5355555>5
,1,,172146-13100, ,BRACKET,1,1,1,1,1,1,,,,,,555555
-1,1,,172146-13101, ,BRACKET, ,,,,1,1,N,,,,,,,,.,,M20501, ,M20501
1,,172146-13110, ,BRACKET,1,1,1,1,1,1,,,,,555555>»
2,1,,172146-13200, ,BRACKET, ,,,,1,1,N,,,,,,,,,,,M20501, ,M20501
1,,172142-13140, ,"'SUPPORT, ENGINE(R)",1,1,1,1,1,1,,,,,.55555>
1,,172146-13140, ,"PLATE, STOPPER",1,1,1,1,1,1,W,,,M00518,,,,,,,,
1,,172146-13150, ,PLATE,1,1,1,1,1,1,W,,,M00518,,,,,,,,
9,1,,172142-13170, ,""BRACKET, ENGINE",1,,,,,5555355535555>5
9-1,1,,172142-13171, ,""BRACKET, ENGINE',1,1,1,1,1,1,F,1,,M00865,,,,,,,,
10,1,,172124-13230, ,"'STOPPER, ENGINE',3,3,3,3,3.,3,,.,.555555>»
11,1,,172142-13230, ,"'SUPPORT, ENGINE(RF)",1,1,1,1,1,1,,,,,555355>

12,1, ,22217-120000, ,""SPRING WASHER",8,8,8,8,8,8,,,,.555555>
13,1,,22217-120000, ,"'SPRING WASHER",4,4,4,4,4,4,W,,,M00518,,,,,,,,
14,1,,26013-100252, ,"'BOLT W/WASHER M10X25',6,6,6,6,6,6,,,5555555 5>
15,1,,26013-100252, ,""BOLT W/WASHER M10X25",8,8,8,8,8,8,,,,,555355>
16,1,,26013-120252, ,""BOLT M12X 25",16,,,,.3555555559555
16-1,1,,26013-120252,,"BOLT M12X 25",8,8,8,8,8,8,K,,,M00865,,,,,,,.,
17,1, ,26450-120302, ,""BOLT M12X30",4,4,4,4,4,4,W,,,M00518,,,,,,,.,
18,1, ,26716-120002, ,"'NUT 12",8,8,8,8,8,8,,,.553555555
19,1,,26013-120302, ,"'BOLT W/WASHER M12X30",8,8,8,8,8,8,W,,,M00865, ,M00865,,,,,,

1
2
2
3
4
4
5
5
6
7
8



PREV1I0US

IOk

Fig ENGINE MOUNT

22
PREVIOUS




,,172116-13210, ,"'STOPPER SHIM TO0.8",2,
,,172116-13220, ,"'STOPPER SHIM T1.2",2,
,,172122-13300, ,"STAY, RADIATOR",4,4.,4,
,»,172126-13300, , ""MOUNT(A) ,RADIATOR",1,1
,»»,172142-13300, ,""MOUNT(B) ,RADIATOR",1,1
,,172122-13310, ,""MOUNT, RADIATOR",4,4,4

RPRR R R R

1
2
3
4
5
6
7

9,1,,172122-13400, ,"CLAMP,RADIATOR HOSE',1,1,1,1,1,1,,,,.,555555>
10,1,,172122-13410, ,""HOSE(B), WATER DRAIN",1,1,1,1,1,1,,,,,555555>
11,1,,171064-44501, ,RADIATOR,1,1,1,1,1,1,,,,,,555555
12,2,,121250-44590, ,CLAMP,2,2,2,2,2,2, ,,,5535535523
13,2,,124450-44590, ,""CAP, RADIATOR™,1,1,1,1,1,1,,,,.555555>»
14,2,,171064-44610, ,SHROUD,1,1,1,1,1,1,,,,,55555 5>
16,2,,119631-44800, ,"'LABEL, RADIATOR™,1,1,1,1,1,1,,,,.555455>
17,2,,26014-080122, ,"BOLT M 8X 12",4,4,4,4,4,4,,,,,:53553

18,1, ,171064-44510, ,""SUB-TANK ASSY",1,1,1,1,1,1,,,,.555555>»
19,2,,171064-44520, ,"'BODY, SUB-TANK",1,1,1,1,1,1,,,,,5555555
20,2,,171064-44530, ,"CAP, SUB-TANK"™,1,,,,:555355535255
20-1,2,,121450-44531, ,CAP,1,1,1,1,1,1,S,,,M00501,,,,,,,,
21,2,,124450-44560, ,CLAMP,1,1,1,1,1,1,,,.,255554
22,2,,121470-44570, ,SPACER,1,,,,,,Z,,,M00501,,,,,,,,
23,2,,121470-44580, ,GASKET, 1, ,,,,,:5555555555
23-1,2,,121470-44581, ,GASKET,1,1,1,1,1,1,S
24,2,,23065-070225, ,""HOSE 7X 225",1,1,1,1,
25,1,,121470-44540, ,"LABEL, SUB-TANK",1,1,
26,1,,124450-44550, ,""CLAMP, SUB-TANK",1,1,
27,1,,121256-44600, ,"'BRACKET, SUB-TANK",1,
28,1,,171350-49010, ,"PIPE(A) ,HEAD-RAD.",1,1,1,1,1,1,,,,,555235>
29,1,,171350-49020, ,"PIPE(B) ,RAD.-C.W.P.",1,1,1,1,1,1,,,,,555355>
30,1,,121521-49100, ,'BODY, COCK",1,1,1,1,1,1,,,...,555554

31,1,,121250-49121, ,PLUG,1,1,1,1,1,1,,,,,,555555

32,1,,124766-59050, ,"CLAMP 12" ,4,4,4,4,4,4,,,,,,.3:5555

33,1,,22217-080000, ,"SPRING WASHER 8'",10,10,10,10,10,10,,,,,555555>
34,1,,22217-080000, ,"SPRING WASHER 8',2,2,2,2,2,2,Z,,,,,.,,55,M20810,,M20810
35,1,,23010-038000, ,"CLAMP 38",4,4,4,4,4,4,,,,,5332525

36,1,,24311-000160, ,"0-RING 1A P-16.0",1,1,1,1,1,1,,,,,5555545
37,1,,26013-080162, ,""BOLT W/WASHER M8X16',1,1,1,1,1,1,,,,,,55555>

38,1, ,26013-080202, ,""'BOLT W/WASHER M8X20",8,8,8,8,8,8,,.,,,,55355>
39,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,:555555

40,1, ,26116-080162, ,"BOLT 8X16',2,2,2,2,2,2,,,53555355>5

41,1, ,26557-080162, ,""SCREW M 8X 16",2,2,2,2,2,2,,,553525535
41-1,1,,26022-080162, ,"'SCREW M 8X 16",,,,.2,2,N,,,,,,,,,,,M20810, ,M20810
42,1, ,26716-080002, ,""NUT M 8",8,8,8,8,8,8,,,..,555555

43,1, ,26716-080002, ,"NUT M 8",1,1,1,1,1,1,,,,,,.55555

44,1, ,933152-09280, ,""BAND 170",2,2,2,2,2,2,,,553355233
45,1,,172146-13300, ,"NET, WIRE",,,,,1,1,W,,,,,,,,.,,,M20872,,M20872

46,1, ,22137-080000, ,""WASHER 8, POLISHED",,,,.,2,2,W,,,,,,,,,,.M20872,,M20872
47,1,,26013-080162, ,""BOLT W/WASHER M8X16",,,,,2,2,W,,,,,,.,,,,M20872,,M20872

M0050111111111

1,1,,,,,
1,1,1.1,
1,1,1,1,,,,5555535
1,1,1,1,

1,1,1



9 SUI—-4 & IUrH
Fig.

RADIATOR & MOUNT

B®UN 11T "
BHYUNo 25 17TEEHET,
11 inc. 12~17 4

B—=
22—@

21
24

19

1B
PREV10US




1A,1,,772146-14100, ,"TANK ASSY, FUEL",1,1,1,1,,,,.,5555555>
1B,1,,772146-14100-1, ,"TANK ASSY, FUEL (85)",,,,,1,1,,,555555555
3,2,,172146-14210, ,"GAUGE, FUEL OIL",1,1,1,1,1,1,,,,,5555535
3-1,2,,172142-14421, ,""HOSE, FUEL GAUGE",,,,,1,1,N,,,,,,,.,,,,M20501,,M20501
4,2,,172141-14260, ,FLOAT,1,1,1,1,1,1,,,,.555555>»
5,2,,172122-14300, ,"CAP, FUEL TANK",1,1,1,1,1,1,,,,.,555555

7,3, ,105430-55070, ,GASKET,1,1,1,1,1,1,wW,, ,MO0501, ,MO0501,,,,,,
8,2,,101504-55101, ,""STRAINER,FUEL INLET",1,1,1,1,1,1,,,,,,555555
9,2,,23010-014000, ,"CLAMP 14',2,2,2,2,2,2,,,,3:3555255>5
10,2,,23491-140002, ,""PLUG 14',1,1,1,1,1,1,,,,.555355>
11,2,,24311-000160, ,"O-RING 1A P-16.0",1,1,1,1,1,1,,,,,,555554
12A,1,,172146-14160, ,"'COVER, FUEL TANK",1,1,1,1,,,,,,5555555>5
12B,1,,172146-14160-1, ,""COVER, FUEL TANK(85)",,.,,1,1,,,55555355>5
13A,1,,172146-14230, ,""PLATE(E) ASSY",1,1,1,1,,,,,555553555
13B,1,,172146-14230-1, ,""PLATE(E) ASSY (85)",,,551,1,,,555555595
14,1, ,172146-14260, ,RUBBER,1,1,1,1,1,1,,,,,5555545
15,1,,172137-66190, ,CATCH,1,1,1,1,1,1,,,,,5555555

16,1, ,22137-080000, ,""WASHER 8, POLISHED",2,2,2,2,2,2,,,,35555535>»
17,1,,22217-080000, ,"SPRING WASHER 8',2,2,2,2,2,2,,,,.555455>
18,1,,22217-140000, ,"'SPRING WASHER 14',4,4,4,4,4,4,,,,.,555455>»
19,1, ,26716-080002, ,"NUT M 8",2,2,2,2,2,2,,,,:2553533>»
20,1,,29311-204000, ,GROMMET ,1,,,,,555555555555
20-1,1,,933171-15680, ,""GROMMET 40Xx13',1,1,1,1,1,1,S,,,M00842,,,,,,,,
21,1,,172130-14600, ,""HOSE(A) ,FUEL OIL",1,1,1,1,1,1,,,,,,555545
22,1,,172122-14610, ,"PIPE (B), FUEL",1,1,1,1,1,1,,,,,,555545
23,1,,172312-14630, ,HOSE,1,1,1,1,1,1,,,.,.,555554
24,1,,172126-16540, ,"CLAMP 10X70",1,1,1,1,1,1,,,,,5555535
25,1,,172126-16540, ,"CLAMP 10X70",1,1,1,1,1,1,,,,,5555545
26,1,,129335-55700, ,"SEPARATOR, WATER",1,1,1,1,1,1,,,,,,.55555
27,2,,104200-55321, ,"VALVE, TAPER",1,1,1,1,1,1,,,,,,555555
28,2,,104200-55330, ,"SPRING, TAPER VALVE",1,1,1,1,1,1,,..,:555545
29,2,,104200-55341, ,""HANDLE, COCK™,1,1,1,1,1,1,,,,.,555555>
30,2,,124064-55510, ,'"BOWL, FUEL STRAINER",1,1,1,1,1,1,,.,,...5555>
31,2,,102103-55520, ,0-RING,1,1,1,1,1,1,,,,,,,55555
32,2,,110250-55610, ,"RING, RETAINING",1,1,1,1,1,1,,,,.555455>
33,2,,121257-55720, ,"SPRING, SCREEN",1,1,1,1,1,1,,,,.555555>
34,2,,121257-55731, ,FLOAT,1,1,1,1,1,1,,,,,5555545
36,2,,101720-55750, ,"PLUG 6',2,2,2,2,2,2,,,.3333325
37,2,,104200-55750, ,"SCREW M 4",1,1,1,1,1,1,,,.,.55555>
38,2,,171081-55910, ,SCREEN,1,1,1,1,1,1,,,,,,555554
39,2,,23418-060000, ,""GASKET 6, NYLON",2,2,2,2,2,2,,,,3555355>5
40,2, ,24311-240100, ,"0-RING 1A P-10A",1,1,1,1,1,1,,,,,,555555
41,1,,124766-59050, ,"CLAMP 12",6,6,6,6,6,6,,,,,,555555

42,1, ,172122-79890, ,""CLAMP 350',2,2,2,2,2,2,,,,:55555>»

43,1, ,22217-080000, ,"SPRING WASHER 8",1,1,1,1,1,1,,,,,.555555
44,1, ,22217-100000, ,"SPRING WASHER 10",1,1,1,1,1,1,,,,,.555555
45,1, ,26116-080702, ,"BOLT M 8X 70 PLATED™,1,1,1,1,1,1,,,,.555555>
46,1, ,26116-100162, ,""BOLT M10X 16 PLATED",1,1,1,1,1,1,,,.,.,.,55555
47,1, ,933168-55770, ,""BAND 146",2,2,2,2,2,2,,,,,5355335

48,1, ,26013-100162, ,""BOLT M10X 16",6,6,6,6,6,6,,,,,,555555

49,1, ,26033-030122, ,""SCREW M 3X12",2,2,2,2,2,2,,,55355233
50,1,,26116-140402, ,""BOLT M14X 40 PLATED",4,4,4,4,4,4,,,,,:52553>



]0 FO¥>4o & FOMN4ATS
Fig FUEL TANK & FUEL LINE

RAHUNo. 112
RHLNo. (D pENEERET,
1 inc. ()~

F.O 74142
FUEL OIL STRAINER




,»,172146-16100, ,""CORD (+), BATTERY",1,1,1,1,1,1,,,,5555355>
,,172142-16110, ,""CORD(-), BATTERY",1,1,1,1,1,1,,,,5555555>
,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,1,1,,,,,5555555

,»,26716-100002, ,"NUT 10%,1,1,1,1,1,1,,,,,,,,555>
,»»,933113-01500, ,""BATTERY (N70Z2)*,1,1,1,1,1,1,,,,,5555595
,,172116-16310, ,"RETAINER, BATTERY",1,1,1,1,1,1,,,,.555555>
,,22157-080000, ,"WASHER 8",2,2,2,2,2,2,,,,53555535
,,26716-080002, ,"NUT M 8",4,4,4,4,4,4,,,,,555535>»
,,933171-15710, ,""ROD(B), BATTERY FIX",2,2,2,2,2,2,,,5533552335

O©CoOoO~NOOUTAWNER

1
1
1
1
1
1
1
1
1



P [




1,1,,172142-16500, ,""HARNESS(A), WIRE™,1,1,1,1,1,1,,,,,555555>5
2,1,,172146-16500, ,""HARNESS (B), WIRE™,1,1,1,1,1,1,,,,,5555555
2-1,1,,172146-16501, ,"WIRE HARNESS B",,,,,1,1,S,,,,,,,,.,,M20501, ,M20501
3,1,,172146-16510, ,""HARNESS (D), WIRE™,1,1,1,1,1,1,,,,,,,55545
3-1,1,,172146-16511, ,""HARNESS, WIRE",,,,,1,1,S,,,,,,,.,,,M20792,,M20792
4,1,,172142-16520, ,""HARNESS(C), WIRE™,1,1,1,1,1,1,,,,,555555>
5,1,,172126-16540, ,"CLAMP 10X70',1,1,1,1,1,1,,,,,,555555
6,1,,172122-16570,,"LINK, FUSIBLE™,1,1,1,1,1,1,,,,,555555>

7,1,,22217-100000, ,"SPRING WASHER 10',1,1,1,1,1,1,,,,.555555>
8,1,,22217-100000, ,"'SPRING WASHER 10'",1,1,1,1,1,1,,,,.555555>
9,1,,22217-120000, ,"SPRING WASHER™,1,1,1,1,1,1,,,,.,555555>

10,1, ,26116-100162, ,"'BOLT M10X 16 PLATED",1,1,1,1,1,1,,,,,,555555
11,1,,26116-100162, ,"'BOLT M10X 16 PLATED",1,1,1,1,1,1,,,,,,555555
12,1,,26116-120162, ,""BOLT M12X 16 PLATED,1,,,,55555535535535
12-1,1,,26716-120002, ,'NUT 12',1,1,1,1,1,1,S,,,M00518,,,,,,,,
13,1,,933110-58400, ,""GROMMET 43",1,1,1,1,1,1,,,,.555555>»

14,1, ,933168-55770, ,""BAND 146',2,2,2,2,2,2,,,,55353523

15,1,,933171-15801, ,"WIRE, EARTH",1,1,1,1,1,1,,,,,,555555

16,1,,22137-120000, ,"WASHER 12,POLISHED",1,,,,,,Z,,,M0O0518,,,,,,,,
17,1,,172146-17100, ,""BRACKET COMPL.",1,1,1,1,1,1,,,,,.555545
18,1,,172141-17141, ,"UNIT, CHECKER™,1,1,1,1,1,1,,.,.555555>»
19,1,,172141-17150, ,BUZZER,1,1,1,1,1,1,,,,,555554>

20,1,,172141-17160, ,"'BOX, FUSE™,1,1,1,1,1,1,,,,.555555>
20-1,1,,172141-17161, ,"BOX, FUSE",,,,,1,1,N,,,,,,.,,,.,M20501,,M20501
21,2,,29411-050000, ,"FUSE ( 5A),CARTRIDGE",1,1,1,1,,,,5555553555>
22,2,,29411-100000, ,"FUSE (10A),CARTRIDGE",2,2,2,2,,,55555333525
23A,2,,29411-150000, ,"FUSE (15A),CARTRIDGE™,2,2,2,2,,,45553555335 5
23B,2,,29411-150000, ,"FUSE (15A),CARTRIDGE™, ,,,,5,5,,5555552355
24,1,,172141-17170,,"BOX, PILOT",1,,,,.,..:.5555555
24-1,1,,172141-17171,,"BOX, PILOT",1,1,1,1,1,1,N,,,MO0531,,,,,,,,
25,2,,933113-05120, ,"BULB 12V 1.7W",3,3,3,3.,3.3,.,:5535554
26,1,,172141-17190, ,"SWITCH, WORK LAMP™,1,1,1,1,1,1,,,,.555555>
27,2,,933113-05120,,"BULB 12V 1.7W",1,1,1,1,,,..,.555955>
27-1,2,,172141-17230, ,"'BULB 24V- 6w'",1,1,1,1,1,1,N,,,M01472,,M01472,,,,,,
28,1,,194440-51620, ,"CLAMP, WIRE HARNESS",1,1,1,1,1,1,W,,,M01534,,M01534,,,,,,
29,1,,121522-77101, ,RELAY,1,1,1,1,1,1,,,,.555555>

29-1,1,,119247-77100, ,"RELAY, SAFETY",,,,,1,1.,S,,,,..,,.,,M20501,,M20501
30,1,,129132-77700, ,"LIMITER, CURRENT",1,1,1,1,1,1,,,,,,,55555
31,1,,121522-77721, ," INDICATOR, CHARGING",1,1,1,1,1,1,,,,.555455>
32,1,,26013-060122, ,"BOLT M 6X 12",2,2,2,2,2,2,,,:55232524
33,1,,26013-080202, ,""BOLT W/WASHER M8X20",2,2,2,2,2,2,,,,55533525
34,1,,26022-050162, ,""'SCREW M 5X 16',2,2,2,
35,1,,26022-060122, ,"SCREW M 6X 12",2,2,2
36,1,,26022-060162, ,""SCREW M 6X 16",1,1,1
37,1,,26022-060202, ,""SCREW M 6X 20",1,1,1
38,1, ,26022-060202, ,""SCREW M 6X 20",2,2,2
39,1,,933110-00100, ,"SWITCH ASSY, STARTER™,1,1,1,1,1,1,,,,.555555>
40,2,,933110-00301, ,"KEY ASSY",1,1,1,1,1,1,,,.,.555555

41,1, ,933110-05300, ,HORN,1,1,1,1,1,1,,,,.555455>

42,1, ,933113-15900, ,""COVER, SWITCH TERMI.",1,1,1,1,1,1,,,,,,555555

43,1, ,172141-17220, ,"METER, HOUR",1,1,,,,4,555555352555

43-1,1,,172147-17200, ,""METER, HOUR",1,1,1,1,1,1,N,,,MO0658, ,M00658,,,,,,
44,2,,172147-17210, ,""CASE, HOUR METER",1,1,1,1,1,1,W,,,M00658, ,M00658,,,,,,
45,2,,172147-17220, ,""CAP, HOUR METER",1,1,1,1,1,1,W,,,MO0658, ,M00658,,,,,,
46,2, ,172147-17230,,NUT,2,2,2,2,2,2,W,, ,M00658, ,M00658, , ,, ,,
47,2,,172147-17240, ,SLEEVE,2,2,2,2,2,2,W, , ,M00658, ,M00658, , ,,,,
48,2,,172147-17250, ,"WIRE,LEAD",1,1,1,1,1,1,W,, ,MO0658, ,M00658, ,,,,,
49,2,,22217-050000, ,"SPRING WASHER 5",2,2,2,2,2,2,W,,,M00658, ,M00658, ,,,,,
50,1, ,22217-080000, ,"SPRING WASHER 8'",1,1,1,1,1,1,W,,,M01534, ,M01534,,,,,,
51,1,,26116-080122,,"BOLT M 8X 12 PLATED",1,1,1,1,1,1,W,,,M01534,,M01534,,,,,,
52,1,,933152-09280, ,"BAND 170",1,21,1,21,1,1,W,,,MO1534, ,M01534,,,,,,
52-1,1,,194202-56460, ,BAND,1,1,1,1,1,1,S,, ,M00501, ,M00501,,,,,,
53,1,,172147-16550, ,""HARNESS, WIRE F",,,1,1,1,1,w,,,,,,,M10501,,M10501,,

2,2
,2,2
1,1
1,1
,2,2



54,1,,172151-16580, ,"LEAD WIRE, HORN',,,1,1,1,1,W,,,,,,,M10501,,M10501,,
55,1,,194440-51620, ,""CLAMP, WIRE HARNESS",,,1,1,1,1,W,,,,,,,M10501,,M10501,,
56,1,,194202-56460, ,BAND, ,,2,2,2,2,W,,,,,,,M10501, ,M10501, ,
57,1,,194464-52190, ,"SWITCH, SAFETY START",,,1,1,1,1,W,,,,,,,M10501,,M10501,,
57-1,1,,172164-17140, ,SWITCH, ,,,,1,1,S,1,,,,,,,,,.,M20872, ,M20872
58,1,,22137-180000, ,"WASHER 18",,,1,1,1,1,W,,,,,,,M10501, ,M10501,,
59,1,,26776-180002, ,"'NUT M18,LOCK",,,1,1,1,1,w,,,,,,,M10501,,M10501, ,
59-1,1,,26776-160002, ,"'LOCK NUT M16 PLATED",,,,,1,1.,S,,,,,,,,,,,M20872,,M20872



rie. 12

B

ELECTRIC PART

JREN {0y MEtR

HYD. GIL PILOT SPEC.

%43

(A7

PREVIOUS

45—@ 44

47
@—49
@46

%748

REFER TO Fig. 38

REFER T0 Fig. 19

°
giad ot
2 321




172122-16590, ,""BAND 200F",4,4,,,,5555535335535

,,172122-16590, ,"BAND 200F",5,5,5,5,5,5,K,,,M00770, ,M00770,,,,,,
,172146-17400, ,COVER,1,1,,,,,,,55555555>5

,1,,172146-17401, ,COVER,1,1,1,1,1,1,S,1, ,M00530, ,M00530,,,,,,
,1,,172146-17402, ,COVER, ,,,,1,1,S,,,,,,,,,,,M20551, ,M20551
»,172146-17460, ,PLATE,1,1,,,,,,,,:5555555

-1,1

1,,172146-17461, ,PLATE,1,21,1,1,1,1,S,2,,M00530, ,M00530,,,,,,
1,,172146-17462, ,PLATE,,,,,1,1,S,3,,,,,,.,,,M20551, ,M20551
,,172146-17470, ,"WORK LAMP",1,1,1,1,1,1,,,,,5555535
,1,,172146-17471, ,"LAMP ASSY, WORK",,,,,1,1,S,,,,,,.,,,.,M20551,,M20551
,,172146-17500, ,"WHEEL DCw10-24",1,1,1,1,1,1.,72,,,,,,,,.5,,M20551,,M20551

,2,,172146-17510, ,"LENS,AIR CLEANER",1,1,1,1,1,1,,,,,,555555
2,,172146-17511, ,LENS,,,,,1,1,S,,,,,,.,,,,M20551, ,M20551

,2,,172146-17520, ,REFLECTOR,1,1,1,1,1,1,Z2,,,,,,.,,,,M20551, ,M20551
,2,,172146-17530, ,"BULVE (15V 55W",1,1,1,1,1,1,,,,,5555595
8-1,2,,172146-17531, ,"BULB 12V eOW",,,,,1,1,S,,,,,,,,.,-,M20551,,M20551
9,2,,172146-17540, ,""SEAL GASKET',1,1,1,1,1,1,,,,,,555555
9-1,2,,172146-17541, ,"GASKET, SEAL",,,,,1,1,S,,,,,.,,,,,,M20551,,M20551
10,2,,172146-17550, ,"SCREW 4* 10",2,2,2,2,2,2,Z,,,,,,.55,5,M20551, ,M20551
11,1,,172146-17480, ,"WIRE, LAMP",1,1,1,1,1,1,,,,,.555555
11-1,1,,172146-17481, ,WIRE(LUMP, ,,,,1,1,S,,,,,,,,5,,M20792, ,M20792
12,1,,22137-080000, ,""WASHER 8, POLISHED",2,2,2,2,2,2,Z,,,,,,,55,,M20551,,M20551
13,1,,22217-080000, ,""SPRING WASHER 8" ,7,7,7,7,7,7, 4, ,3553533524

14,1, ,22217-080000, ,"SPRING WASHER 8"',2,2,2,2,2,2,7Z,,,,,,.,,,,M20551, ,M20551
15,1,,22857-400120, ,"'SCREW 4X12",4.,4,,,,,:3555322335
15-1,1,,22857-400120, ,"SCREW 4X12",5,5,5,5,5,5,K,,,M00770, ,M00770,,,,,,
16,1, ,26116-080162, ,""BOLT 8X16",7,7,7,7,7,7 5 ,3,55353523

17,1, ,26702-080002, ,"'NUT M 8",2,2,2,2,2,2,Z,,,,,.,5,555,,-M20551, ,M20551
18,1,,933160-09240, ,"GROMMET 9X10.5",1,1,1,1,1,1,,,.,,.,55555>
18-1,1,,1A1380-58050, ,""GROMMET 16X20x4.5",,,,,1,1,S,,,.,,.,,,.M20792,,M20792
19,1, ,933168-56000, ,""GROMMET 17X19",1,1,1,1,1,1,,.,.555555>»
20,1,,22157-060000, ,"WASHER 6",,,,,2,2,W,,,,,,.,,,,,M20551, ,M20551
21,1,,26013-060162,,"BOLT M 6X 16",,,,,2,2,W,,,,,,,,,,,M20551, ,M20551
22,1,,172146-17390, ,""HARNESS, WIRE",1,1,1,1,1,1,7,,,,,,,.,,,M20792,,M20792

1,1
1-1
2,1
2-1
2-2
3,1
3-1
3-2
4,1
4-1
5,2
6,2
6-1
7,2
8



Fig ] 3 \%E(?.A?Mf?j

(4)
9 . D
6 S
Iy




»»,172141-29110, ,SPROCKET, 2, , ,,,,,,555555555

,»,172141-37120, ,"FORK(R), IDLER™,2,,,,,,,.,.555555>
,»,172141-37100, ,"IDLER 280",2,,,,,,,,,55555555
,,172141-37110, ,"FORK(L), IDLER™.2,,,,,,..,,:555555
,»,172141-99490, ,"IDLER KIT, FRONT",2,,,,.555555555535
»»,172141-37130, ,"SHAFT, IDLER™,2,,,,,,,,,.555555>
2,,172141-37140, ,""SEAL 357220 ,4,,,,5553523533523
8,2,,22242-000300, ,"CIRCLIP ~ 30",2,,,,,,,,553555555>
9,2,,22252-000720, ,"CIRCLIP  72".,4,,,,,,,,,.5:5555>
10,2,,24101-062074, ,"'BALL BEARING™,4,,,,,55555555355>5
11,1,,772141-37300, ,""ROLLER ASSY, TRACK"™,8,,.,,:555535535555>5
12,2,,172141-37311, ,""SHAFT, ROLLER",8,,,,55553555355553
13,2,,172141-37320, ,""SPACER 75X2.6",16,,,55555553533553

14,2, ,1A1030-48250, ,"SEAL QLF30621218,00L",16,,,,,55555555355>5
15,2,,22252-000550, ,""CIRCLIP  55",16,,,,,55555555555>5

16,2, ,22252-000750, ,"CIRCLIP  75",16,,,.55553555353553

17,2, ,24101-060064, ,""BALL BEARING™,32,,,,555535553535553
18,1,,172113-36050, ,""BOLT, ROLLER ADJUST",8,,,,55555535535535
19,1,,22217-160000, ,"'SPRING WASHER 16".,8,,,,,55555555355>5
20,1,,26657-160002, ,""CAP NUT M16™".,8,,,.,55555555955>5
21,1,,772116-37500, ,""ROLLER ASSY, CARIAY,.Z,,,...553553533523
21-1,1,,772116-37501, ,"ROLLER ASSY, CARIA™,2,,,,,,R,,,*1993.01,,,,,,,,
21-2,1,,772116-37502, ,""ROLLER ASSY, CARIA™,2,,,,,,N,,,*1993.06,,,,,,,,
22,2,,172614-21820, ,COLLER, 2, ,,,,,Z,,,*1993.06,,,,,,,,
23,2,,172614-23190, ,"COLLER 25X34X2",2,,,,,,Z,,,*1993.01,,,,,,,,
24,2,,172116-37520, ,"'SHAFT, UPPER ROLLER™,2,,...:555535235533
24-1,2,,172146-37510, ,"'SHAFT, CARIA ROLLER",Z2,,,,,,N,,,*1993.06,,,,,,,,
25,2,,172116-37540, ,""COVER, BLIND",2,,,,,55553555533>»
26,2,,22242-000250, ,"CIRCLIP 25§",2,,,,,.Z,,,7*1993.06,,,,,,,,
27,2,,22252-000520, ,"CIRCLIP  52".,4,,,,,.:5535552355>5
28,2,,24101-062054, ,"'BEARING #6205 ,4,,,..:53553233533
29,2,,24311-000460, ,""0-RING 1A P-46.0",2,,,,5555553525235
30,2,,933171-13691, ,"PLUG PTL1/8",2,,,,,,Z,,,*1993.01,,,,,,,,
31,2,,933172-13990, ,"SEAL S255218,WATER",2,,,...5355535355335
31-1,2,,1E6140-73420, ,""SEAL QLF255218, oIL",2,,,,,,S,,,*1993.01,,,,,,,,
32,1,,22451-160170, ,"WIRE 1.6X170",2,,,,5355553555355>5
33,1,,933110-21600, ,"BOLT M 8X 18",2,,,,5555535535533>»
34,1,,172141-37700, ,"SPRING, CRAWLER",2,,,.,,.5555555355>5
35,1,,172141-37800, ,"PISTON, ADJUST",2,,,.:555555325335
36,1,,172122-37842, ,"VALVE ASSY, NIPPLE",2,,,..,55555552535
37,2,,24315-000140, ,"0-RING 1B P-14.0",2,,,,5355553552335>5
38,2,,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,,,,555553525355>5
39,1,,172141-37850, ,"RING G35, BACK UP",2,,,,...5355535555

40,1, ,24325-000350, ,"0-RING 1B G 35.0",2,,,,:5553555335254

41,1, ,26013-100402, ,""BOLT M10X 40,8, ,,,:555355232223

42,1, ,933126-34300, ,""SEAL 3547710",2,,,,3555355332523

43,1, ,933171-13691, ,"PLUG PT1/8",2,,,,53555535223355
44,1,,26013-120302, ,""BOLT W/WASHER M12X30",18,,,,.:5555555353>5

1,1
2,1
3,1
4,1
5,1
6,2
7



'|4 H—2 & 72203 8FE)
Fig. ROLLER & ADJUST(IRON CRAWLER, PREVIQUS)

UP TO M/#00594




1,1,,172141-29210, ,"SPROCKET R"™,2,,.,.55555535335535
2,1,,772141-37110, ,"IDLER 358 ASSY",2,,,.55555535335535
2A,2,,172141-37120,,"FORK(R), IDLER,2,,,,55555535552335
3,2,,172141-37150, ," IDLER 358",2,,,,,,,5555555555
4,2,,172141-37110, ,"FORK(L), IDLER™,2,,,,,.,.55::25553>
5,2,,172141-99490, ,"IDLER KIT, FRONT",2,,,,,.55555355554
6,3,,172141-37130, ,""SHAFT, IDLER",2,,,,.5555535555135
7,3,,172141-37140, ,"SEAL 357220",4,,,,5555352353523
8,3,,22242-000300, ,"CIRCLIP  30",2,,,,,,,,55555555>5
9,3,,22252-000720, ,"CIRCLIP 72" 4, 55599339333

10,3, ,24101-062074, ,""BALL BEARING™,4,,,,.55553553535>»
11,1,,772141-37311, ,"'ROLLER(R)ASSY, TRACK",8,,,5555553555533 55
12,2,,172141-37311, ,""SHAFT, ROLLER",8,,,,55553555355553
13,2,,172141-37320, ,"'SPACER 75X2.6",16,,,,35553552335553
14,2, ,1A1030-48250, ,"'SEAL QLF30621218,00L",16,,,,,55555555355>5
15,2, ,22252-000550, ,""CIRCLIP 55",16,,,555555595353933

16,2, ,22252-000720, ,""CIRCLIP 72,16, ,,55555555355935
17,2,,24101-060064, ,""BALL BEARING™,32,,,,55555553535553
18,1,,172113-36050, ,"'BOLT, ROLLER ADJUST",8,,,..,55555355535
19,1,,22217-160000, ,""'SPRING WASHER 16".,8,,,,,55555555355>5
20,1,,26657-160002, ,""CAP NUT M16",8,,.,.5555532335532
21,1,,772122-37500, ,""ROLLER ASSY, CARIAY,Z,,,...5535553533523
22,2,,172614-21820, ,COLLER, 2, ,,,,,,,,5555555>5
23,2,,172614-23190, ,"COLLER 25X34X2",2,,,.5553555322233
24,2,,172116-37520, ,""SHAFT, UPPER ROLLER™,2,,,,,55555525355>5
25,2,,22242-000250, ,"CIRCLIP 25S5",2,,.,,.5555535335533
26,2,,22252-000520, ,"CIRCLIP 52,2, .. 055053593335993
27,2,,24101-062054, ,"'BEARING #6205 ,4,,,,,5535523533553
28,2,,933171-13691, ,"PLUG PT1/8",2,,,.25555333522275
29,2,,933172-13990, ,"SEAL S255218,WATER",2,,,.5555555352335
30,1,,22451-160170, ,"WIRE 1.6X170",2,,,,:55553523533>»
31,1,,933110-21600, ,"BOLT M 8X 18",2,,,,5555535335533>»
32,1,,172141-37700, ,"SPRING, CRAWLER"™,2,,,.,,.5555555355>5
33,1,,172141-37800, ,"PISTON, ADJUST",2,,,.55535555355335
34,1,,172122-37842, ,"VALVE ASSY, NIPPLE",2,,,..,55555555535
35,2,,24315-000140, ,"0-RING 1B P-14.0",2,,,,5355553552335>5
36,2,,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,,,,5555535525355>5
37,1,,172141-37850, ,"RING G35, BACK UP",2,,,,...5555535555
38,1,,24325-000350, ,"0-RING 1B G 35.0",2,,,,,:5553555355>5
39,1,,26013-100402, ,""BOLT M10X 40,8, ,,,.55555555355>5

40,1, ,933126-34300, ,""SEAL 3547710",2,,,,3555325332523
41,1,,933171-13691, ,"PLUG PT1/8",2,,,,53555535523355
42,1,,26013-120302, ,""BOLT W/WASHER M12X30",18,,,,.:55555553555



A
A
.

00— & 72+AXAMA AN HE

)
PREVIQUS)

ROLLER & ADJUST(RUBBER CRAWLER

Fig. ] !5

UP TO M/#00594




1,1,,172141-29110, ,SPROCKET ,2,2,2,2,2,2 3 3333535333395
2,1,,26013-120302, ,""BOLT W/WASHER M12X30'",18,18,18,18,18,18,,.,,,555 55 »
3,1,,172141-37110, ,"FORK(L), IDLER™,2,2,2,2,2,2,,,35332332123
3-1,1,,172141-37111, ,"FORK(L), IDLER",,,, sssss1s99ss,M20639, ,M20639
4,1,,172141-37120, ,"FORK(R), IDLER",2,2,2
4
5
6
7

,2,R
32,2, 555055350305
»1,R,..,.,,,,,,M20639, ,M20639
,1,,172141-99490, ,"IDLER KIT, FRONT',2,2,2,2,2
,2,,172141-37130, ,"'SHAFT, IDLER",2,2,2,2,2,
,2,,172141-37140, ,"SEAL 357220",4,4,4,4,4,4,,,,.,555455>»
8,2,,22242-000300, ,"CIRCLIP 30",2,2,2,2,2,2,,,,,5555995
9,2,,22252-000720, ,"CIRCLIP 72" ,4,4,4,4,4,4,,,,.555535>5
10,2,,24101-062074, ,""BALL BEARING",4,4,4,4,4,4,,,,,:555535
11,1,,172141-37100, ,"I1DLER 280",2,2,2,2,2,2,,1,,,555535>»
12,1,,172146-37100, ,"IDLER 280",2,2,2,2,2,2,,2,,,,3555535
13,1,,172141-37850, ,"'RING G35, BACK UP",2,2
14,1, ,24325-000350, ,"0-RING 1B G 35.0",2
15,1, ,26013-100402, ,""BOLT M10X 40",8,8,8
16,1, ,933126-34300, ,""SEAL 3547710",2,2,2
17,1,,933171-13691, ,"PLUG PT1/8",2,2,2,2,2,2,,,,,
18,1,,172113-36050, ,""BOLT, ROLLER ADJUST',8,8,8,8,8.8,..,,.555555>»
19,1, ,22217-160000, ,""SPRING WASHER 16',8,8,8,8,8.8,,,.:5355554
20,1,,26657-160002, ,""CAP NUT M16",8,8,8,8,8,8,,,:535555555
21,1,,772142-37300, ,""ROLLER ASSY, TRACK",8,8,8,8,8,8,,,.55555554
22,2,,1A1030-48250, ,"SEAL QLF30621218,01L",16,16,16,16,16,16,,,,,,5,55 5>
23,2,,22252-000620, ,"CIRCLIP 62(H)",16,16,16,16,16,16,,,,,555555>
24,2,,22252-000750, ,"CIRCLIP 75'",16,16,16,16,16,16,,,,,.5555 54
25,2,,933111-73800, ,BEARING,16,16,16,16,16,16,,,,,555555
27,2,,172141-37130, ,"'SHAFT, IDLER",8,8,8,8,8,8,.M,,,,5,.554
27-1,2,,172146-37310, ,"'SHAFT, ROLLER",8,8,8,8,8,8,..,,.:55555>
28,2,,172141-37320, ,""SPACER 75X2.6",16,16,16,16,16,16,,,,,555455>»
29,1,,772146-37500, ,""ROLLER ASSY, CARIAY,2,2,,,...55535235533
29-1,1,,772146-37501, ,""ROLLER ASSY, CARIA™,2,2,2,2,2,2,N,,,M00725, ,M00725,,,,,,
30,2,,172614-23190, ,"COLLER 25X34X2",2,2,,,,,Z,,,M00725,,M00725,,,,,,
31,2,,172146-37510, ,""SHAFT, CARIA ROLLER",2,2,2,2,2,2,,,,.555255>»
32,2,,172116-37540, ,"COVER, BLIND",2,2,2,2,2,2,,,.,55535524
33,2,,22252-000520, ,"CIRCLIP 52",4,4,4,4,4,4,,,,,,555355
34,2,,24101-062054, ,"BEARING #6205",4,4,4,4,4,4,,,,,,3553554
35,2,,24311-000460, ,"0-RING 1A P-46.0",2,2,2,2,2,2,,,:555335224
36,2,,933171-13691, ,"'PLUG PT1/8",2,2,,,,,Z,,,M00725,,M00725, ,,,,,
37,2,,933172-13990, ,"SEAL S255218,WATER",2,2,,,,.5555525355>5
37-1,2,,1E6140-73420, ,"'SEAL QLF255218, OIL",2,2,2,2,2,2,S,,,M00725, ,M00725,,,,,,
39,1,,933110-21600, ,"BOLT M 8X 18",2,2,2,2,2,2,,,,35535533>»
40,1, ,172146-37700, ,SPRING,2,2,2,2,2,2,,,,,535523
41,1, ,172141-37800, ,""PISTON, ADJUST",2,2,,,,.5553552355>5
41-1,1,,172141-37801, ,""PISTON, ADJUST",2,2,2,2,2,2,S,3,,M01166, ,M01166,,,,,,
42,1, ,172122-37842, ,""VALVE ASSY, NIPPLE",2,2,,,,.,5555555355>5
42-1,1,,172122-37843, ,""VALVE ASSY, NIPPLE",2,2,2,2,2,2,S,,,M01166, ,M01166,,,,,,
43,2, ,24315-000120, ,"0-RING 1B P-12.0",2,2,,,,,535555355335
43-1,2,,24315-000140, ,"0O-RING 1B P-14.0",2,2,2,2,2,2,S,,,M01166, ,M01166, ,,,,,
44,2 ,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,2,2,2,2,,,,,3555575
49,1, ,22451-160170, ,"WIRE 1.6X170",2,2,2,2,2,2,,,55355233>

,2,,,,,,,,,,,,

»2
,2
-1,1,,172141-37121, ,"FORK(R), IDLER",,,,,1
,2
,2



1 6 Oo—> & 7ovARGHE)
Fig. ROLLER & ADJUST (NEW)

FROM M/#00595

g
g i/iﬁ

® EpUFE
DETAILS OF




,,172142-38100, ,""CRAWLER 320 ASSY",2,2,2,2,2,2,,,553523553
,1,,172142-38101, ,""CRAWLER 320 ASSY",,,,,2,2,N,,,,,,55,55,,M20902,,M20902
,,172072-13790, ,"PLATE, SHOE",80,80,80,80,80,80,,,,5555555>

-1

2

1,2,,172072-13791, ,"PLATE, SHCE", ,,,,80,80,N,,,,,,,.,,,,M20902, ,M20902
2,,172142-38110, ,"LINK ASSY, TRACK",2,2,2,2,2,2,,,,,535523>
3,,172141-38200, ,BUSH,80,80,80,80,80,80,,,,55555554

3,,172141-38210, ,"PIN, CRAWLER",78,78,78,78,78,78,,,,553553555
1,,172141-38220,,"PIN, MASTER",2,2,2,2,2,2,,,,55353523
,1,,172614-38300, ,"PIN 5X45, LOCK",2,2,2,2,2,2,,,,:55555>5
,1,,172141-38250, ,"TRACK 320, MASTER",2,2,2,2,,,,M,,.,.55555
-1,1,,172142-38170, ,"TRACK 320G CMP. ,MSTR",2,2,2,2,2,2,,,,32553533>»
-2,1,,172141-38251, ,"TRACK, MASTER ASSY",,,,,2,2,S5,4,,,,,,,,,,M20902, ,M20902
1,,172142-38600, ,""CRAWLER, RUBBER™,2,,,,:5555355535555>5
-1,1,,172146-38600, ,"CRAWLER, RUBBER",2,2,2,2,2,2,S,,,M00595,,,,,,,,
9-2,1,,172146-38601, ,""CRAWLER, RUBBER",,,,,2,2,N,,,,,,,,,,,M20501, ,M20501
10,1,,172142-38120, ,""CRAWLER 370 ASSY',2,2,2,2,2,2,,1,,,...5545
10-1,1,,172142-38121, ,""CRAWLER 370 ASSY",,,,,1,1,N,,.,,,.,,,,,M20902,,M20902
11,2,,172142-38110, ,"LINK ASSY, TRACK",2,2,2,2,2,2,,,,55353523
12,3,,172141-38200, ,BUSH,80,80,80,80,80,80,,,,,55555 5>
13,3,,172141-38210, ,""PIN, CRAWLER",78,78,78,78,78,78,,.,,2355235
14,2,,172071-61020, ,"PLATE, SHOE 370",80,80,80,80,80,80,,,.,:5355554
14-1,2,,172071-61021, ,""PLATE, SHOE
370",80,80,80,80,80,80,N, , ,MXXXXX, ,MXXXXX, , MXXXXX, , MXXXXX, , MXXXXX, , MXXXXX
14-2,2,,172071-61022, ,""PLATE,SHOE 370",,,,,80,80,N,,,,,,,,,,,M20902, ,M20902
15,1,,172142-38160, ,""TRACK 270, MASTER",2,2,2,2,,,.M,,.....5,>
15-1,1,,172122-38741, ,"TRACK 370G(L),MASTER",2,2,2,2,2,2,,3,,,555557>5
15-2,1,,172122-38742, ,"" TRACK
370L,MASTER",2,2,2,2,2,2,5,5,,,,,,.5,,M20902, ,M20902

16,1,,172142-38141, ,""CRAWLER, TRIANGLE",4,4,4,4,4,4,,1,,,,,5535>»
17,2,,172142-38180, ,"'LINK ASSY, TRACK",4,4,4,4,4,4,,,,.555455>
18,3,,172141-38200, ,BUSH,80,80,80,80,80,80,,,,.5355554
19,3,,172141-38210, ,"PIN, CRAWLER",76,76,76,76,76,76,,,,:555555>»
20,2,,172614-38550, ,"SHOE ASSY, TRIANGLE",80,80,80,80,80,80,,,,,,555555
21,1,,172141-38220, ,""PIN, MASTER",4,4,4,4,4,4,,,,,3:53553
22,1,,172614-38300, ,"PIN 5X45, LOCK",4,4,4,4,4,4,,,,,555455>»
23,1,,172141-38260, ,"TRACK 350, MASTER",2,2,2,2,2,2,,2,,,555355>»



2
R

LE

Fig ]7 (ﬁgﬁq

4o0-3(370)
RAWLER(370)

TYwF AP
6

ATTACHMENT

- C

10
l—l—'l
1 14

REPEAIR PARTS

&

PREVIOUS

|87

(1/4E5)
(1/4 SET)

e

A&

=i

CRAWLER (TRIANGLE)
16

REPEAIR PARTS

/

S S

REPEAIR PARTS

izl




,,172146-45401, ,"LINK STAND ASSY",1,,,..555555353555
,1,,172146-45402, ,"'STAND ASSY, LINK",1,,,,,,N,,,M01606,,,,,,,,
,»,26013-100202, ,""BOLT W/WASHER M10X20",2,2,,,55555355553555 5

1
1
1
1,,26013-100352, ,"BOLT M10X 35",2,2,,,:55535555335254
1,,172141-42600, ,"PIPE, LOCK™,2,2,,,,,,,,,5.55555
1,,172141-42700,,"LINK, LOCK™,4,4,,,,,,,,5555555>5
1,,172141-42750, ,"BOLT, STOPPER"™,8,8,,,,.555553555553
1,,172146-45510, ,"LEVER, LOCK",1,1,,,,5555535555535
8,1,,172146-45520, ,"ARM, LOCK",1,1,,,,,,,55555555>
9,1,,172116-46630, ,"'"KNOB, LOCK LEVER",1,1,,,,.5555555355>5

10,1, ,1C6281-52310, ,"PIN 6,COME-OFF SNAP",4.4,,,,,.553553535>5
11,1,,22137-120000, ,""WASHER 12,POLISHED",2,2,,,,555553553553
12,1,,26116-080252, ,""BOLT M 8X 25 PLATED",1,1,,,,555535555555>5
13,1,,26116-080454, ,"'BOLT M 8X 45 PLATED",4.,4,,,,.5555552255>5
14,1,,26716-080002, ,"NUT M 8",1,1,,,,,,,55555555>
15,1,,26716-080002, ,"NUT M 8",4.,4,,,,,,,,,,555555

16,1, ,26756-080002, ,""LOCK NUT M 8 PLATED",8,8,,,:5555355535555>5

17,1, ,26756-120002, ,"LOCK NUT 12",2,2,,,,55553553533>»
18,1,,933110-54100, ,"PIN 4.75X14",4,4,,,,,5552522235>5
19,1,,933170-01490, ,"'SPRING 12",2,2,,,,5553555535224
20,1,,194150-24270, ,"SCREW CAP 13",2,2,,,,.W,,,M00627, ,M00627,,,,,,
21,1,,172146-46700, ,"'STAND ASSY, LINK",,1,,,,,W,,,,,MO01920,,,,,,

1
1
2
3
4
5
6
7



Fig. ]8

e

B=E (IR

& UV =Abn ) OYud)
CONTROL EQUIP. (LINK STAND & LEVER STOPPER)

(MECHANICAL LINK)

/

Lw
k %ﬁﬁﬁﬁli?aﬁ@ﬁ:ﬁiﬁﬁ YETOT

TOLBABESHT S,

3—@ REFER TO THE TABLE BELOW FOR THE

DIFFERENCE AMONG TREE TYPES OF
CONTROL DEVIGE.

an

wn

1

3

AHINFV R
MECHA. MULTI" LINK SPEC.

Nt / Fie

19

20

21

22

24

26

27

31

A h
| MECHANICAL

O

OlO

MINH

SEEN 409k
HYD. OIL PILOT

18
O
O

O

00|

O

OlO[O|s




,»,172151-45010, ,"BOOT P,LEVER",,,2,2,2,2,,,,55355555

,,172165-45071, ,"KNOB (L) ASSY",,,1,1,1,1,,,,,5555555
,,172165-45081, ,""KNOB R COMPL.",,,1,1,1,1,,,,,5555555
,,172162-45121, ,""LEVER R ASSY",,,1,1,1,1,,,,,,.55555

,,172162-45740, ,""LEVER L ASSY",,,1,1,1,1,,,,,,555555
1,,26587-040062,,""SCREW M 4X 6",,,2,2,2,2,,,.55353553
7,1,,26736-140002,,"NUT M14",,,2,2,2,2,,,,35535532>»

8,1,,194150-24270, ,""SCREW CAP 13",,,2,2,2,2,,,,35535533>»
9A,1,,172146-45000, ,"STAND, LINK",,,1,1,,,.,,5555255>
9B,1,,172146-45001, ,"STAND, LINK",,,,,1,1,W,,,,,,,,,,,M20501,,M20501
9B-1,1,,172146-45002, ,"'STANK, LINK",,,,,1,1,F,1,,,,,,,,,,M20627,,M20627
9B-2,1,,172146-45003, ,"'STAND, LINK",,,,,1,1,S,2,,,,,,,,,,M20872, ,M20872
10,1, ,172146-47320, ,""BRACKET ASSY",,,1,1,,,,,5553555555
11,1,,26013-080202, ,""BOLT W/WASHER M8X20",,,2,2,2,2,,,,55555545
12,1,,26013-100202, ,""BOLT W/WASHER M10X20",,,2,2,2,2,,,5555555135

13,1, ,26013-100352, ,"BOLT M10X 35",,.,2,2,2,2,,,,3555535>»
14,1,,172147-45110, ,""BRACKET ASSY",,,1,1,1,1,,,,.555555>»
15,1,,172147-45140, ,"LEVER ASSY",,,1,1,1,1,,,,,,555555
16,1,,172151-45550, ,"ARM L, STOPPER",,,1,1,1,1,,,,..55555>
17,1,,172116-46630, ,"'"KNOB, LOCK LEVER",,,1,1,1,1,,,,,.555555

18,1, ,172614-47550, ,""SPRING, RETURN",,,1,1,1,1,,,.,2555545
19,1,,26013-080162, ,"'BOLT W/WASHER M8X16",,,1,1,1,1,,,,,5555555
20,1,,26013-080202, ,"BOLT W/WASHER M8X20",,,2,2,2,2,,5553552335
21,1,,26116-080454, ,"BOLT M 8X 45 PLATED",,.,4.4,4.4,,...:355235
22,1,,26716-080002, ,"NUT M 8",,,4,4,4,4,,,,,,,,,,,,
23,1,,933152-02900, ,WASHER, ,,1,1,1,1,,,.,.,555554

24,1,,172151-45320, ,"'PLATE,BOOT", ,.,2,2,2,2,,,45535535535
25,1,,26013-080162, ,""BOLT W/WASHER M8X16",,,8,8,8,8,,:555552555
26,1,,933168-55770, ,"BAND 146",,.,2,2,2,2,,,,2555255>»
27,1,,172158-45610, ,PIN(14-70,,,,,1,1,W,3,,,,,,,,,,M20872, ,M20872
28,1,,172146-45800, ,"LEVER ASSY, LOCK",,,,.1,1,.3,...:55554
29,2,,172141-41360, ,"'BUSH 1415",,,,,2,2,W,3,,,,,,,.,,,M20872,,M20872
31,1,,172146-45850, ,""BRACKET ASSY",,,..1,1,.,3,.,.:55555
32,1,,172165-45970, ,SPRING, ,,,,1,1,,3,,,,,,,,.5

33,1,,22417-400400, ,"COTTER PIN 4.0x40",,,,,1,1,W,3,,,,,,,,,,M20872,,M20872
34,1,,24311-000210, ,"0-RING 1A P-21.0",,,,,2,2,W,3,,,,,,,,,,M20872,,M20872
35,1,,26013-100202, ,"BOLT W/WASHER M10X20",,,,,4,4,W,3,,,,,,,,,,M20872,,M20872

1,1
2,1
3,1
4,1
5,1
6



] IR G & b =AY GRIEN {n9}h)
Fig. CONTROL EQUIP. (LINK STAND & LEVER STOPPER)
(HYD. OIL PILOT)

i FROM M/#20501

REFER T0 Fig 38

REFER TC Fig.35

|22
PREVI0US

FROM M/#11757
TG M/#20500

CHpEH _
DETAILS OF C)

REFER TO Fig 31
/

hy
! \

. iREFER TO Fig 27 4.

==

i
PREVOUS

13




1,1,,172146-41110, ,"LEVER(R) ASSY",1,,,,::5555333533>»
2,1,,172141-41160, ,J0INT,1,,,,,,,.55555555>

3,1,,172141-41310, ,GROMMET,1,,,,,,,5.55555555
3-1,1,,172141-41311, ,GROMMET,1,,,,,,F,3,,M10501,,,,,,,,
4,1,,172141-41330, ,"BOOTS, LEVER (BLACK)",1,,,,5555555555533
4-1,1,,172141-41331, ,"BOOTS, LEVER (GRAY)",1,,,,,,F,2,,M10501,,,,,,,,
5,1,,172312-46301, ,KNOB(A),1,,,,,555555555555
6,1,,26757-100002, ,"LOCK NUT M10",1,,,,5555553555535
7,1,,933168-55770, ,"BAND 146",2,,,,,,,,55555555>
8,1,,933168-56000, ,""GROMMET 17X19",1,,,,,:5555555355>5
9,1,,172146-41491, ,"LINK ASSY",1,,,,,,:555555555>5
10,2,,172141-41370, ,"BUSH 2015",2,,,,.55555355553
11,1,,172146-41551, ,"LINK ASSY",1,,,,5555553535535
12,2,,172141-41370, ,"BUSH 2015",2,,,,,.5553555355>5
13,1,,172146-41370, ,SUPPORT,1,,,,,.-M, 55,5555
13-1,1,,172146-41730, ,SUPPORT ,1,,,,555553553555>»
13-2,1,,172146-41371, ,SUPPORT,1,,,,,5-M, 555555555
13-3,1,,172146-41731, ,SUPPORT,1,,,,,,S,,,M00621,,,,,,,,
14,1,,172146-41740, ,BRACKET,1, ,,,,,5555555555>
14-1,1,,172146-41741, ,BRACKET,1,,,,,,F,1,,M00621,,,,,,,,
15,1,,172146-41790, ,"SHAFT(B) ASSY",1,...,.::2553352535

16,1, ,172124-46200, ,""0-RING 27X5.7",4, ,,3.55553533533223

17,1, ,22137-100000, ,""WASHER 10,POLISHED",4,,,,,555535555535>»
18,1,,22242-000200, ,"CIRCLIP  20",2,,,,,.5555555355>5
19,1,,24761-040000, ,""NIPPLE B,GREASE™,1,,,.5555555555235
20,1,,24761-050000, ,""NIPPLE C,GREASE",1,,,...55555353554
21,1,,26013-100202, ,""BOLT W/WASHER M10X20™,4,,,,535555355533 55
22,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,,,,5555535553355
23,1,,194990-20170, ,""NUT W/WASHER 8".,2,,,,.:55555553535
24,1,,172734-41300, ,"BALL, LINK 8L",2,,,,.5553555535523
25,1,,172146-45610, ,"ROD(R), LINK™,2,,,,,,,,,,..,,,.,
26,1,,172146-45690, ,"ROD(C), SPOOL™,2,,,,,,:5535533555
26-1,1,,172146-45691, ,"ROD(C), spoOOL",2,,,,,,R,,,M00501,,,,,,,,
27,1,,172122-46590, ,"ELBALL 8,2, ,,,,,,,,,,555555
28,1,,172122-46590, ,"ELBALL 8,2, ,,,,,,,,55555555
29,1,,22217-080000, ,"SPRING WASHER 8",2,,,,,,Z,,,M10785,,,,,,,,
30,1,,22217-080000, ,"SPRING WASHER 8".,4,,,,,,Z,,,M10785,,,,,,,,
31,1,,22417-160160, ,"COTTER PIN 1.6X16",2,,,,.:5553555535254
32,1,,26716-080002, ,"NUT M 8,2, ,,,,,,,5:555555>
32-1,1,,26051-080002, ,"'NUT M 8",2,,,,,,N,,,M10785,,,,,,,,

33,1, ,26716-080002, ,"NUT M 8,8, ,,,,,,,55555555>5
33-1,1,,26051-080002, ,"'NUT M 8",8,,,,,,N,,,M10785,,,,,,,,
34,1,,933110-54100, ,"PIN 4_.75X14" .2, ,,,,25559522235>5
35,1,,22137-080000, ,"WASHER 8, POLISHED",Z2,,,,,,W,,,M10785,,,,,,,,
36,1,,22137-080000, ,"WASHER 8, POLISHED".,4,,,,,,W,,,M10785,,,,,,,,



2 PRHEEER (O A & N o) )
Fig CONTROL EQUIP. (BOOM & BUCKET) (MECHANICAL LINK)

5 (s k)
25 (BUCKET)

23

= = 7AY )

|H#:
PREVI0US

- .!.‘
16 PR35
REGS ¢ S Egn, . CONTROL VALVE
x“ . - /‘P_}%\

A

REFER TO Fig.

N

33-1

13}
PREV10US




»,172146-41110, ,"LEVER(R) ASSY",.1,,,,.::252222335
,,172141-41160, ,J0INT, ,1,,,,,,.5.555555>
,,172141-41311, ,GROMMET, ,1,,,,,,555555555>5
,,172141-41331, ,""BOOTS, LEVER (GRAY)",.,1,,,,.553555555595
»,172312-46301, ,KNOB(A),,1,, 4555555335533
»»,26757-100002, ,"LOCK NUT M10™,,1,,,,,5555555555>
1,,933168-55770,,"BAND 146",,2,,,,,,:555555555
8,1,,933168-56000, ,"GROMMET 17X19",,1,,,,5555355535535>»
9,1,,172146-41731, ,SUPPORT, ,1,,,,,.5555555555
10,1,,172124-46200, ,"'O-RING 27X5.7",,4,,,.35523522335>5
11,1, ,172146-46300, ,"LINK, BUCKET",,1,,,.555535535555>»
12,2,,172141-41370, ,""BUSH 2015",,2,,,,555553535535
13,1,,172151-46330, ,"LINK, SPOOL C",,1,,,5555555355553
14,1,,172146-46360, ,"LINK, BOOM™,,1,,,,,,.:.5555555
15,2,,172141-41370, ,""BUSH 2015",,2,,,,:55535555355>5
16,1,,172148-46520, ,SPRING, ,2,,,,,,,55555555>

17,1, ,172146-46530, ,""SHAFT B ASSY",,1,,,.55553553533>5
18,1,,172148-46530, ,"LINK, SPOOL A", ,1,,,.55535553535553
19,1,,172148-46590, ,"PIN CMP™,,2,,,,,,,,,,555555

20,1, ,172146-46630, ,BRACKET, ,1,,,,,5555555555>5
21,1,,22137-040000, ,"WASHER 4, POLISHED", ,4,,...553553533524
22,1,,22137-100000, ,"WASHER 10,POLISHED", ,4,,,,.5535553535523
23,1,,22217-040000, ,"'SPRING WASHER 4" ,.,4,,,,:,5555352553
24,1,,22242-000200, ,"CIRCLIP  20",.,2,,,,:5559522355>5

25,1, ,24761-020000, ,"'NIPPLE PT1/8,GREASE",,1,,,,555555555533
26,1,,24761-040000, ,""NIPPLE B,GREASE", ,1,,...55555353554
27,1,,26013-100202, ,""BOLT W/WASHER M10X20",,4,,,535555355333 55
28,1,,26013-100252, ,""BOLT W/WASHER M10X25",,1,,,5355555555335>5
29,1,,26557-040062, ,""SCREW 4X6",,4,,,.555355235224

30,1, ,194990-20170, ,""NUT W/WASHER 8",.,2,,,.5555555353555
31,1,,172734-41300, ,""BALL, LINK 8L",,2,,.,:555535335533
32,1,,172146-45610, ,"ROD(R) , LINK",,2,,,,,,,,,:.5.555
33,1,,172151-46360, ,"ROD, SPOOL",.2,,,,,.5:55555555
34,1,,172122-46590, ,"ELBALL 8",.,2,,,,,,,,,.555555
35,1,,26716-080002, ,"NUT M 8",,2,,,,,,,55555555>
36,1,,22137-080000, ,"WASHER 8, POLISHED",.,2,,,,555555552535
37,1,,22217-080000, ,"SPRING WASHER 8",,2,,,.5555535235535
38,1,,22417-160160, ,"COTTER PIN 1.6X16",,2,,,.,..535555335554
39,1,,933110-54100, ,"PIN 4_.75X14", ,2,,,,:5529522237>5

40,1, ,26051-080002, ,"NUT M 8",,6,,,,5:555555555>

RPRR R R R

1
2
3
4
5
6
7



2 PRAEEE (77 -4 & N b)) ODINFULS)
Fig CONTROL EQUIP. (BOOM & BUCKET) (MECHANICAL MULT! LINK)

PP Y, SN
32 (guéxer )

f

© 0
%@% ‘ {
xtﬁ
REFER TO an%

24 40



,, 1 72146-45210, ,"LINK ASSY",1,1,1,1,,,,,,3555555>»
,,172146-45200, ,"LINK ASSY",1,1,1,1,,,,,55555535>5
,,172141-41370, ,""BUSH 2015",2,2,2,2,,,,55355535535>»
»»,172146-45230, ,R0D,1,1,1,1,,,,,55555555>

,»,172146-45240, ,R0D,1,1,1,1,,,,,,55555555

»»,172146-45250, ,SHAFT,1,1,1,1,,,,,,,5555555

2,,1A1040-45890, ,"WASHER 10 36 4.5",1,1,1,1,,,,,5535555535
8,2,,172124-46200, ,"0-RING 27X5.7",2,2,2,2,,,553553533523
9,2,,172122-46571, ,""ROD-END 8",2,2,2,2,,,,,52555255>5
10,2,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,,,,,535555355>5
11,2,,22137-080000, ,""WASHER 8, POLISHED",2,2,2,2,,,,,555353554
12,2,,22217-100000, ,""SPRING WASHER 10",3,3,3,3,,,,55535555535
13,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,1,1,1,1,,,,,5555352555
14,2,,26013-080302, ,""BOLT M 8X 30",1,1,1,1,,,,5:555555555
15,2,,26013-080402, ,"'BOLT M 8X 40",1,1,1,1,,,,5555555535

16,2, ,26051-080002, ,"NUT M 8",2,2,2,2,,,,553553533>»
17,2,,26116-100202, ,""BOLT M10X 20 PLATED",3,3,3,3,,.55553555535
18,2,,172146-03280, ,LABEL,1,1,1,1,,,,,5535555535

1,1
2,2
3,3
4,2
5,2
6,2
7



2 ERALEEE (DN 5-2) On29) (T 737)
Fig. CONTROL EQUIP. (D PATTERN) (MECHANICAL LINK) (OPTIONAL)

BHUN 1T
RBHUNo 205182 8HE T
1 inc. 2~18

1 18

E(D)
ll
REFER TO Fig.20 é
*v 7 EARGME

\éé) CANOPY INSIDE LIGHT SIDE




»1,,172146-41100, ,LEVER(L),1,,,,555555255555>

»1,,172141-41150, ,"LINK(L), LEVER",1,,,,,,55555555555
,1,,172141-41160, ,J0INT,1,,,,,.5555552525

.»172141-41330, ,""BOOTS, LEVER (BLACK)".,1,....005000ss0245
,1,,172141-41331, ,"BOOTS, LEVER (GRAY)",1,,,,,,F,1,,M10501,,,,,,,,
,,172141-41380, ,NUT,1,,,,,555555255235

1
2
3
4,
4-
S5,
5
6
7
8

1,,26756-080002,,"LOCK NUT M 8 PLATED",1,,,,,,S,,,M11861,,,,,,,,
,172312-46321, ,KNOB(B) ,1,,,,,5555533355335

,,22351-030010, ,"'SPRING PIN 3X10",1,,,,55553555535555
,»,24311-000140, ,"0-RING 1A P-14.0",1,,,,,555555522235
9,1,,26063-080201, ,"BOLT M 8X 20™,1,,,,,,5555555555>
9-1,1,,26979-080162, ,'"SCREW M 8X16",1,,,,,,S,,,M11861,,,,,,,,
10,1, ,26757-100002, ,""LOCK NUT M10™,1,,,,555553555555>5
11,1,,172146-41401, ,"LINK,ARM ASSY".,1,,.,,55553555355>5
12,2,,172141-41370, ,""BUSH 2015",2,,,,,55555555355>5

13,1, ,172146-41451, ,"LINK ASSY",1,,,,.555553533553
14,2,,172141-41370, ,""BUSH 2015",2,,,,.555553533553
15,1,,172146-41770, ,"'SHAFT(A) ASSY",1,,,,555553525335>5
16,1,,172124-46200, ,"'O-RING 27X5.7",3,,,,.35553522237>5

17,1, ,24761-020000, ,"'NIPPLE PT1/8,GREASE"™,1,,,,55555533555575
18,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,,.,:55553523533>»
19,1,,26013-100252, ,"'BOLT W/WASHER M10X25",1,,,,5555555553555
20,1,,172146-45600, ,"ROD(L), LINK",2,,,,,,,,,.5555555
21,1,,172146-45700, ,"ROD(D) , SPOOL™,2,,,,,,.555222553>
21-1,1,,172146-45740, ,"ROD(D), spoOOL",2,,,,,,N,,,M10785,,,,,,,,
22,1,,172122-46590, ,"ELBALL 8",2,,,,,,,,,55555555
23,1,,172122-46590, ,"ELBALL 8",2,,,,,,,5,5555555>5
24,1,,172122-47250, ,"BALL 8, LINK",2,,,,,,55535555535>5
25,1,,22217-080000, ,"SPRING WASHER 8",2,,,,,.Z,,,M10785,,,,,,,,
26,1,,22217-080000, ,"SPRING WASHER 8".,4,,,,,,.Z,,,M10785,,,,,,,,
27,1,,22417-160160, ,""COTTER PIN 1.6X16",2,,.,:55553553533>»
28,1,,26716-080002, ,"NUT M 8,4, ,,,,,,,,.555555>
28-1,1,,26051-080002, ,"'NUT M 8",4,,,,,,N,,,M10785,,,,,,.,,

29,1, ,26716-080002, ,"NUT M 8,8, ,,,,,,,55555555>
29-1,1,,26051-080002, ,"'NUT M 8",8,,,,,,N,,,M10785,,,,,,,,
30,1,,933110-54100, ,"PIN 4.75X14",2,,,,535553552355>5
31,1,,22137-080000, ,"WASHER 8, POLISHED",Z2,,,,,,W,,,M10785,,,,,,,,
32,1,,22137-080000, ,"WASHER 8, POLISHED",4,,,,,,W,,,M10785,,,,,,,,

1
1
1
1
1
1
1
1
1
1



2 IRALEEE (7-5 & KEED) ()))
Fig. CONTROL EQUIP. (ARM & TURNING) (MECHANICAL LINK)

{(F—L)
(ARM) 20

ayrO-wN7
CONTROL VALVE

PREVIOUS



,,172146-41100, ,LEVER(L),.1...55:5555552535
,»,172141-41150, ,"LINK(L), LEVER™,,1,,,,,,.55555555>
,,172141-41160, ,30INT, ,1,,,,,,.55555555>

,,172141-41331, ,""BOOTS, LEVER (GRAY)",.,1,,,,.553555555595
»,172312-46321, ,KNOB(B),,1,, 555553355335
,,22351-030010, ,"SPRING PIN 3X10",,1,,,,555555355555
1,,24311-000140,,"0-RING 1A P-14.0",,1,,,,5553555353523
8,1,,26756-080002, ,"LOCK NUT M 8 PLATED",,1,,,,555355535535553
9,1,,26757-100002, ,""LOCK NUT M10",.,1,,,,55555555955>»

10,1, ,26979-080162, ,""'SCREW M 8X16™,,1,,,,555555553555>5
11,1,,172143-45670, ,"ROD, END 8",,2,,,,,,,,55555555
12,1,,172124-46200, ,""0-RING 27X5.7",,8,,:55553533533523
13,1,,172146-46200, ,"LINK A™,,1,,,,,,.55555555>
14,2,,172141-41370, ,"BUSH 2015",.,2,,,,.5553555355>5
15,1,,172146-46230, ,"LINK B",,1,,,,,,,55555555>
16,2,,172141-41370, ,"BUSH 2015",,2,,,,55555353553
17,1,,172146-46270, ,"LINK, ARM™,.1,,,,,.,,,5.55555
18,2,,172141-41370, ,""BUSH 2015",,2,,,,55555355553
19,1,,172146-46450, ,"LINK C",,1,,,,,,,:.5555555
20,2,,172141-41370, ,"BUSH 2015",,2,,,.4555555535224
21,1,,172146-46480, ,"LINK D, ,1,,,,,,5.55555555
22,2,,172141-41370, ,""BUSH 2015",,2,,,,,555355535532>»
23,1,,172146-46500, ,"'SHAFT A ASSY",.,1,,,.555535535533>5

24,1, ,172148-46520, ,SPRING, ,3,,,,,.,.55555555
25,1,,172146-46570, ,"SHAFT F",,1,,,,,,,55555555>
26,1,,172122-46590, ,"ELBALL 8",,1,,,,,,5:55555555
27,1,,172148-46590, ,"PIN CMP™, .2, ,,,,,,,.,,,5,5,
28,1,,172146-46600, ,"SHAFT G",,1,,,,,,,55555555>
29,1,,172146-46640, ,LINK, ,1,,,,,.,.55555555
30,1,,172148-46730, ,"BOLT M8™,,1,,,,,,,55555555>
31,1,,172146-46780, ,"LINK, SPOOL",,1,,,,..5553535535
32,1,,172122-47250, ,"BALL 8, LINK",.3,,,,,.,.:5555555
33,1,,22137-040000, ,"WASHER 4, POLISHED",.6,,,.,535555555535
34,1,,22137-080000, ,"WASHER 8, POLISHED",.2,,.,,,535555355535
35,1,,22217-040000, ,"SPRING WASHER 4",.,6,,,..55555553555>5
36,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE",,1,,,5555555555535
37,1,,24761-050000, ,""NIPPLE C,GREASE", ,3,,.,,555555353553
38,1,,26013-080252, ,"BOLT M 8X 25",,2,,,,:5559525355>5
39,1,,26013-100202, ,"'BOLT W/WASHER M10X20",,1,,,,55353555555525
40,1,,26013-100252, ,""BOLT W/WASHER M10X25",.,2,,,,555555553325
41,1, ,26557-040062, ,""SCREW 4X6", ,6,,,5555555525335
42,1,,172151-46360, ,"ROD, SPOOL",,2,,,,,,,5:5555555
43,1,,172122-46590, ,"ELBALL 8",,2,,,,,.,,55555555

44,1, ,172122-47250, ,""BALL 8, LINK",,2,,,,,,5555535555

45,1, ,22137-080000, ,""WASHER 8, POLISHED",.,5,,,,.5555555955>5
46,1, ,22417-160160, ,""COTTER PIN 1.6X16",,2,,,,555555552535
47,1,,26051-080002, ,"NUT M 8",,5,,,,,5555555555>

48,1, ,26051-080002, ,"NUT M 8",.8,,,,,,.555555555

49,1, ,933110-54100, ,"PIN 4.75X14", .2, ,,, 2555235222375
50,1,,172146-45600, ,"ROD(L), LINK™,,2,,,,,,..553322535
51,1,,26346-080002, ,"U-NUT M 8 PLATED",,1,,,.5555355553555>5
52,1,,26716-080002, ,"NUT M 8™,,3,,,,,,,55555555>
53,1,,22217-080000, ,"SPRING WASHER 8",.,3,,.,.,.:555555355>5

RPRR R R R

1
2
3
4
5
6
7



2 IRALEEE (7-h & KEE) HIWF)/))
Fig CONTROL EQUIP. (ARM & TURNING) (MECHANICAL MULTI LINK)

5—0Q)




»,172146-41130, ,"LEVER(L) ASSY".,1,,,,,,::252222335
»,172141-41360, ,"BUSH 1415",2,,,,,,,,,5555555>5
,,172146-41170, ,""LEVER(R) ASSY",1,,,.555553552335>5
,,172141-41360, ,"BUSH 1415",2,,,,,,,,,55555555
,»,172137-45080, ,"KNOB, LEVER",2,,,,,,,,,55555555
»»,172146-41600, ,"LINK ASSY",1,,,,,,,5555555555
2,,172141-41370, ,"BUSH 2015",2,,,,,,,,.5555555>5
8,1,,172146-41631, ,"LINK ASSY",1,,,,,,.5.55555555
9,2,,172141-41370, ,"BUSH 2015",2,,,,,,,5555555555
10,1,,172146-41870, ,"SHAFT(D) ASSY",1,,,,,,:555333533>

11,1, ,172124-46200, ,"0-RING 27X5.7",2, ,,3255553533533523

12,1, ,24761-040000, ,""NIPPLE B,GREASE™,1,,,,55555355535535>5

13,1, ,24761-050000, ,""NIPPLE C,GREASE™,1,,,,55555355535535>5
14,1,,26013-100252, ,""BOLT W/WASHER M10X25",1,,,,55555535555 55
15,1,,172146-45620, ,R0D,2, ,,,,,5555555555>5

16,1,,172146-45690, ,"ROD(C), SPOOL™,2,,,,,,,,55555555>
16-1,1,,172146-45691, ,'"ROD(C), spoOL",2,,,,,,R,,,M00501,,,,,,,,
17,1,,172122-46590, ,"ELBALL 8",2,,,,,,,,,55555555
18,1,,172122-46590, ,"ELBALL 8",2,,,,,,,,:.5555555
19,1,,172122-47250, ,"BALL 8, LINK",2,,,,,,,,,.,:.555>
20,1,,22217-080000, ,"SPRING WASHER 8",2,,,,,.Z,,,M10785,,,,,,,.
21,1,,22217-080000, ,"SPRING WASHER 8",2,,,,,,Z,,,M10785,,,,,,,,
22,1,,22417-160160, ,""COTTER PIN 1.6X16",2,,,,5555535535533>»

23,1, ,26716-080002, ,"NUT M 8,4, ,,,,,,,5:555555>
23-1,1,,26051-080002, ,"'NUT M 8",4,,,,,,N,,,M10785,,,,,,,,
24,1,,26716-080002, ,"NUT M 8",6,,,,,,5,55555555>
24-1,1,,26051-080002, ,"'NUT M 8",6,,,,,,N,,,M10785,,,,,,,,
25,1,,933110-54100, ,"PIN 4.75X14",2,,,,:553553233213
26,1,,22137-080000, ,"WASHER 8, POLISHED",Z2,,,,,,W,,,M10785,,,,,,,,
27,1,,22137-080000, ,"WASHER 8, POLISHED",4,,,,,,W,,,M10785,,,,,,,,

1,1
2,2
3,1
4,2
5,1
6,1
7



2 ERAiESRE (E17) O))
Fig CONTROL EQUIP. (DRIVE) (MECHANICAL LINK)

12}
PREVI0US

23—

REFER TO Fig 20 '/LL(\ Gy 3} Sy
) s T
4 | / 97 2 4@&3]‘?/\2‘-225.2?{ “, j
é@« 1 G oo P
[ . 8 A7T116 Se—n e
V \tk 12 @2?24_] =PAN B VA

% 9 5 7 REFER 70 Fig 20 CONTROL VALVE

6
17 | I} 7
%9/(@ \/ @/ REFER TO Fig 20

by
©

. -~

IPER}IEIIDUS 17 %«



»,172146-41130, ,"LEVER(L) ASSY",.1,,,,,::252222335
,»,172141-41360, ,"BUSH 1415",.,2,,,,,,,,5555555>5
»,172146-41170, ,"LEVER(R) ASSY",.1,,,,,::555555555
,,172141-41360, ,"BUSH 1415",,2,,,,,,,,55555555
,»,172137-45080, ,"KNOB, LEVER",,2,,,,,,,,55555555
»,172146-41870, ,"SHAFT(D) ASSY",.1,,,,,:::52222335
1,,172124-46200, ,"'0-RING 27X5.7",,2,,,55555333352275
8,1,,172146-46330, ,"LINK L™, ,1,,,,,.,,:5555555
9,2,,172141-41370, ,"BUSH 2015",,2,,,,,,,55555555>
10,1,,172146-46410, ,"LINK R",,1,,,,,,,:.555555>
11,2,,172141-41370, ,"BUSH 2015",.,2,,,555555553333»
12,1,,24761-020000, ,""NIPPLE PT1/8,GREASE",,1,,,:5555533555555
13,1,,24761-040000, ,"NIPPLE B,GREASE™,,1,,,,,55555555535
14,1,,26013-100252, ,""BOLT W/WASHER M10X25",,1,,,,5555535555 55
15,1,,172146-45620, ,R0D, ,2,,,,,55555555555
16,1,,172146-45691, ,""ROD(C), SPOOL™,,2,,,,,,,55555555>
17,1,,172122-46590, ,"ELBALL 8",.,4,,,,,,,.55555555
18,1,,172122-47250, ,"BALL 8, LINK",,2,,,,,,555355555>5
19,1,,22137-080000, ,"WASHER 8, POLISHED",.,4,,,,:55555553555
20,1, ,22137-080000, ,""WASHER 8, POLISHED",,2,,,,,555535535255>5
21,1, ,22417-160160, ,""COTTER PIN 1.6X16",,2,,,.25555335353225>5
22,1,,26051-080002, ,"NUT M 8",,11,,,,,,5,55555555
23,1,,933110-54100, ,"PIN 4.75X14", .2, ,,,552352222323

1,1
2,2
3,1
4,2
5,1
6,1
7



CONTROL EQUIP. (DRIVE) (MECHANICAL MULTI LINK)

2 6 WRtEE GETT) (FhY9)
Fig

REFER TO Fig.21



1A,1,,172146-41170, ,"LEVER(R) ASSY",,,1,1,,,.55555255135
1B,1,,172146-41171, ,LEVER, ,,,,1,1,,,,.,,:55>
2,2,,172141-41360, ,""BUSH 1415",,,2,2,2,2,,,553535535
3,1,,172137-45080, ,"'"KNOB, LEVER",,.,2,2,,,..55555355>5
4A,1,,172147-45080, ,"LEVER (L) ASSY",,,1,1,,,,55535555555
4B,1,,172147-45081, ,"LEVER (L) ASSY",,,..1,1,,,.55555555
5,2,,172141-41360, ,""BUSH 1415",,,2,2,2,2,,,553535535
6,1,,22137-100000, ,"WASHER 10,POLISHED",,,1,1,1,1,,,,,,555555
7,1,,172146-41631, ,"'LINK ASSY",,,1,1,1,1,,,,.555455>
8,2,,172141-41370, ,"'BUSH 2015",,,2,2,2,2,,,,3555355>»
9,1,,172147-41660, ,"LINK L",,,1,1,1,1,,,,,,,.5,5>
10,2,,172141-41370, ,"BUSH 2015",,,2,2,2,2,,,,3:5535533>»
11,1,,172146-41790, ,"'SHAFT(B) ASSY",,,1,1,1,1,,,,55553555>5
12,1,,172147-45040, ,""BRACKET ASSY",,,1,1,1.,1,,,..,.555555
13,1,,172124-46200, ,""0O-RING 27X5.7",,,3,3,3,3,,.55555555>5

14,1, ,24761-040000, ,"NIPPLE B,GREASE™,,,1,1,1,1,,,,.555555>
15,1, ,24761-050000, ,"NIPPLE C,GREASE",,,1,1,1,1,,,,.555555>»
16,1,,26013-100252, ,"'BOLT W/WASHER M10X25",,,1,1,1,1,,,,55555555
17,1,,26013-100252, ,"BOLT W/WASHER M10X25",,,2,2,2,2,,,,55555525
18,1,,172146-45620, ,R0D, , ,2,2,2,2,,,,,,,,,5,,
19,1,,172146-45691, ,""ROD(C), SPOOL",,,2,2,2,2,,,555533525
20,1,,172122-46590, ,"ELBALL 8",,,4,4,4,4,,,,,3:535535
21,1,,172122-47250, ,""BALL 8, LINK",,,2,2,2,2,,,,553555555
22,1,,22137-080000, ,"WASHER 8, POLISHED",,,6,6,6,6,,,,5,555555
23,1,,22417-160160, ,""COTTER PIN 1.6X16",,.,2,2,2,2,,,,3555355>»
24,1,,26051-080002, ,""NUT M 8'",,,10,10,10,10,,,,5555555>»
25,1,,933110-54100, ,"PIN 4.75X14",,,2,2,2,2,,,,3525533>»
26,1,,172164-45950, ,"GRIP L, DRIV.",,,,,1,1,,,,:555555>5
26-1,1,,172164-45951, ,"GRIP L, DRIV.",,,,,1,1,N,,,,,,,,,,.,M20902, ,M20902
27,1,,172164-45960, ,"GRIP R, DRIV.",,,,,1,1,,.,,.:55555
27-1,1,,172164-45961, ,"GRIP R, DRIV.",,,,,1,1,N,,,,,.,,.,,M20902, ,M20902
28,1,,26716-100002, ,"NUT 10%,,,,,2,2,,,,,555555>



W38 (E1T) GlIEN (0yh)

CONTROL EQUIP. (DRIVE) (HYD. OIL PILOT)

7]
A~

i-

Fig 27

FROM M/#20501

UP TO M/$20500




,,172146-41690, ,"LINK ASSY",1,1,1,1
,,172141-41370, ,"'BUSH 2015",2,2,2,2
,,172146-41821, ,"'SHAFT(C) ASSY",1,1

,,172124-46200, ,""0O-RING 27X5.7",2,2,2,2,
,»,24761-040000, ,""NIPPLE B,GREASE"™,1,1,1,
,»,26013-100302, ,"BOLT M10X 30",1,1,1,1,1,
1,,26013-120252,,"BOLT M12X 25",1,1,1,1,1,1,,,,,5555535
8,1,,172146-45300, ,"PEDAL, OFFSET ASSY",1,1,1,1,1,1,,,,.555555>
9,2,,172141-41360, ,""BUSH 1415",2,2,2,2,2,2,,,,455535555

10,1,,172146-45340, ,SHAFT(14-70,1,1,1,1,1,1,,,,,5555555
11,1,,172137-46820, ,"LOCK ASSY, PEDAL",1,1,1,1,1,1,,,.,.,555555
12,1,,22217-100000, ,""SPRING WASHER 10',2,2,2,2,2,2,,,,553553523

13,1, ,22417-250200, ,""COTTER PIN 2.5X20",1,1,1,1,1,1,,,,,5555555

14,1, ,22417-400400, ,""COTTER PIN 4.0X40",1,1,1,1,1,1,,,,,,555555
15,1,,24311-000210, ,"'O-RING 1A P-21.0",2,2,2,2,2,2,,,,3:555355>5

16,1, ,24761-050000, ,"NIPPLE C,GREASE™,1,1,1,1,1,1,,,,.4555555>

17,1, ,26116-100504, ,""BOLT M10X 50 PLATED",2,2,2,2,2,2,,,.553553523

18,1, ,26716-100002, ,""NUT 10",2,2,2,2,2,2,,,3,553553523
19,1,,933171-18390, ,"PIN, FOOT BAR",1,1,1,1,1,1,,,,,,555555
20,1,,194990-20170, ,"'NUT W/WASHER 8",1,1,1,1,1,1,,,,,5555545
21,1,,172734-41300, ,"BALL, LINK 8L",1,1,1,1,1,1,,,..,555554
22,1,,172146-45630, ,"'"ROD, OFFSET",1,1,1,1,1,1,,,,,5555555
23,1,,172146-45661, ,""ROD (A), SPOOL™,1,1,1,1,,,,,555555555
23-1,1,,172146-45720, ,""ROD(A), spoOOL",,,1,1,1,1,N,,,,,,,M10785,,M10785,,
24,1,,172122-46590, ,"ELBALL 8",1,1,1,1,1,1,,,,,,.55555

25,1,,172122-46590, ,"ELBALL 8",1,1,1,1,1,1,,,.,.555545

26,1,,22217-080000, ,"SPRING WASHER 8',1,1,1,1,,.,Z,,,,,,,M10785,,M10785,,
27,1,,22217-080000, ,"SPRING WASHER 8',2,2,2,2,,.,Z,,,,,,,M10785,,M10785, ,
28,1, ,22417-160160, ,"COTTER PIN 1.6X16",1,1,1,1,1,1,,,,,,555555

29,1, ,26716-080002, ,"NUT M 8",1,1,1,1,,,,,,.5555555
29-1,1,,26051-080002, ,"'NUT M 8&",,,1,1,1,1,N,,,,,,,M10785,,M10785,,
30,1,,26716-080002, ,"NUT M 8",4,4,4.,4,,,,,,,,,5,555
30-1,1,,26051-080002, ,"'NUT M 8",,,4,4,4,4,N,,,,,,,M10785,,M10785, ,
31,1,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,1,,,,.:55455>»
32,1,,22137-080000, ,"WASHER 8, POLISHED",,,1,1,1,1,W,,,,,,,M10785,,M10785,,
33,1,,22137-080000, ,"WASHER 8, POLISHED",,,2,2,2,2,W,,,,,,,M10785,,M10785,,

1,1
2,2
3,1
4,1
5,1
6,1
7



Fig £

RhtEE (17tyh)
CONTROL EQUIP. (OFFSET)

#3330-1 (%é gf' 23
< #2203, 30—1%
s‘q’ ' ’
4—o |
y J—
!
e, N
30-
2 -\‘?ﬂ |
__8 N
i——o ™~ ®
@

= D N o By AV (A
CONTROL VALVE

252
PREV10US



,1,,172146-41210, ,"LEVER ASSY",1,1,1,1,1,1,,,,.555555>»
,2,,172141-41360, ,""BUSH 1415",2,2,2,2,2,2,,,,53553553
,1,,172146-41300, ,""BOSS WITH BUSH",1,1,,,,,.,1,,55555555
,2,,172141-41360, ,""BUSH 1415",2,2,,,,,,1,,,,,,555>
5,1,,172146-41320, ,GROMVMET ,1,1,,,,,,1,,,,5,5555
6,1,,172141-41340,,B00TS,1,1,1,1,1,1,,,,.,555554
7A,1,,172116-45940, ,"KNOB (C), LEVER™,1,1,1,1,,,,5555552355
7B,1,,172164-45970, ,"GRIP, BLADE",,,,,1,1,W,,,,,,,,,,,M20501,,M20501
8,1,,24311-000210, ,"0-RING 1A P-21.0",3,3,3,3,3,3,,.,5555355>»
9,1,,172146-41300, ,"'BOSS WITH BUSH",1,,,,.,5,1..55555555
10,2,,172141-41360, ,""BUSH 1415",2,,,,,,51,,5555555>
11,1,,172146-41910, ,"PIN 14-100",2,2,2,2,2,2,,,,35535535>»
12,1,,172146-41920, ,BRACKET,1,1,1,1,1,1,
13,1,,172146-42500, ,"LINK ASSY'",1,1,1,1,
14,2,,172141-41370, ,"'BUSH 2015",2,2, ,
15,1, ,172146-42550, ,"LINK ASSY",1,1, ,
16,2,,172141-41360, ,""BUSH 1415",2,2, ,
17,1,,172146-42661, ,""BRACKET ASSY",1,,,,
17-1,1,,172146-42662, ,"'BRACKET ASSY",1,1,1,
18,1,,172146-42700, ,"'BRACKET ASSY',1,1,1,1,
19,1, ,1A1040-45890, ,""WASHER 10 36 4.5",1,1,
20,1,,172124-46200, ,""0-RING 27X5.7",2,2,2,2,2,2,
21,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,
22,1,,22217-100000, ,"SPRING WASHER 10",3,3,3,3,3,3,
23,1,,22417-400400, ,"COTTER PIN 4.0X40",2,2,2,2,2,2,,,5,332233»
24,1,,24311-000210, ,"0-RING 1A P-21.0",3,3,3,3,3.3,..:5352553
25,1,,24761-040000, ,"NIPPLE B,GREASE',1,1,1,1,1,1,,,,,,555555
26,1,,26013-100302, ,"BOLT M10X 30",2,2,2,2,2,2,,,,
27,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,2
28,1,,26116-100202, ,""BOLT M10X 20 PLATED',1,1,1
29,1,,26116-100702, ,""BOLT M10X 70 PLATED",2,2,2
30,1,,172146-45640, ,R0D,1,1,1,1,1,1,,,,,,,.55>
31,1,,172146-45650, ,R0D,1,,,,,,:5555555555
31-1,1,,172146-45651, ,ROD,1,1,1,1,1,1,N,,,M01486,,,,,,,,
32,1,,172146-45671, ,"ROD (B), SPOOL™,1,,,,,..5535223535

32-1,1,,172146-45730, ,"'ROD(B), spOOL",1,1,1,1,1,1,N,,,M10785,,,,,,,,
33,1,,172122-46590, ,""ELBALL 8",4,4,4,4,4,4,,,,,:555535

34,1,,172122-46590, ,"ELBALL 8",1,1,1,1,1,1,,,,,,.55555

35,1,,22217-080000, ,"SPRING WASHER 8",5,,,,,.Z,,,M10785,,,,,,,,
36,1,,22417-160160, ,"COTTER PIN 1.6X16",1,1,1,1,1,1,,,,,.555555
37,1,,26716-080002, ,""NUT M 8",10,10,10,10,,,,555555555>
37-1,1,,26051-080002, ,"'NUT M 8",,,10,10,10,10,N,,,,,,,M10785, ,M10785, ,
38,1,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,1,,,,.:55455>

39,1,,22137-080000, ,"WASHER 8, POLISHED",,,5,5,5,5,w,,,,,,,M10785, ,M10785,,
40,1, ,1A1380-59480, ,""CLAMP A,SM_&DYN.CORD",,,,,1,1,W,,,,,,,.,,,M20503, ,M20503
41,1, ,22137-100000, ,""WASHER 10,POLISHED",,,,,1,1,W,,,,,,,,,,,M20503,,M20503

1
2
3
4

2
1
2

1111111111111
1

111111111111111



RitEE (0 V-1 )
CONTROL EQUIP. (BLADE)

FROM M/#20501 S—

g B
8

2

33

PREY10US

, 4
. =39
Lﬂng\ﬂous -1—= ¢ /'/;
23
31-1 12
31 ~ n
? 24 29
37-1 28
-2 15 10, o '/1/‘3 § —2
33§ 16 QL ~. I 33 ®/-_]9
” .16 L T o—20
IA%Z o~ L 18 23 e—14
PREV!0US - %‘?@ - 13
>37_] 055 |35 .37 1 2 % ] 4.\I@—37-]
?? 4§ 39\37—1 ~ S-%0
35 . \
37 37-1 30 Ty, §—26
3756? 4]
39 (=40
( U SN
PR ;;V\\./]W—] 6%
< S 38 L7 e
. EA“XQ-“ é “ lT 34
R s
J T e
S NS5 38 i

SINGLE SPEED

17



,»194150-01190, ,"'KNOB, THROTTLE LEVER™,1,1,1,1,1,1,,,,.555555>
,»,172146-41250, ,LEVER,1,1,1,1,1,1,,,,,,,,555>

,,172141-41360, ,"BUSH 1415",2,2,2,2,2,2,,,55355523
,»,172141-41340,,B00TS,1,1,1,1,1,1,,,,,555555>5

,,172146-42521, ,LINK,1,1,1,1,1,1,,,,,,,.555>

,,172141-41370, ,"BUSH 2015",2,2,2,2,2,2,,,,5355553
1,,172146-42580, ,LINK,1,1,1,1,1,1,,,,,5555545
8,2,,172141-41360, ,""BUSH 1415",2,2,2,2,2,2,,,,535335535
9,1,,24761-040000, ,"NIPPLE B,GREASE',1,1,1,1,1,1,,,,.555455>
10,1,,172141-42970, ,"PIN 6X15",1,1,1,1,1,1,,,,.555455>
11,1,,172146-45640, ,R0D,1,1,1,1,1,1,,,,,5555545
12,1,,172146-45650, ,R0D,1,,,,,,,5555555555

12-1,1,,172146-45651, ,ROD,1,1,1,1,1,1,N,, ,M01486,,,,,,,,
13,1,,172146-45680, ,""LINK, PLATE"™,1,1,1,1,1,1,,,,,5555555
14,1,,172122-46590, ,"ELBALL 8",4,4,4,4,4,4,,,,,555455>5

15,1, ,1C6281-52310, ,"PIN 6,COME-OFF SNAP",1,1,1,1,1,1,,,,,,555554
16,1, ,22137-080000, ,""WASHER 8, POLISHED",4,4,4,4,4,4,,,,,555535>»
17,1, ,22417-200160, ,""COTTER PIN 2.0X16",1,1,1,1,1,1,,,,,5555555
18,1,,26051-080002, ,""NUT M 8',8,8,8,8,8,8,,.,,.555555>
19,1,,933171-21700, ,"PIN (B), SPOOL LINK",1,1,1,1,1,1,,,,,5555555

1,1
2,1
3,2
4,1
5,1
6,2
7



3 BRAESEE (HEM 2 %)
Fig CONTROL EQUIP. (TURNING DOUBLE SPEED)

, T/
L?zg\;nous ”(
12

] REFER TO Fig 29
REFER TO Fi g 29 (

REFER TO Fig. 29

17——% ‘%




,»,172147-41140, ,PEDAL, ,,,,1,1,,,,,,,,,,,,
,,172147-41180,,"LOCK, PEDAL",,,,.,1,1,,,,.,,:5,5>
,,172734-42220, ,"PAD, PEDAL™,,,,,1,1,,,,,,.5.55
,,172146-42400, ,LINK, ,,,,1,1,,,,,,,.,,5,

,»,172141-41360, ,"BUSH 1415",,,,,2,2,,,,,,,5,5,,
1,,172146-42750, ,""BRACKET ASSY",,,,.1,1,,.,:555555>
8,1,,172146-42800, ,""BRACKET ASSY",,,,.1,1,,,,5555555>5
9,1,,172146-45340, ,SHAFT(14-70,,,,,1,1,,,54555355555
10,1,,172142-45680, ,"ROD(A), SPOOL™,,,,.1,1,,,,.,55555>
11,1,,172122-46590, ,"ELBALL 8", ,,,.,1,1,,,,.555355>

12,1, ,22137-080000, ,""WASHER 8, POLISHED",,,,,1,1,,.,:55555555
13,1, ,22417-160160, ,""COTTER PIN 1.6X16",,,,,1,1,,,,5555555>»
14,1, ,22417-250200, ,""COTTER PIN 2.5X20",,,,,1,1,,,,5555555>»
15,1,,22417-400400, ,""COTTER PIN 4.0X40",,,,,1,1,,,.,,555555
16,1,,24311-000210, ,"'O-RING 1A P-21.0",,,,.2,2,,,53555355>5
17,1, ,24761-050000, ,"NIPPLE C,GREASE",,,,,1,1,,,.,..555555
18,1,,26013-080202, ,"'BOLT W/WASHER M8X20",,,,.,2,2,55535555355>5
19,1,,26013-100202, ,"'BOLT W/WASHER M10X20",,,,.2,2,55535555355>5
20,1,,26013-100352, ,"BOLT M10X 35",,,..2,2,,.355535555

21,1, ,26051-080002, ,"NUT M 8™,,,,,2,2,,,,,,5,5555
22,1,,933110-54100, ,"PIN 4.75X14",,,,.1,1,,.,:2525525>»
23,1,,933171-18390, ,"PIN, FOOT BAR",,,,.,1,1,,,,5555555>

1,1
2,1
3,1
4,1
5,2
7



3 Bl (E17 2 )
Fig. CONTROL EQUIP. (DRIVING DOUBLE SPEED)

REFER TO Fig54

-
!

~_ 71|
- 20
¥
REFER TO Fig. 19
|2}
PREVIOQUS




,,172146-46100, ,"3RD VALVE ASSY",1,1,,,,,.1,.,:555545
,»,194990-20170, ,""NUT W/WASHER 8",1,1,,,,,555535552335
»»,172734-41300, ,"BALL, LINK 8L",1,1,,,,,,,.55555555
,,172141-41700, ,"LINK, SWING™,1,1,,,,,,,:.5555555
»»172150-42650, ,""ROD(B), TURNING",1,1,,,,,,,,5555555>
»»,172149-42890, ,"LEVER, LOCK",1,1,,,,,,,55555555>
2,,172146-45691, ,""ROD(C), SPOOL™,1,1,,,,55555555355>5

8,2, ,1A1040-45890, ,"WASHER 10 36 4.5",2,2,,,,55555352523
9,2,,172146-46100, ,"ROD, LINK",1,1,,,,,,,,:5:5555>
10,2,,172147-46100, ,"'PEDAL, 3RD",1,1,,,,,55555555535
11,2,,172147-46150, ,""BRACKET ASSY, 3RD",1,1,,,.,555355535555>5
12,3,,172141-41370, ,""BUSH 2015",2,2,,,,,55535535533>»
14,2,,172147-46180, ,"'SHAFT(A), 3RD",1,1,,,,555555532555
15,2,,172124-46200, ,""O-RING 27X5.7",6,6,,,55553552335224
16,2,,172147-46200, ,"SHAFT(B), 3RD",1,1,,,,,5555335533>
17,2,,172147-46220, ,"LINK(A)ASSY, 3RD",1,1,,,,555555533335
18,3,,172141-41370, ,""BUSH 2015",2,2,,,,5555355535533>»
20,2,,172147-46240, ,"LINK(B)ASSY, 3RD",1,1,,,55553555532525
21,3,,172141-41370,,"BUSH 2015",2,2,,,,,53555535533
23,2,,172147-46260, ,"SHAFT, PEDAL",1,1,,,..55355535523
24,2,,172147-46300, ,"LOCK, COVER"™,1,1,,,..5553525533>»
25,2,,172122-46590, ,"ELBALL 8",4,4,,,,,:5535535535>»
26,2,,22137-100000, ,"WASHER 10,POLISHED",1,1,,,,,,55535555535
27,2,,22217-080000, ,"SPRING WASHER 8",5,5,,,...53555535555
28,2,,22217-100000, ,"SPRING WASHER 10",6,6,,,:555555535554
29,2,,22217-100000, ,"SPRING WASHER 10",5,5,.,..55535535533>»
30,2,,22217-100000, ,"SPRING WASHER 10",2,2,,,.,555535535533>»
31,2,,22351-050036, ,"'SPRING PIN 5X36",1,1,,,,5555535555535
32,2,,22417-160160, ,"COTTER PIN 1.6X16",1,1,,,,,.5555555535
33,2,,24761-020000, ,""NIPPLE PT1/8,GREASE",1,1,,,,555555555535
34,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,,,,:555535335535
35,2,,26013-100252, ,"BOLT W/WASHER M10X25",2,2,,,555535553332225
36,2,,26013-100302, ,"BOLT M10X 30",2,2,,,.555355535254
37,2,,26013-100302, ,"BOLT M10X 30",1,1,,,.555355535555
38,2,,26116-100162, ,""BOLT M10X 16 PLATED",5,5,,.,.,.5555555955>5
39,2,,26116-100162, ,""BOLT M10X 16 PLATED,2,2,,,,:55535555355>5
40,2,,26116-100202, ,""BOLT M10X 20 PLATED",4,4,,,.,.55355353523
41,2,,26116-100754, ,""BOLT M10X 75 PLATED",2,2,,,...53555535254
42,2, ,26346-080002, ,""U-NUT M 8 PLATED",5,5,,,.,,.55553555535
43,2,,26716-080002, ,"NUT M 8",4,4,,,,,,,,5,555555
44,2,,26716-100002, ,"NUT 10",2,2,,,,,,,,.555555>
45,2,,26716-100002, ,"NUT 10",1,1,,,,,5555555555>5

46,2, ,933110-54100, ,"PIN 4.75X14" ,1,1,,,,..5355235223

47,2, ,172146-62200, ,""NOISE, ABSORBER",1,1,,,...5555535555
48,1, ,22217-100000, ,"SPRING WASHER 10",7,7,,,,,W,,,M00501, ,M00501,,,,,,
49,1, ,26116-100202, ,""BOLT M10X 20 PLATED",7,7,,,,,W,,,M00501,,M00501,,,,,,

1,1
2,2
3,2
4,2
5,2
6,2
7



| 39 BEEEE.T0)
Fig. CONTROL EQUIP. (P.T.0.)

FROM M/#01525

P.T. 0. A" A7 ASSY
1 P.T. 0. VALVE ASSY
' (772146-46100) ‘
IHBNo. 320 R UNoe. 112
IRBNo. 32D R.H UNo. 205478
IHENo. S8DRH UNo. 1/r 5134 :
IHENo. 64D R H LNo. IMS365SHET,
20 Fig 32 Ref. No. 1
inc Fig 32 Ref. No. 2~47
Fig 58 Ref. No. 1~13
Fig 64 Ref. No. 1~36




»1,,172146-05300, ,MOUNT,1,1,1,1,1,1,,,,,555555>

,1,,172112-14710, ,""CLAMP, GREASE GUN",1,1,1,1,1,1,,,,,5555535
,1,,22217-080000, ,""SPRING WASHER 8',2,2,2,2,2,2,,,,553553523

,»,22217-100000, ,"'SPRING WASHER 10',2,2,2,2,2,2,,,,.,555355>5

,,26116-080162, ,""BOLT 8X16'",2,2,2,2,2,2,,,,:555355>5

,,26116-100162, ,"BOLT M10X 16 PLATED",2,2,2,2,2,2,,,,53555535
,,172146-50100, ,"FRAME, LOWER™,1,1,,,,,,1,,,5555545

-1,1,,172146-50101, ,"FRAME, LOWER",1,1,,,,,S,,,M00595, ,M00595,,,,,,
7-2,1,,172146-50102, ,"FRAME, LOWER",1,1,1,1,1,1,S,,,M00808, ,M00808,,,,,,
8,1,,172141-50890, ,GROMMET ,2,2,2,2,2,2,,,3:55535524

9,1,,172730-05250, ,""WASHER 12',12,12,12,12,12,12,,,,,:555545
10,1,,172141-50901, ,""GUARD, SHOE",4,4,4,4,4,4,,,,,,3553555
11,1,,26013-120452, ,""BOLT M12X 45",12,12,12,12,12,12,,,,,555535>»
12,1,,172122-50851, ,""GUARD(L), SPROCKET",1,1,1,1,,,,.,555555555
12-1,1,,172122-50852, ,""GUARD(L) , SPROCKET",1,1,1,1,1,1,Q,,,M00501, ,mM00501,,,,,,
13,1,,172122-50861, ,""GUARD(R), SPROCKET",1,1,1,1,,,,5555555535
13-1,1,,172122-50862, ,''"GUARD(R) , SPROCKET',1,1,1,1,1,1,0Q,,,M00501, ,M00501,,,,,,
14,1, ,26013-120252, ,""BOLT M12X 25",6,6,6,6,6,6,,,,55555555

15,1,,172122-17190, ,CLIP,2,2,2,2,2,2,,,,35535533»

16,1,,172146-53300, ,""WEIGHT, COUNTER™,1,1,1,1,1,1,,,,.555455>

17,1, ,1A1700-66010, ,"BOLT 14X165",2,2,2,2,2,2,,,,553533524

18,1, ,22217-140000, ,""SPRING WASHER 14',2,2,2,2,2,2,,,,55353524

19,1, ,933169-23040, ,""WASHER 15X40",2,2,2,2,2,2,,,55353553

20,1,,172146-50180, ,"WEIGHT, LOWER",2,2,,,,,Z,,,M00595,,M00595,,,,,,
21,1,,172146-53350, ,"WEIGHT, 2ND LEVER",1,1,1,1,1,1,W,,,M00595,,M00595,,,,,,
22,1,,22137-160000, ,"WASHER 16,POLISHED".4.,4,,,,.Z,,,M00595, ,M00595,,,,,,
23,1,,22217-140000, ,"SPRING WASHER 14",2,2,2,2,2,2,W,,,MO0595, ,M00595,,,,,,
24,3,,22217-160000, ,"SPRING WASHER 16",4.,4,,,,,Z,,,M00595, ,M00595,,,,,,
25,1,,26116-140402, ,"BOLT M14X 40 PLATED",2,2,2,2,2,2,W,,,MO0595, ,M00595, ,,,,,
26,3,,26116-160302, ,"BOLT M16X 30 PLATED",4,4,,,,.Z,,,M00595, ,M00595,,,,,,
27,1,,172146-54100, ,FLAME,1,1,,,,,:5555555555

27-1,1,,172146-54101, ,""FRAME ASSY, TURNING",1,1,,,,,S,,,M01712,,mM01712,,,,,,
27-2,1,,172146-54102, ,""FRAME ASSY, TURNING",1,1,1,1,,,S,,,M01606, ,M01606,,,,,,
27-3,1,,172146-54103, ,""FRAME ASSY, TURNING",,,1,1,,,N,,,,,,,M01606,,M01606,,
28,1,,172146-50103, ,""FRAME ASSY, LOWER",,,,,1,1,W,,,,,,,.,,,M20501,,M20501
29,1,,172146-54104, ,"FRAME ASSY, TURNING",,,,,1,1,W,,,,,,,,,,,M20501,,M20501

1
1
1
1
1
1
1

1
2
3
4
5
6
7
7



3

Fig.

G

27 27-1

© BREEM
DETAILS OF©)

—

Kl \ . '-\'

/!’Ii i /f i
Fel 3/
. .\ \ | .\

s
27-1 27-2
© hSRNV

viewen FrRow ©

21

G
DETAILS OF

7-2
@M5RS
VIEWED FROM®)

=LA

FRAME

9

3 |

28

[T

$EIn-54H%
IRON SPEC.

PREV10US

Skon-5e-H, 47" V3
IRON SPEC., OPTIONAL

RIS
IRON SPEC.
FFz v
OPTIONAL

IBR
PREVIOUS

12(13)

[HX:
PREY 10US;




,,172142-57600, ,""BEARING, TURNING",1,1,1,1,1,1,,,,,5555555
,1,,172142-57601, ,""BEARING, SWING",,,,,1,1,R,,,,,,,.,5,,M20501,,M20501
,,172142-57610, ,"SEAL SET",1,1,1,1,1,1,,,,,,555555

,,172122-57630, ,"'SEAL, UPPER",1,1,1,1,1,1,,,,,.,555555
,,172122-57640, ,"'SEAL, LOWER",1,1,1,1,1,1,,,,,.,555555
,,172122-57610, ,B0OLT,32,32,32,32,32,32,,,,55355554

,,172122-57620, ,"'PARALLEL PIN 13X36'",4,4,4,4,4,4,,,,,,3555525
,,172116-46630, ,"'"KNOB, LOCK LEVER",1,1,1,1,1,1,,,,,5555555
»»,172146-58800, ,"PIN, LOCK™,1,1,,,,,,,:.5555555
,1,,172146-58801, ,"PIN, LOCK",1,1,1,1,1,1,S,1,,M00808, ,M00808,,,,,,

1,1
1-1
2,2
3,3
4,3
5,1
6,1
7,1
8,1
8-1



3 EEIRT ) 5 & EEAvS
Fig. TURNING BEARING & TURNING LOCK




172141-50750, ,"COVER, MOTOR",2,2,2,

., 2,2,2
,1,,172148-61100, ,"COVER, TRAVEL", ,.,.2.,2,S...4444,+.,M20501, ,M20501
,,172141-50761, ,""COVER, UNDER",1,1,1,1,1,1,..42004400s
,1,,172146-61100, ,"COVER (A)",1,1,1,1,1,1,,,,,,,,,,5>
,1,,172146-61110, ,"COVER (B)",1,1,1,1,1,1,,000200000s
5,1,,172146-61120, ,"COVER (C)ASSY",1,1,1,1,1,1,..12000000>
6,1,,172146-61130, ,"COVER(D) ASSY",1,1,1,1,1,1,..40000000s
7A,1,,172146-61160, ,COVER(E),1,1,1,1, 4100200000
7B,1,,172146-61160-1, ,"COVER (E)",,,,,1,1,,,,,5555555
8,1,,172146-61180, ,COVER(G),1,1,,,,5555553553535

9,1,,172146-61190, ,"COVER (H)",1,,1,1,1,1,,,,,,555555
10A,1,,172146-61200, ,""PLATE, GUARD",1,1,1,1,..10ss2000s0n
10B,1,,172146-61200-1, ,"PLATE, GUARD™,,...1.1, 0000000 0rs0s

11,1, ,172146-61240, ,"PLATE ASSY",1,1,1,1,1,1,,.00000000s
12,1,,172146-61270, ,"COVER, RUBBER",1,1,1,1,1,1,,,22s400044
13A,1,,172146-61280, ,COVER(1),1,1,1,1, 100000 rsss0ss
13B,1,,172146-61280-1, ,"COVER (1)".....1.10 0000 nsssnss
14A,1,,172146-61290, ,COVER,1,1,1,1, 110000000 0s
14B,1,,172146-61290-1, ,COVER, ,,..1.1, 00000 000ss

15,1,,172146-61310, ,""COVER, RUBBER",1,1,1,1,1,1,,,22s400044
16,1,,172146-61330, ,"PLATE ASSY",1,1,1,1,1,1,,.00000000n

17,1, ,172146-61360, ,"RUBBER, SEAL",1,1,1,1,1,1,...4004000s

18,1, ,172146-61370, ,"RUBBER, SEAL",1,1,1,1,1,1,...4004400s

19,1, ,22137-080000, ,"WASHER 8, POLISHED",2,2.2,2,2.2, 1122 s22204

20,1, ,22157-100000, ,"WASHER 10",2,2,,,,.+444»

1
1
2,
3
4

20-1,1,,1S0130-46750, ,""WASHER 10X40X4.5",2,2,2,2,2,2,S,,,M01495, ,M01495, ,,,,,
21,1,,22217-080000, ,"SPRING WASHER 8',14,14,14,14,14,14,,,,,,55535>»
22,1,,22217-080000, ,"SPRING WASHER 8",2,2,2,2,2,2,,,553525535
23,1,,22217-100000, ,"SPRING WASHER 10',18,18,18,18,18,18,,,,.,,,5555>
24,1,,22217-100000, ,"SPRING WASHER 10",5,5,5,5,5,5,,,.555355554
25,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,2,,,.5352552
26,1,,22217-100000, ,"SPRING WASHER 10",6,6,6,6,6,6,,,,,5555555
26-1,1,,22217-100000, ,"'SPRING WASHER 10",,,,,8,8,K,,,,,,,.,,,M20501, ,M20501

27,1,,22217-120000, ,"SPRING WASHER",4,4,4.,4,4,4,,
28,1,,26013-100202, ,"'BOLT W/WASHER M10X20",4,4,4,
29,1,,26013-100252, ,"'BOLT W/WASHER M10X25",3,3,3,3,3,3,,,555555515
30,1,,26013-100252, ,"BOLT W/WASHER M10X25",3,3,3,3,3,3,,.5555355555
31,1,,26116-080162, ,""BOLT 8X16",14,14,14,14,14,14,,,,..,,.5 5>
32,1,,26116-100162, ,"BOLT M10X 16 PLATED",18,18,18,18,18,18,,,,,,55555>
33,1,,26116-100162, ,""BOLT M10X 16 PLATED",5,5,5,5,5.5,....555555>5
34,1,,26116-100162, ,""BOLT M10X 16 PLATED,2,2,,,,:5555555355>5
34-1,1,,26116-100202, ,"'BOLT M10X 20 PLATED",2,2,2,2,2,2,S,,,M01495, ,M01495,,,,,,
35A,1,,26116-100202, ,""BOLT M10X 20 PLATED",6,6,6,6,,,.,55555555>
36,1,,26116-120252, ,""BOLT M12X 25 PLATED",4,4,4,4,4,4,,,,,3:533523
37,1,,26716-080002, ,"NUT M 8',2,2,2,2,2,2,,,,.555255>»

38,1,,194145-04810, ,"WASHER 10™,,3,,,.555555535553

39,1,,172146-61600, ,"COVER (H)",,1,,,,,5555555355>5

40,1, ,26116-100202, ,""BOLT M10X 20 PLATED",.4,....:5555525255>5
41A,1,,172147-45880, ,COVER, ,,1,1,,,,,,:.5555555
41B,1,,172147-45881, ,COVER, ,,,,1,1,,1,,,.,,.,,>
41B-1,1,,172147-45882, ,COVER, ,,,,1,1,S,1,,,,,,,,,,M20627, ,M20627

42,1, ,26589-060162, ,""SCREW M6,BINDING",,,5,5,5,5,,,,5555555>»



3 ZU—AR/IN—
Fig FRAME COVER

AN {nyMLi%
HYD. GIL PILOT SPEC.

MApFFL L
MECHANICAL WULTI CHANGE SPEC,

DRIVING DOUBLE SPEED
SPEC,




’ ’172146_62100’ ’STEP’l’l’ 7% %%%7%%3%73%%7%7%3%373
,1,,172146-62101,,STEP,1,1,1,,,,S,1, ,M00869, ,M00869, ,,,,,
,1,,172146-62102, ,STEP, ,,1,,,,N,,,,,,,M11757,,,,

,»,22217-100000, ,"'SPRING WASHER 10",7,7,7,6,,,,53555535554
,,26116-100202, ,"'BOLT M10X 20 PLATED",7,7,7,6,,.55535555355>5
,»,172146-62800, ,"'RUBBER, PLATE(A)",1,1,1,1,,,,5555555535
,,172146-62860, ,"'RUBBER, RADIATOR(A)",3,3,3,3,,555535555335>5
,»,172146-62820, ,""RUBBER, PLATE(B)",1,1,1,1,,,,.5555355555
,2,,172146-62860, ,""RUBBER, RADIATOR(A)",1,1,1,1,,,,,55355555>5
8,2,,172146-62870, ,""RUBBER, RADIATOR(B)",2,2,2,2,,,,355555555133
9,1,,172146-62840, ,PLATE(C),1,1,1,1,,,,5553555555
10,1,,172146-62880, ,RUBBER,1,1,1,1,,,,,55555555>»

11,1,,172146-62890, ,RUBBER,1,1,1,1,,,,,,5555555>»

12,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,,,,,,:555355>5
13,1,,22137-100000, ,""WASHER 10,POLISHED",3,3,3,3,,.:555555355>5

14,1, ,22157-060000, ,"WASHER 6",4,4,4,4,,,..,32553533>»

15,1, ,22217-060000, ,""SPRING WASHER 6",4,4,4,4,,,,,5535235535

16,1, ,22217-080000, ,""SPRING WASHER 8",4,4,4,4,,,,,5535235535
17,1,,22217-100000, ,"SPRING WASHER 10",3,3,3,3,,,.,55553555535
18,1,,26116-060122, ,"'BOLT 6X12",4,4,4,4,,,,.52552255>5

19,1, ,26116-080162, ,"BOLT 8X16",4,4,4.4,,.,.:52523533>»
20,1,,26116-100162, ,""BOLT M10X 16 PLATED",3,3,3.,3,...55355535535>»
21,1,,172146-61360, ,"'"RUBBER, SEAL',2,2,2,2,,,,,35553553554
22,1,,172146-63100, ,"PANEL BOX ASSY.",1,1,1,1,,,.,.5553555555
23,1,,22217-100000, ,"SPRING WASHER 10",4,4,4.,4,,,..535252555
24,1,,26116-100162, ,"'BOLT M10X 16 PLATED",4,4.4.4,.....2523533>»
25,1,,172146-64200, ,"'SEAT ASSY",1,1,,.,5553553533523
25-1,1,,172146-64201, ,"'SEAT COMPL.,DRIVER",1,1,1,1,,,N,,,MO00658, ,M00658, ,,,,,
26,2,,172116-64180, ,"BACK (A), SEAT",1,1,,,.,:5222333135
26-1,2,,172116-64181, ,""BACK(A) , SEAT",1,1,1,1,,,N,,,M00658, ,M00658,,,,,,
27,2,,172116-64210, ,""CUSHION, SEAT B",1,1,.,..:55553525532
27-1,2,,172116-64211, ,"'CUSHION, SEAT B",1,1,1,1,,,N,,,M00658, ,M00658,,,,,,
28,2,,26013-060162, ,"BOLT M 6X 16",4,4,4.,4,,.,,..:552255>5
29,1,,22137-080000, ,"WASHER 8, POLISHED",4,4,4.4,,,,,:55535255

30,1, ,26013-080202, ,"'BOLT W/WASHER M8X20',4,4,4,4,,,,555535533525
31,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,,,W,,,M0O0658, ,M00658,,,,,,
32,1,,172212-61230, ,"'FASTENER, DIAL",,,,1,,.W,,,,,,,,,M11757,,
33,1,,172147-62250, ,RIB, ,,,1,,.W,,,,,,,,,M11757,,
34,1,,172146-62300, ,EV(STEP, ,,,1,,,W,,,,,,,,,M11757,,
35,2,,172146-62370, ,""SEAL, STEP A",,,.,1,,.W,,,,,,,,,M11757,,
36,2,,172146-62380, ,""SEAL, STEP B",,,,1,,.,W,,,,,,,,,M11757,,
37,1,,22137-100000, ,"WASHER 10,POLISHED",,,,2,,,W,,,,,,,,,M11757,,
38,1,,22217-050000, ,"SPRING WASHER 5",,,.2,,.W,,,,,,,,,M11757,,
39,1,,26013-100202, ,"'BOLT W/WASHER M10Xx20",,,.,2,,,W,,,,,,,,,M11757,,
40,1, ,26557-050122, ,""SCREW M 5X 12",,,,2,,,W,,,,,,,,.,M11757,,

41,1, ,26716-050002, ,"'"NUT M 5",,,,2,,,W,,,,,,,,,M1L1757,,

1
1
2
1
1
1
2
1

1
1
1
2
3
4
5
6
7



36 o=k & ARFTVF
Fig. SEAT & STEP

34
HBEWH LY HHE

.3 :
1 ﬁ?y HYD. OIL NULTI CHANGE SPEC.
R ey
- 9.

REFER TO Fig.32
P.T.0.N A7 %
P. T.9. VALVE SPEC.




,,172212-61230, ,""FASTENER, DIAL",,,,,1,1,,,,.,555555
,,172147-62250, ,RIB,,,,,1,1,,,,,,,,,,,,
,,172146-62301, ,STEP, ,,,,1,1,,,,,,,,5,5>

,,172146-62370, ,"SEAL, STEP A™,,,,.,1.,1,,,,,,5:5555
,,172146-62380, ,"'SEAL, STEP B™,,,,,1,1,,,,,,5,5555
,,22137-100000, ,"WASHER 10,POLISHED", ,,,.,2,2,,,5535555535
2,,22217-050000, ,"SPRING WASHER 5",,,,.,2,2,,55355535533>5
8,2,,26013-100202, ,"'BOLT W/WASHER M10X20",,,,.2,2,55535555335>5
9,2,,26557-050122, ,""SCREW M 5X 12",,,.,.2,2,,,355535555
10,2,,26716-050002, ,"NUT M 5, ,,,,2,2,,,,,,,55555
11,1,,172146-62103, ,STEP, , ,,,1,,,,,5555555>
12,1,,22217-100000, ,""SPRING WASHER 10", ,,,,7,555355535535523
13,1,,26116-100202, ,""BOLT M10X 20 PLATED",,,,.755555535235535
14,1, ,22137-080000, ,""WASHER 8, POLISHED",,,,.,4.,4,,..,53555535
15,1, ,26013-080202, ,"'BOLT W/WASHER M8X20",,,,,4,4,,,:535555575
16,1,,172146-62800, ,"'RUBBER, PLATE(A)",.,.,>1,1,,55555353555
18,2,,172146-62860, ,"'RUBBER, RADIATOR(A)",,,,53,3,55535555355>5
19,1,,172146-62820, ,"'RUBBER, PLATE(B)',,,,51,1,,5555553555>5
21,2,,172146-62860, ,""RUBBER, RADIATOR(A)",,,,.1,1,,,.55555545
22,2,,172146-62870, ,""RUBBER, RADIATOR(B)",,,:52,2,,55555553133
23,1,,172146-62840, ,PLATE(C),,.,.1.1,....:255555
24,1,,172146-62880, ,RUBBER, , ,,,1,1,,,,,,,,,5,,
25,1,,172146-62890, ,RUBBER, , ,,,1,1,,,,,,,,,5,,
26,1,,22137-080000, ,"WASHER 8, POLISHED",,..,,.2.,2,,,,5555355>5
27,1,,22137-100000, ,"WASHER 10,POLISHED",,,,.3.3,..,5555955>5
28,1,,22157-060000, ,"WASHER 6",,,.,.4.4,.,.55352554
29,1,,22217-060000, ,"SPRING WASHER 6",,,,.4,4,,,535535535>»
30,1,,22217-080000, ,"SPRING WASHER 8",,,,.4,4,,,,3555535>»
31,1,,22217-100000, ,"SPRING WASHER 10",,,,.3.3,.,.,:55535555
32,1,,26116-060122, ,"BOLT 6X12",,,,,4.,4,,.255552335
33,1,,26116-080162, ,"'BOLT 8X16",,,,.4.4,.,.55353554
34,1,,26116-100162, ,"'BOLT M10X 16 PLATED™,,,,.3.,3,,,555555554
35,1,,172146-61360, ,""RUBBER, SEAL",,,.,.2,2,,.,:55535555
36,1,,172146-63100, ,""PANEL BOX ASSY.",,.,.,.1.,1,..,.:555555>
37,1,,22137-100000, ,"WASHER 10,POLISHED",,.,.2,2,,,535555355>5
38,1,,22217-100000, ,"SPRING WASHER 10", ,,,,4,4,,.:55532525
39,1,,26116-100162, ,"'BOLT M10X 16 PLATED™,,,.,.,4,4,,,.553555554
40,1, ,172146-64300, ,""SEAT, OPERATOR",,,,.1.,1,...,.555555>
41,2,,172162-64210, ,""CUSHION ASSY",,,..1.1,,..,.555555
42,2,,172162-64220, ,""BACK ASSY",,.,.1.1,..,.555455>5
43,2,,172162-64230, ,""BACK (B) ASSY",.,.,,1,1,,,555533555

44,2 ,,172162-64240, ,"PANEL,BACK", ,,,.1,1,,,,5555555>»

45,3, ,172162-64320, ,""RUBBER A,EDGE",,,,.1,1,,..,.555555>

46,3, ,172162-64330, ,""RUBBER B,EDGE",,,,.,1,1,,.,,.555555>
47,2,,172162-64250, ,""BRACKET L,SIDE",,,,.1,1,,..,.,.555555>
48,2, ,172162-64260, ,""BRACKET R,SIDE",,,,.1,1,,,.5555555>5
51,2,,172162-64310, ,""'SCREW M5X10,TAPPING",,,,,.3,3,,,:5555554
52,2,,26013-080202, ,"BOLT W/WASHER M8X20",,,,.8.,8,,.:55555545

1,2
2,2
3,2
4,2
5,2
6,2
7



—bh & RFVT(-2)
Fig 37 SEAT & STEP (-2)

B UNo. 40i3
FROM M/#20501 ﬁEbNg. M52 ERBET,
40 inc. 41~52

WEH L
HYD. OIL MULTI CHANGE ‘SPEC.

i1

// Y A Sy | TV 1T b (R
P Q > MULTI VALVE KIT(REMODELING)
; ( [/.- : (172146-74900)

)IEE No. 74DRH UNo. 113
IHBNo. 3TORH LNo. 105104

s - _7 |/ BBl S0RiLe 12519
NN — No. TADEH UNo. 22512
l \! ST BEBNo. TSORH UNo. 15518285 5T,

l Fig. 74 Ref. No, 1
inc. Fig 37 Ref. No. 1~10
Fig. 55 Ref. No. 1~19
Fig. 74 Ref. No. 2~12
Fig. 75 Ref. No. 1~18



1,1,,194145-04810, ,"WASHER 10",7,7,7,7,7,7, 45 ,355353553

2A,1,,172146-65100, ,""MOUNT, SEAT",1,1,,,,,555355535535>5
2A-1,1,,172146-65101, ,"'MOUNT, SEAT",1,1,1,1,,,S,1,,M00869, ,M00869,,,,,,
2B,1,,172146-65101-1, ,""MOUNT, SEAT",,,.,.,1.1,,..,.555555
2B-1,1,,172146-65102, ,""BONNET ASSY (EV",,,,,1,1,S,,,,,,,,,,,M20872,,M20872
3,1,,172126-65500, ,KEY,1,1,1,1,1,1,,,,,,,5555>

4,1,,172146-65670, ,RUBBER,2,2,2,2,2,2,,,,5,555535>»

5,1,,172146-65680, ,STOPPER,1,1,1,1,1,1,,,,,555555>»

6A,1,,172146-65690, ,"PLATE ASSY",1,1,1,1,,,,,555535555

6B,1,,172146-65691, ,"PLATE ASSY",.,.,.1.,1,,..,.555355>5

7A,1,,172146-65740, ,COVER,1,1,1,1,,,,.,555555535

7B,1,,172146-65740-1, ,COVER, ,,,,1,1,,,,,,,.55>

8,1,,172146-65750, ,""COVER, LOCK",1,1,1,1,1,1,,,,,,555555
9,1,,172146-65760, ,STOPPER,1,1,1,1,1,1,,,,,,555555

10A,1,,172146-65770, ,""COVER, MOUNT",1,1,1,1,,,,.55555955>
108B,1,,172146-65770-1, ,""COVER, MOUNT",,,,,1,1,,,.,..555554
11,1,,172146-65840, ,RUBBER,1,1,1,1,1,1,,,,,5555545

12,1,,22137-080000, ,""WASHER 8, POLISHED",2,2,2,2,2,2,,,,3555535>»
13,1,,22137-080000, ,"WASHER 8, POLISHED",4,4
14,1,,22137-080000, ,""WASHER 8, POLISHED",4
15,1, ,22217-080000, ,""SPRING WASHER 8',4,4
16,1, ,22217-080000, ,""SPRING WASHER 8",2,2
17,1, ,22217-080000, ,""SPRING WASHER 8',4,4
18,1,,22217-080000, ,"'SPRING WASHER 8'.,4,4
19,1,,22217-080000, ,"'SPRING WASHER 8',4,4
20,1,,26013-100252, ,"'BOLT W/WASHER M10X25"

22,1,,26116-080162, ,"'BOLT 8X16",4,4,4,4,4,4:,:,:,:,,,,,

24,1,,26577-040082, ,""SCREW M 4 X 8
25,1,,26716-080002, ,""NUT M 8',4,4,4.4,
26,1,,26716-080002, ,""NUT M 8',4,4,4.,4,
27,1,,26716-080002, ,"NUT M 8",4,4.,4
28,1,,172122-17190, ,CLIP,,,2,2,,,W,
1



rie 38 aower

6A 6B
RMSRD
VIEWED FROM(A)

h;@

2B 2B-1
(B) BRE¥AE
DETAILS OF (@




1,1,,772146-68100, ,""CANOPY ASSY.",1,,,:55553553533523

1-1,1,,772146-68101, ,"'CANOPY ASSY.',1,1,,,,,N,,,M00530,,,,,,,5
2A,1,,772146-68110, ,"CANOPY ASSY",,,1,1,,.,w,,,,,,,M11757,,M11757,,
2B,1,,772146-68110-3, ,""CANOPY ASSY",,,,,1,1,w,,,,,,,.,,,,M20501, ,M20501
3A,2,,172146-68220, ,"POLE(L), CANOPY",1,,,,,,,::25553515
3A-1,2,,172146-68221, ,"POLE(L), CANOPY*,1,,,,,,S,,,M00530,,,,,,,,
3A-2,2,,172147-68220, ,""POLE, CANOPY ¢4o)*,1,1,1,1,,,R,,,M00501, ,,,,,,,
3B,2,,172147-68220-3, ,""POLE, CANOPY",,,,,1,1,W,,,,,,,,,,,M20501, ,M20501
4A,2,,172146-68260, ,""ROOF, CANOPY"™,1,,,,.555355235555
4A-1,2,,172146-68262, ,"'ROOF, CANOPY™,1,1,1,1,,,S,,,M00546,,,,,,,,
4B,2,,172146-68260-3, ,"'ROOF, CANOPY',,,,,1,1,W,M,,,,,,,,,,M20501,,M20501
4B-1,2,,172146-68262-3, ,"'ROOF, CANOPY

(GREEN)",,,,,1,1,W,,,,,,,,,,,M20501, ,M20501

5,2,,172146-68390, ,""WINDOW, SIDE",1,,,.,,.5555555355>5

5-1,2,,172146-68391, ,""WINDOW, SIDE",1,1,1,1,1,1,S,,,M00530,,,,,,,,
6,2,,172146-68400, ,""SEAL, ROOF",1,1,1,1,1,1,,,,.4555555>

7,2,,172146-68410, ,"WINDOW, ROOF",1,1,1,1,1,1,,,,,5555555
8,2,,172146-68420, ,"SEAL, SIDE",1,,,,,.,.55555555>
8-1,2,,172146-68421, ,'"SEAL, SIDE",1,1,1,1,1,1,S,,,M00530,,,,,,,,
9,2,,172146-68430, ,SPACER,8,8,8,8,8,8,,,,.555555>»

10,2,,172146-68440, ,""RUBBER, SEAL",1,1,1,1,1,1,,,.,2555545
11,2,,172146-68450, ,""COVER,FRONT" ,1,1,,,,555535555555»
12,2,,172146-68460, ,""GRIP ASSY, FUEL.TANK",1,1,,,,.555553555553
13,2,,172146-68500, ,"'SEAL, FRONT',1,1,1,1,1,1,,.,,.:55455>
14,2,,172146-68510, ,""WINDOW, FRONT",1,1,1,1,1,1,,,,,,555554
15,2,,172146-68650, ,GUARD, 1, ,,,,,,5555555555

15-1,2,,172146-68651, ,GUARD,1,1,1,1,,,S,, ,M00530,,,,,,,,
15-1A,2,,172146-68651-3, ,GUARD, ,,,,1,1,W,,,,,,,,.,,,M20501, ,M20501
16,2,,22137-100000, ,"WASHER 10,POLISHED™,4,,,,...535555335255
16-1,2,,194145-04810, ,""WASHER 10",5,5,5,5,5,5,N,,,M0099%6, ,,,,,,,

17,2, ,22137-100000, ,""WASHER 10,POLISHED",4,4,4,4,4,4,,.,:5:3525>»
18,2,,22137-100000, ,""WASHER 10,POLISHED",4,,,,,555535535535>»
18-1,2,,22137-100000, ,""WASHER 10,POLISHED",8,8,8,8,8,8,K,,,M00530,,,,,,,,
19,2,,22217-100000, ,""SPRING WASHER 10".,4,,,.,,.5555555355>5
19-1,2,,22217-100000, ,"SPRING WASHER 10",3,3,3,3,3,3,K,,,M0099%96,,,,,,,,
20,2,,22217-100000, ,"SPRING WASHER 10",4,4,4,4,4,4,,,,55335525
21,2,,26013-100202, ,"BOLT W/WASHER M10X20*",5,5,5,5,5,5,W,,,M00530,,,,,,,
22,2,,26013-100252, ,""BOLT W/WASHER M10X25",5,,,,,5553555555595
22-1,2,,26013-100202, ,""BOLT W/WASHER M10Xx20",5,5,5,5,5,5,R,,,M00546,,,,,,,,
23,2,,26013-100252, ,"'BOLT W/WASHER M10X25",4,,,,,555555555333
23-1,2,,26116-100202, ,"'BOLT M10X 20 PLATED",4,4,4,4,4,4,Q,,,M00630,,,,,,,,
24,2,,26013-100252, ,""BOLT W/WASHER M10X25",4,,,,53555535553355
24-1,2,,26013-100252, ,""BOLT W/WASHER M10X25",8,8,8,8,8,8,K,,,M00530,,,,,,,,
25,2,,26013-120252, ,"BOLT M12X 25",6,6,6,6,6,6,,,,,,555555
26,2,,26116-100202, ,"BOLT M10X 20 PLATED™.,4,,...55555525355>5
26-1,2,,26116-100202, ,"'BOLT M10X 20 PLATED",3,3,3,3,3,3,K,,,M00996,,,,,,,,
27,2,,26116-100202, ,""BOLT M10X 20 PLATED",4,4,4,4,4,4,,,,,:52553>
28,2,,29311-164000, ,GROMMET,8,8,8,8,8,8,,..,.555555
29,2,,172146-68100, ,"SIDE, CANOPY",1,1,,,.:.5355535255
29-1,2,,172146-68101, ,"'SIDE, CANOPY(WHITE40",1,1,,,,,S,,,M00530,,M00530,,,,,,
29-2,2,,172146-68102, ,"'SIDE, CANOPY',1,1,1,1,,,R,,,M0O0808, ,M00808,,,,,,
29-2A,2,,172146-68102-3, ,""'SIDE, CANOPY",,,,,1,1,W,,,,,,,,,,,M20501, ,M20501
30,2,,26013-100352, ,"BOLT M10X 35".,4,,,,,.Z,,,M00530,,,,,,,,
31,2,,22217-100000, ,"SPRING WASHER 10",4,4.,4,4,4,4,W,, ,M00630, ,M00630,,,,,,
32,2,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,2,2,2,2,W,,,M00996, ,M00996, ,,,,,
33A,2,,172146-68750, ,COVER, , ,1,1,,,W,,,,,,,M11757, ,M11757,,
33B,2,,172146-68750-3, ,COVER, ,,,,1,1,W,,,,,,,,,,,M20501, ,M20501
34,2,,172146-68760, ,"GRIP ASSY",,,1,1,1,1,w,,,,,,,M11757,,M11757, ,



R LN 112
RHELNo. A 50ESHET,
1 inc. 3A~10

IA%E
PREVI0US

B LNo. 1-1{%
KU, 3A-1h5325 5451
1-1 inc, 3A-1~32

AHUN A2 5MEBHET, 2
2A inc. JA-2~32

4

*1-1

161 3-1
B UNe 28I 19-1  (34)
RiiUNo. 85348k ET, 26-1

2B inc. 3B~32

I

23
IR
E
12

MU
MECHANICAL LINK SPEC. 11

REFER TO Fig.38 ol

/°




,,172146-71101, ,"COVER, FLYWHEEL™,1,1,1,1,1,1,,,,..55555>
,,26013-100302, ,"BOLT M10X 30",4,4,4,4,4,4,,,,,555535>»
,,26013-100352, ,"BOLT M10X 35",4,4,4,4,4,4,,,,,555535»
,,172122-71121, ,"JOINT, PUMP SHAFT",1,1,1,1,1,1,,,,.555555>
,»,22351-050010, ,"'SPRING PIN 5X10",6,6,6,6,6,6,,,,,,555555
,,22351-050025, ,""SPRING PIN 5X25",3,3,3,3,3,3,,.,5555555>»
1,,26450-120402,,"BOLT M12X 40",6,6,6,6,6,6,,,,55555555
8,1,,933171-23101,,"COUPLING CF16",1,1,1,1,1,1,,,,,555555>»
9,1,,172122-71130, ,"BOLT M10X 30",2,2,2,2,2,2,,,,.555355>»
10,1,,172146-73100, ,"'"PUMP ASSY, HYD.OIL",1,1,1,1,1,1,,,,,.555555
11,2,,172146-73110, ,""PUMP ASSY, FRONT",1,1,1,1,1,1,,,,.,555555
12,2,,172146-73120, ,""PUMP, CENTER",1,1,1,1,1,1,,,,,5555555
13,2,,172146-73130, ,""PUMP, REAR™,1,1,1,1,1,1,,,,,555555>»
14,2,,172122-73140, ,COVER,1,1,1,1,1,1,,,,.55555 5>
15,2,,172146-73140, ,""PLATE, CENTER",2,2,2,2,2,2,,,.,55535554
16,2,,172146-73150, ,BOLT,4,4,4,4,4,4,,,,.555535>»
17,2,,172122-73160, ,"FLANGE, MOUNTING",1,1,1,1,1,1,,,,,,555555
18,2,,172122-73190, ,"WASHER, SPRING",4,4,4,4,4,4,,,,,:55553>
19,2,,172122-73200, ,"SEAL SET*,1,1,1,1,1,1,,,,..55555>

RPRR R R R

1
2
3
4
5
6
7



4 K7 & WREF
Fig. HYD. OIL PUMP & JOINT




172146-72100, ,""CYLINDER ASSY, BOOM™,1,1,,,,:55553555535

,,172146-72101, ,"CYLINDER ASSY, BOOM'™,1,1,1,1,1,1,S,,,M00904, ,M00904,,,,,,
,,172146-72102, ,""CYLINDER ASSY, Boowvm",,,,,1,1,N,,,,,,,.,,,M20501,,M20501
,,172146-72110, ,""TUBE ASSY, BOOM™,1,1,1,1,1,1,,,,,,555555
,2,,172146-72111, ,"TUBE ASSY, BOOM",,,,,1,1,N,,,,,,,,,,,M20501,,M20501
»»,933125-30000, ,"BUSH 45 50™,1,1,,,,,,5555555555

1,1
1-1
1-2
2,2
2-1
3,3
3-1,3,,172146-72310, ,"BUSH 45 50",1,1,1,1,1,1,N,,,MO0644, ,M00644,,,,,,
3-2,3,,172168-72400, ,'"BUSH 45X55x40",,,,,1,1,F,2,,,,,,,.,,M20501, ,M20501
4,3,,172168-81410, ,"SEAL 45X55X4, DuUsT",,,,,2,2,W,,,,,,,.,,,M20501,,M20501
5,2,,172146-99340, ,"KIT, BOOM CYLINDER",1,1,,,,,W,, ,MXXX, ,MXXX,,,,,,
5-1,2,,172146-99341, ,"CYLINDER KIT, BOOM",1,1,1,1,1,1,N,,,M00926, ,M00926,,,,,,
6,3,,172146-72910, ,""SEAL SET, HEAD",1,1,1,1,1,1,,,,,,555555

12,3, ,172146-72920, ,""SEAL SET, PISTON",1,1,,,,,555535555535
12-1,3,,172146-72921, ,""SEAL SET, PISTON",1,1,1,1,1,1,N,,,M00926, ,M00926,,,,,,
16,3,,172146-72270, ,"'LOCK WASHER 85",1,1,1,1,1,1,,,,,,55555>

17,3, ,22252-000561, ,""CIRCLIP 56',1,1,1,1,1,1,,,,.555555>
18,3,,933111-26600, ,"RING 55, SPRING",1,1,1,1,1,
19,2,,772146-72190, ,"'ROD W/BUSH, BOOM",1,1,,,,555535555355>5
19-1,2,,772146-72191, ,"'ROD W/BUSH, BOOM",1,1,1,1,1,1,S,3,,M00904, ,M00904,,,,,,
19-2,2,,172146-72192, ,"'ROD W/BUSH, BOOM",,,,,1,1,N,,,,,,,,,,,M20501,,M20501
21,3,,933125-30000, ,"BUSH 45 50",1,1,,,,.5555353553
21-1,3,,172146-72310, ,"'BUSH 45 50",1,1,1,1,1,1,N,,,MO0644, ,M00644,,,,,,
21-2,3,,172168-72400, ,""BUSH 45X55x40",,,,,1,1,F,2,,,,,,.,,,M20501, ,M20501
22,3,,172168-81410, ,""SEAL 45X55X4, DbusT",,,,,2,2,W,,,,,,,.,,,M20501, ,M20501
23,2,,172146-72220, ,""HEAD 85 40 W/BUSH",1,1,1,1,,,,.555555595
24,3,,933135-14600, ,""BUSH 40 30, ROD',1,1,1,1,1,1,,,..,555554
25,2,,172141-72250, ,""U-NUT M27",1,1,1,1,1,1,,,,.4555555>»

26,2,,172146-72250, ,"PISON 85 C",1,1,,,,5555535555135

26-1,2,,172146-72251, ,"PISTON 85 27 A",1,1,1,1,1,1,F,1,,M00926, ,M00926,,,,,,
27,2,,933127-27102, ,"PLUNGER 44A, CUSHION",1,1,,,,.,55555335524
27-1,2,,172146-72670, ,""PLUNGER 44C,

CUSHION",1,1,1,1,1,1,S,,,M00521, ,mM00521,,,,,,

28,2,,172137-72730, ,"RING 44B, CUSHION",1,1,1,1,1,1,,,,,.555555
29,2,,24761-020000, ,"NIPPLE PT1/8,GREASE"™,2,2,2,2,2,2,,,,,532355>»
30,2,,172146-72240, ,"SPACER 85 8",1,1,,,,:5555555355>5

30-1,2,,172146-72241, ,"P1STON 85 27 B",1,1,1,1,1,1,S,,,M00926, ,M00926,,,,,,

31,1,,22157-100000, ,"WASHER 10",1,1,,,,5555553555524
31-1,1,,933147-03400, ,""WASHER, BRAKE ARM',1,1,1,1,1,1,N,,,MO0904,,M0O0904,,,,,,
32,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,1,1,,,,,,555555
33,1,,26116-100162, ,""BOLT M10X 16 PLATED,1,1,1,1,1,1,,.,.,.:55455>
34,1,,933168-14170, ,"SPRING 16",2,2,2,2,2,2,W,,,M00904, ,M00904,,,,,,
35,1,,172146-72280-1, ,""COVER, SLIDE(GLAY:47",1,1,1,1,,,,.5555352525

35A,1,,172146-72280-3, ,""COVER, SLIDE(GREEN85",,,,,1,1,,,,,555555>



T—hU Y
BOOM CYLINDER

I

Gl
DETAILS OF

. v
i] RHiULNo 1E
3 B UNo. 20 50ESHET.
32 1 inc. 2~30
33
|25
PREVIOUS
[2}; 24 \/
PREVIOUS

2
IRFE 3
PREVIOUS

E%bm:. 121 BHUNo. 12-1
RO%F. N%F%EA ﬁn’ﬁﬁ@ﬁ&kﬁle
WITH PREVIOUS ONES BY

ELIKINATING THE PART MART
MARDED (&) FROM_REF. No. 12-1

. R H UNo. 1-213
$H B UNo. -1 D0-1E8HET
NEW 1-2 inc. 2-1~3g—1
‘|_




1,,172146-72350, ,""ARM CYLINDER",1,1,,,,,555355535555>»
-1,1,,172146-72351, ,""CYLINDER ASSY, ARM",1,1,1,1,1,1,N,,,MO0521,,M00521,,,,,,
-2,1,,172146-72352, ,""CYLINDER ASSY, ARM",,,,,1,1,N,,,.,,,.,,,,,M20501, ,M20501
,2,,172146-99380, ,"KIT, ARM CYLINDER",1,1,,,,,W,, ,MXXX, ,MXXX,,,,,,
2-1,2,,172146-99381, ,""CYLINDER KIT, ARM",1,1,1,1,1,1,N,,,M00926, ,M00926,,,,,,
3,3,,172142-72900, ,""SEAL SET, HEAD",1,1,1,1,1,1,,,,.,555554
10,3, ,172142-72910, ,""SEAL SET, PISTON",1,1,,,,,555535555535
10-1,3,,172142-72911, ,""SEAL SET, PISTON",1,1,1,1,1,1,N,,,M0O0926, ,M00926,,,,,,
14,3,,172142-72260, ,""WASHER 80 B',1,1,1,1,1,1,,,,.,555555>
15,3, ,22252-000561, ,""CIRCLIP 56",1,1,1,1,1,1,,,,,.555555
16,3, ,933111-26600, ,"RING 55, SPRING™,1,1,1,1,1,1,,,,.555555>
17,2,,172142-72210, ,"'"HEAD 80 40 C W/BUSH",1,1,1,1,1,1,,,,5555555>»
18,3, ,933135-14600, ,""BUSH 40 30, ROD™,1,1,1,1,1,1,,,,,555555>
19,2,,172142-72230, ,"'SPACER 80 8 A",1,1,,,.,,,535555335555
19-1,2,,172142-72231,,"PISTON 80 27 B",1,1,1,1,1,1,S,,,M00926, ,M00926, ,,,,,
19-2,2,,172142-72232, ,"PI1STON 80 27 B",,,,,1,1,N,,,,,,,,.,,M20872,,M20872
20,2,,172142-72240, ,"PISTON 80 E",1,1,,,,,55535555535>»
20-1,2,,172142-72241, ,"PISTON 80 27 A",1,1,1,1,1,1,F,1,,M00926, ,M00926,,,,,,
20-2,2,,172142-72242,,"PI1STON 80 27 A",,,,,1,1,N,,,,,,,,,,,M20872, ,M20872
21,2,,172141-72250, ,"U-NUT M27",1,1,1,1,1,1,,,,,.55554>
22,2,,772146-72360, ,"'CYL. W/BUSH, ARM™,1,1,,,,,555535523555
22-1,2,,772146-72361, ,"'CYL. W/BUSH, ARM",1,1,1,1,1,1,S,,,M00521,,M00521,,,,,,
22-2,2,,172146-72362, ,"'CYL. W/BUSH, ARM",,,,,1,1,N,,,,,,,.,,,M20501,,M20501
24,3,,172141-72260, ,"BUSH 38 50",1,1,,,,,555555
24-1,3,,933125-12701, ,""BUSH 38 50A",1,1,1,1,1,1
24-2,3,,172171-72150, ,""BUSH 38X50Xx40",,,,,1,1,F
,2,2
,2,2

1
1
1
2

,R,,,M00725, ,M00725,,,,,,

5255555555 5,M20501, ,M20501
25,3,,172168-81720, ,""SEAL 38X50x4,DUST",,,, SW,M,,,,,,,,,,M20501, ,M20501
25-1,3,,172168-81270, ,"'SEAL ,DUST 38X50X4",2 22:2,2, 5535533533793
26,2,,772146-72400, ,"ROD ASSY, PISTON",1,1,1,1,1,1,,,,,,555555
26-1,2,,172146-72401, ,"'ROD ASSY, ARw™M",,,,,1,1,N,,,,,,.,,,,M20501,,M20501
28,3,,172141-72260, ,"BUSH 38 50",1,1,,,,..555353553
28-1,3,,933125-12701, ,""BUSH 38 50A",1,1,1,1,1,1,R,,,M00725, ,M00725,,,,,,
28-2,3,,172171-72150, ,""BUSH 38X50x40",,,,,1,1,F,2,,,,,,,,,,M20501, ,M20501
29,3,,172168-81270, ,"SEAL ,DUST 38X50x4",,,,,2,2,W,,,,,,,.,,,M20501, ,M20501
30,2,,172137-72730, ,"RING 44B, CUSHION",1,1,1,1,1,1,,,,,.555555
31,2,,24761-040000, ,"NIPPLE B,GREASE™",2,2,2,2,2,
32,2,,933127-27102, ,""PLUNGER 44A, CUSHION",1,1,1

2,
w,
1

,1:1,1,,,,,,,,,,,,



T—LUVY
Fig 4

ARM CYLINDER

BHULNo. 11%

R UNo. 205328 8%% 7.
1 inc. 2~32

187z
PREV0US
A

R UNo 10{F RHEUNo. 10-10)
(D ERGEHIRE LERT =,
REF. No. 10 ARE |NTERCHANGEABLE
WITH ‘PREVIOUS ONES BY

IR = ELIMINATING THE PART MART
PREVI0US MARDED (® FROM REE.No. 10-1
5 BH UNo. 1-2[%

NEW 1 BHUN. -2 505 8B 5T,

1-2 inc. 2-1~32




,,172142-72430-2, ,""BUCKET CYL.(WHITE:40",1,1,1,1,1,1,,,,,5555555
,1,,172142-72431-1, ,"'CYLINDER,BUCKET(GREE", ,,,,1,1,N,,,,,,,,,,,M20501, ,M20501
,,172142-99430, ,"KIT, BUCKET CYLINDER",1,1,,,,,W,, ,MXXX, ,MXXX,,,,,,
,2,,172142-99431, ,"CYLINDER KIT, BUCKET",1,1,1,1,1,1,N,,,M00926,,M00926,,,,,,
,2,,172142-72920, ,"SEAL SET, HEAD,1,1,1,1,1,1,,,,.,555455>

,3,,172142-72550, ,GASKET,1,1,,,,,:555555555>5

-1,3,,172148-72940, ,"'SEAL SET, PISTON',1,1,1,1,1,1,N,,,M00926,,M00926,,,,,,
1,3,,172142-72560, ,""WASHER 65, LOCK",1,1,1,1,1,1,,,,,5555555
2,3,,933111-26600, ,""RING 55, SPRING',1,1,1,1,1,1,,,,.,555555>
13,2,,772142-72440-2, ,""BUCKET TUBE(WHITE:40",1,1,1,1,1,1,,,,,555555>
13-1,2,,172142-72441-1, ,"TUBE,BUCKET (GREEN)",,,,,1,1,N,,,,,,,,,,,M20501,,M20501
15,3, ,172141-72260, ,""BUSH 38 50",1,1,,,,5,5535553555523

15-1,3,,933125-12701,,'BUSH 38 50A'",1,1,1,1,1,1,R,,,MO0725, ,M00725,,,,,,
15-2,3,,172168-72240, ,""BUSH 38X50x40",,,,,1,1,F,1,,,,,,,,,,M20501, ,M20501
16,3,,172168-81270, ,"'SEAL ,DUST 38X50x4",,,,,2,2,W,,,,,,,,,,,M20501, ,M20501
17,2,,772142-72500, ,""ROD W/BUSH, BUCKET",1,1,1,1,1,1,,,,,5555555
i7-1,2,,172142-72501, ,"ROD, BUCKET",,,,,1,1,N,,,,,,,,,,,M20501,,M20501
19,3,,172141-72260, ,""BUSH 38 50",1,1,,,,5,5535553555553

19-1,3,,933125-12701, ,""BUSH 38 50A",1,1,1,1,1,1,R,,,MO0725, ,M00725,,,,,,
19-2,3,,172168-72240, ,""BUSH 38X50x40",,,,,1, 1,..,..,,,,M20501, ,M20501
20,3,,172168-81270, ,"'SEAL ,DUST 38X50x4",,,,, W,,,..,.,.5,M20501, ,M20501
21,2,,172142-72510, ,""HEAD 65 40 W/BUSH",1,1, 1
22,3,,933135-14600, ,""BUSH 40 30, ROD',1,1,1, 1,,.550555595
23,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,2,2,,,,.555255>»
24,2,,172141-72250, ,"U-NUT M27",1,1,1,1,1,1,,,,,.55555>
25,2,,172142-72540, ,""PISTON 65",1,1,,.,.553555353524

25-1,2,,172148-72790, ,"PISTON 65",1,1,1,1,1,1,S,,,M00926, ,M00926,,,,,,
26,2,,172142-72530, ,"SPACER 65 8",1,1,,,,,Z,,,M00926, ,M00926,,,,,,

1
-1
,2
-1

2

1
1
2
2
3
8
8
1
1



4 NTy b
Fig BUCKET CYLINDER

RHE UNo. 1T
RHUNo. 252628 %7
1 inc. 2~26

(25
PREVIQUS

EViOUS
PR 2%

&
3
11
l&‘j
2

B UNo. 8l EHLNo. 8-10D
QO BRENELERTXWL,
REF. No. 8 ARE FNTERCHANGEABLE
WITH PREVIOUS ONES BY
ELIMSNATING THE PART MART

MARDED (B) FROM REF. No, 8-1

25-1

R UNe. 1-11F
BHLNo -1 525-1 %284 ET.,
1-1 inc. 2-1~25-1
-1
24 A

T
&




,»,172146-72450, ,""OFFSET CYLINDER™,1,1,1,1,1,1,,,,.555555>
,1,,172146-72451, ,""CYLINDER ASSY,OFFSET",,,,,1,1,N,,,,,,,,,,,M20501, ,M20501
,,172146-72930, ,""SEAL SET, HEAD",1,1,1,1,1,1,,,,,5555545

,,172141-72250, ,"U-NUT M27,1,1,1,1,1,1,,,,,5555535

,,172143-72400, ,""HEAD 70 40",1,1,1,1,1,1,,,,,,555555

,»»933135-14600, ,"BUSH 40 30, ROD™,1,1,1,1,1,1,,,,.555555>

,,172141-72420, ,""WASHER 70, LOCK",1,1,1,1,1,1,,,,,555555>

., (72146-72460, ,""TUBE W/BUSH, OFFSET",1,1,1,1,1,1,,,,,5555555
,2,,172146-72461, ,""TUBE W/BUSH, OFFSET",,,,,1,1,N,,,,,,,,,,,M20501,,M20501
»,172141-72260, ,"BUSH 38 50™,1,1,,,,,,5555555555

,3,,933125-12701, ,""BUSH 38 50A",1,1,1,1,1,1,R,,,MO00725, ,M00725,,,,,,
,3,,172168-72240, ,"'BUSH 38X50x40",,,,,1,1,F,2,,,,,,,,,,M20501, ,M20501
,3,,172168-81270, ,"'SEAL ,DUST 38X50x4",,,,,2,2,W,,,,,,,55,,,M20501, ,M20501
0,2,,772146-72500, ,""ROD W/BUSH, OFFSET",1,1,1,1,1,1,,,,,,55555>
0-1,2,,172146-72501, ,"'ROD W/BUSH, OFFSET",,,,,1,1,N,,,,,,,,,,,M20501,,M20501
2,3,,172141-72260, ,"BUSH 38 50",1,1,,,,,,,,M00725,,M00725,,,,,,
12-2,3,,172168-72240, ,'"BUSH 38X50x40",,,,,1,1,F,2,,,,,,,,,,M20501, ,M20501
13,3,,172168-81270, ,"'SEAL ,DUST 38X50xX4",,,,,2,2,W,,,,,,,55,,M20501, ,M20501
14,2, ,24761-040000, ,""NIPPLE B,GREASE',2,2,2,2,2,2,,,,:555255>5
15,2,,933111-26600, ,"'RING 55, SPRING,1,1,1,1,1,1,,,,.555455>
16,2,,172141-73020, ,"PISTON 70",1,1,,,..5553523533>»
16-1,2,,172141-73021,,"PISTON 70 27 A',1,1,1,1,1,1,F,1,,M00926, ,M00926,,,,,,
17,2,,172141-73040, ,""SPACER 70 8 B",1,1,,,,555553555535

17-1,2,,172141-73041, ,"PISTON 70 27 C",1,1,1,1,1,1,S,,,M00926, ,M00926, ,,,,,
18,2,,172141-72980, ,""GASKET 70 55 10.4",1,1,,,.2553555232224
18-1,2,,172143-72010, ,""SEAL SET, PISTON",1,1,1,1,1,1,N,,,MO0926, ,M00926,,,,,,



4 A7y Uy

Fig OFFSET CYLINDER

T 10
Ty
e !
LN
=40 \

\-.

\ ]fmﬂ

BH UNo. 1L
B UNo. 205 1888HFT,
1 inc 2~18

3
1
16-T N
552
PREVI0US
Qﬁ?
16
R#UNo. 1813 R UNo. 18-10D)
D BRAEWRLEAT X,
REF. No. 18 ARE |NTERCHANGEABLE
) WiTH PREVIOUS ONES BY
IHAz ELIMINATING THE PART MART
PREVI0US MARDED (&) FROM REF. No. 18-1
RfiUNo. 1-1Z
e BY LN 2 518-1284% T,

1-1 inc. 2~18-1

o




,,172146-72550, ,"CYLINDER ASSY",1,1,1,1,1,1,,,,.,555554
,1,,172146-72551, ,""CYLINDER ASSY, BLADE",,,,,1,1,N,,,,,,,,,,,M20501, ,M20501
,,172142-72930, ,""SEAL SET, HEAD",1,1,1,1,1,1,,,,,5555555

2 ’172142_72240’ ’l'PISTON 80 El.11111 7% %% 3%3%%3%3%3%3%3%3%33
,2,,172142-72241, ,"PISTON 80 27 A",1,1,1,1,1,1,F,1,,M00926, ,M00926,,,,,,
,2,,172175-72480, ,"PISTON 80",,,,,1,1,N,,,,,,,.,,,M20703,,M20703

,172142-72250, ,""PACKING 80 65 10.4",1,1,,,,.,553555353553

2,,172142-72950, ,""SEAL SET, PISTON",1,1,1,1,1,1,W,,,M00926, ,M00926,,,,,,
., 72146-72560, ,""TUBE ASSY, BLADE'",1,1,1,1,1,1,,,,.,:555555>
,2,,172146-72561, ,"TUBE ASSY, BLADE",,,,,1,1,N,,,,,,,,,,,M20501,,M20501
,,172142-72850, ,"'BUSH 40 50 C",1,1,1,1,1,1,,,,.555555>

,3,,172168-72410, ,"'BUSH 40X50x40",,,,,1,1,F,2,,,,,,,,,,M20501, ,M20501
,,172165-81750, ,"SEAL 40X50X5, DUsST",,,,,2,2,W,,,,,,,,5,,M20501, ,M20501
,2,,772142-72620, ,""ROD W/BUSH, BLADE,1,1,1,1,1,1,,,,,.55555>
-1,2,,172142-72621, ,"'ROD, BLADE",,,,,1,1,N,,,,,,,.,,,M20501,,M20501
,3,,172142-72850, ,""BUSH 40 50 C",1,1,1,1,1,1,,,,,5555545
11-1,3,,172168-72410, ,'"BUSH 40X50x40",,,,,1,1,F,2,,,,,,,,,,M20501, ,M20501
12,3,,172165-81750, ,"'SEAL 40X50X5, DusT",,,,,2,2,W,,,,,,.,,,,M20501, ,M20501
13,2,,172142-72660, ,"'SPACER 80 8 B",1,1,,,,5,55555335555
13-1,2,,172142-72661, ,""PISTON 80 27 C',1,1,1,1,1,1,S,,,M00926, ,M00926, ,,,,,
13-2,2,,172142-72661, ,"PISTON 80 27 C",,,,,1,1.Z,,,,,..,.5,.-M20703, ,M20703
14,2,,933111-26600, ,"RING 55, SPRING™,1,1,1,1,1,1,,,,.555555>
15,2,,172141-72250, ,"U-NUT M27",1,1,1,1,1,1,,,,,5555545

16,2,,172142-72260, ,""WASHER 80 B",1,1,1,1,1,1
17,2,,172142-72640, ,""HEAD 80 40 W/BUSH",1,1,1
18,3, ,933135-14600, ,""BUSH 40 30, ROD™,1,1,1,1
19,1,,172146-72580, ,"PLATE, GUARD",1,1,1,1,1
20,1,,26013-100162, ,"BOLT M10X 16",4,4,4,4,4

1,1
1-1
2,2
3,2
3-1
3-2
4,2
4-1
7,2
7-1
8,3
8-1
9,3
1

1

1

0
0
1

.1,,
4,5,



BLADE CYLINDER

TU—RkoU4
Fig ‘!I

REUNe. 1
REUNo. 205182841,
1 inc, 2~18

1V
PREVI0US

R UNo. 43 RHUNo. 4-10
B BREHRELERT L,
REF. No. 4 ARE NTERCHANGEABLE
WITH PREVIOUS ONES BY
ELIMINATING THE PART MART
MARDED (&) FROM REF. No. 4-1

18/
PREVI10US

itz REUNo 1-13 [} 4]
NEW RHUNo. 235 18 BHET, PREVIOUS




,,172142-73300, ,""MOTOR ASSY, DRIVING",2,2,2,2,,,,:535535535>»
,»,172141-70030, ,"BEARING, ANGULAR",2,2,2,2,,,,5,553525535
,»,172141-70040, ,"NUT, RING",2,2,2,2,,,,,,,,,,5,5,
,»,172141-70060, ,""GEAR(B), PLANETARY",8,8,8.,8,,,,:555555535
,,172141-70070, ,""CAGE & ROLLER",8,8,8,8,,,,:555555555
,,172141-70080, ,COLLAR,8,8,8,8,,,,,,5,55555
2,,172141-70090, ,"WASHER, THRUST",8,8,8,8,,,.,555555555>»
8,2,,172141-70100, ,"PLATE, THRUST",2,2,2,2,,,,535553553523
9,2,,172141-70110, ,SCREW,8,8,8,8,,,,,,,5:5555>
10,2,,172141-70120, ,""GEAR, SUN",2,2,2,2,,,,5535555355>5
11,2,,172141-70130, ,HOLDER,2,2,2,2,,,,5535535535»
12,2,,172141-70140, ,""GEAR(A), PLANETARY",6,6,6,6,,,55555553555>5
13,2,,172141-70150, ,""CAGE & ROLLER",6,6,6,6,,,55555555555
14,2,,172141-70160, ," INNER LACE",6,6,6,6,,,,,,5555555>
15,2,,172141-70170, ,""GEAR, DRIVE",2,2,2,2,,,,2355532524
16,2,,172141-70180, ,""PLATE(T1.8), THRUST",2,2,2,2,,,,1,,55555535
17,2,,172141-70190, ,""PLATE(T2.3), THRUST",2,2,2,2,,,,1,,55555355
18,2,,172141-70200, ,""PLATE(T2.8), THRUST",2,2,2,2,,,,1,,55555355
19,2,,172141-70210, ,COVER,2,2,2,2,,,,,355535525
20,2,,172141-70230, ,WIRE,2,2,2,2,,,,,,,,:5555>
21,2,,172122-73430, ,PLUG,4,4,4,4, ,,,,,,5555555
22,2,,22242-000350, ,"CIRCLIP  35",2,2,2,2,,,5535553533523
23,2,,22351-050016, ,"'SPRING PIN 5X16",6,6,6,6,,,555553555555
24,2,,23871-020000, ,"PLUG PT1/4,SCREW",4,4,4.,4,,,,,,55552223
25,2,,23871-030000, ,"PLUG PT3/8,SCREW",4,4,4,4,,,,,555555333
26,2, ,24190-050001, ,"BALL 5/32",262,262,262,262,,,,55555533135
27,2,,172141-70240, ,SHAFT,2,2,2,2,,,,3.5535335213
27-1,2,,172142-73590, ,""SHAFT W/OIL
SEAL",2,2,2,2,,,N,,,%*1990.10,,*1990.10, ,%1990.10, ,*1990.10,,
28,2,,172141-70270,,PIN,2,2,2,2,,,,,,,,55555>
29,2,,172141-70290, ,""HOLDER, SPRING",4,4.,4.4,,,.,.,:5535533>»
30,2,,172141-70300, ,SPRING,2,2,2,2,,,,,3555353523
31,2,,172141-70310, ,"SNAP RING",2,2,2,2,,,,,52555255>5
32,2,,172141-70320, ,PIN,6,6,6,6,,,.,,,,5,5555
33,2,,172141-70330, ,""HOLDER, RETAINER",2,2,2,2,,,.5535525355>5
34,2,,172141-70360, ,"PLATE, VALVE",2,2,2,2,,,:5535555355>5
35,2,,172141-70400, ,PLUNGER,2,2,2,2,,,,.,55355553
36,2,,172141-70410, ,"VALVE, CHECK",4,4,4.4,,,,.,:555255>»
37,2,,172141-70420, ,SPRING,4,4,4.,4,,,..,:555255>»
38,2,,172141-70430, ,PLUG,4,4,4,4,,,,,,,,:5555>
39,2,,172141-70450, ,"SEAT, SPRING",4,4,4,4,,,,.53555355>5
40,2,,172141-70460, ,SPRING,4,4,4,4,,,,,355353523
41,2,,172141-70470,,CAP,4,4,4,4,, ,,,,.:::555>
42,2,,172141-70480, ,PIN,2,2,2,2,,,,,,.,::555>
43,2,,172141-70490, ,PIN,4,4,4,4,,,,,,.,..:55>
44,2,,172142-73600, ,PLATE,2,2,2,2,,,5553555355 5
45,2,,172142-73610, ,"PLATE, RETAINER",2,2,2,2,,,,.,553525535
46,2, ,172141-70500, ,""SEAL ASSY",2,2,2,2,,,,53552335223
47,3,,172141-70510, ,""SEAL SET, REDUCTION",2,2,2,2,,,,,53555255>»
48,3, ,172141-70520, ,""SEAL SET, MOTOR",2,2,2,2,,,,555552255>»
49,3, ,172141-70530, ,""SEAL SET, BASE PLATE"™,2,2,2,2,,,,.535555355>5
50,2,,172141-70540, ,"CYLINDER BLOCK S/A™,2,2,2,2,,,5335553332225
51,2,,23871-020000, ,"PLUG PT1/4,SCREW",8,8,8,8,,,,.:55555545
52,2,,24101-060024, ,"BALL BEARING",2,2,2,2,,,,,535555255>5
53,2,,24101-060044, ,"BALL BEARING 6004",2,2,2,2,,,,,532552255>5
54,2,,26450-080202, ,"BOLT M 8X 20",12,12,12,12,,,,,535555355>5
55,1,,26013-120302, ,"BOLT W/WASHER M12X30'",18,18,18,18,,,,55355553555»

1,1
2,2
3,2
4,2
5,2
6,2
7



ETE—% (1:8)
Fig. 4

DRIVING MOTOR (SINGLE SPEED)

R UNo. 4612 46
RlUNo 410549584 %7,

46 inc. 47~49 s
33%39
40 o
41—8




,1,,172168-73300, ,""MOTOR ASSY,DRIVING", ,,,.,2,2,,,553555535
,2,,172148-70240, ,0RIFICE, ,,,.4.,4,,,,,,,,,,,,
,2,,172148-70250, ,SPOOL,, , ,,,2,2,,,,,,,5,55
,2,,172141-70290, ,""HOLDER, SPRING",,.,,.2,2,,,,5555355>5
5,2,,172148-70301, ,PLUG, ,,,,4,4,,,,,,5,5555
6,2,,172168-71790, ,""SEAL KIT, BLOCK",,,,,2,2,,,5553555554
15,2,,172141-70310, ,""SNAP RING",,,,.2,2,,553555535>»
16,2,,172122-70410, ,PIN, ,,,.,4,4,,,,.,,,,.,,
17,2,,172147-70440, ,""'SEAT, SPRING",,,,.4.,4,.,,.555255>
18,2,,172147-70450, ,SPRING, ,,,.4,4,,,,.,:5555>
19,2,,172147-70460, ,CAP, ,,,,4,4,,,,,,,:5,5>
20,2,,172141-70480, ,PIN, ,,,,2,2,,,,,,,,5,5>
21,2,,172147-70490, ,SPRING, , ,,,2,2,,,,,,,,,5,5
22,2,,172147-70500, ,PLUG, , ,,,4,4,,,,.,,,,5,,
23,2,,172147-70510, ,PLUG, ,,,,6,6,,,,,5,555,,
24,2,,172122-70540, ,""BOLT, SOCKET",,,,,12,12,,,,,,555554
25,2,,172168-71780, ,"'SEAL SET, MOTOR",,,,,2,2,,,5535525535
32,2,,172168-71800, ,REDUCTION, ,,,,2,2,,5,5535555535
33,3,,172141-70030, ,"BEARING, ANGULAR",,,..2,2,,,:55535555
34,3,,172141-70040, ,"NUT, RING",,,,,2,2,,,,,,,,,5,,
35,3,,172141-70060, ,""GEAR(B) , PLANETARY",,,,,.8,8,,55555555135
36,3,,172141-70070, ,""CAGE & ROLLER",,,,.8,8,,,,5555555>5
37,3,,172141-70080, ,COLLAR, ,,,,8,8,,,,,5,55555
38,3,,172141-70090, ,"WASHER, THRUST",,,,.8.8,...,.555555>
39,3,,172141-70100, ,"PLATE, THRUST",,,..,2,2,,:5553555535
40,3,,172141-70110, ,SCREV, , ,,,8,8,,,,,,,,555
41,3,,172141-70120, ,"GEAR, SUN™,,,,,2,2,,,,,,,,,5,5
42,3,,172141-70150, ,"CAGE & ROLLER",,,,.6,6,,,,5555555>
43,3,,172141-70160, ,"INNER LACE",,,,.6.,6,.,,5555455>
44,3,,172141-70180, ,"PLATE(T1.8), THRUST",,,,,2,2,,1,,,,55355>
45,3,,172141-70190, ,"PLATE(T2.3), THRUST",,,,.,2,2,,1,,,553355>
46,3, ,172141-70200, ,""PLATE(T2.8), THRUST",,,,.2,2,,1,,,555535>
47,3,,172147-70220, ,PLUG, ,,,,4,4,,,..,.,,5,,
48,3,,172141-70230, ,WIRE, ,,,,2,2,,,,.,.5555,
49,3,,172122-70350, ,BALL,,,,,264,264,,,,,,,545 55
50,3,,172168-71770, ,""SEAL SET, REDUCTION",,,,.2,2,,,535555355>5
53,3,,172168-71810, ,HOLDER, , ,,,2,2,,,,,,,55555
54,3,,172168-71820, ,""GEAR(A), PLANETARY",,,.,.6,6,,,555555545
55,3,,172168-71830, ,"GEAR, DRIVE",,.,.,.2,2,,,,.555255>5
56,3,,172168-71840,,COVER, , ,,,2,2,,,,,,5,555>
57,3,,172122-73430, ,PLUG, ,,,,4,4,,,..,,.55555
58,3,,22351-050016, ,"'SPRING PIN 5X16",,,,,6,6,,,5535555555
59,3,,22242-000350, ,"CIRCLIP  35",,,..2,2,,,:455535555

60,3, ,23871-020000, ,"PLUG PT1/4,SCREW",,,,.4,4,,,,.:3555555
61,3, ,23871-030000, ,"PLUG PT3/8,SCREW",,,,.,6,6,,,.55555555
62,2,,172168-71850, ,SHAFT, , ,,,2,2,,,,,,5,555>
63,2,,172168-71860, ,PLATE, ,,,.,2,2,,,,,,55555
64,2,,172168-71870, ,BALL, ,,,,2,2,,,,,,,55555
65,2,,172168-71750, ,"BLOCK ASSY, CYLINDER",,,.,.2,2,,,.55535555
67,2,,172168-71900, ,"SEAT,SPRING", ,,,.2,2,,,.5555355>»
68,2,,172168-71910,,PIN,,,,,6,6,,,,,,,,,,,>
69,2,,172168-71920, ,""HOLDER ,RETAINER", ,,,.,2,2,,,553552553
70,2,,172168-71930, ,"PLATE, RETAINER",,,,.2,2,,,,.555455>5
71,2,,172168-71890, ,SPRING, ,,,.2,2,,,,,5:5555>
72,2,,172168-71950, ,SPRING, ,,,,4,4,,,,,,:5555>
73,2,,172168-71960, ,PLATE, ,,,.,2,2,,,,,,,,55,>
74,2,,172168-71970, ,""PLUNGER W/BARREL",,,,.2,2,,.5555352525
75,3,,172147-70420, ,PLUNGER, ,,,.,2,2,,,5553555535
76,3,,172122-70430, ,"VALVE, CHECK",,,,.,4,4,,.,::5535555
77,3,,172147-70430, ,PLUG, , ,,,4,4,,,,,,,5,5,5
78,3,,172122-70440, ,SPRING, ,,,,4,4,,,,,,:5555>
79,2,,172168-71980, ,"BLOCK ASSY.,RELIEF",,,,,2,2,,.,5535555535
80,3,,172148-70350, ,BOLT, ,,,,8,8,,,,.:.555

1
2
3
4



81,3,,172162-70690, ,"VALVE ASSY, RELIEF",,,,.,4.,4,,.,:53555535
82,4,,172153-70140, ,""GUIDE, SPRING",,,,.,4,4,,,,35535535>»
83,4,,172162-70750, ,PISTON, ,,,,4,4,,,,,,,5,55
84,4,,24315-000090, ,"0-RING 1B P- 9.0",,,,.,4.,4,,..55535555
85,3,,172168-71990, ,"VALVE BODY",,.,,.2,2,,5535555355>5

86,3, ,23871-020000, ,"PLUG PT1/4,SCREW",,,,.4,4,,,533552555
87,2,,172638-73330, ,PLATE, ,,,,2,2,,,,,,555555
88,2,,172312-74790, ,0RIFICE, ,,,,8.,8,,,555555535
89,2,,24101-060024, ,"BALL BEARING",,,,.2,2,,,555535555
90,2,,24101-060040, ,"BALL BEARING",,,,.2,2,,,355535555
91,1,,26013-120302, ,"BOLT W/WASHER M12X30",,,,,18,18,,,,5555555>



47 ETE—5(23%)
Fig. DRIVING MOTOR (DOUBLE SPEED)

(1) R UNo. 3213

RiUNo. 33561
ERHET.
32 inc. 33~61

R UNo. 7413 17824 —2 %,
RHiUNo. 155182 BHET. 25+ ]8_/3 b—
74 inc, 75~78 1670
98| S—83-
8 [—=
v 2 &—82-]
79 o°*~_ 84
B UNe. 7913 8§
R UNo. 805862 BH KT, —
' M—

79 inc. 80~86




,1,,172142-73310, ,""MOTOR ASSY, TURNING",1,1,,,...55355535555>5
,1,,172146-73310, ,""MOTOR ASSY, TURNING",1,1,1,1,1,1,N,,,MO00869, ,M00869,,,,,,

,172137-70490, ,PLUG,1,1,1,1,1,1,,,,,5555535

1
2
2,,172137-70520, ,PLUG,2,2,2,2,2,2,,,,,,,,555>

2,,172137-70530, ,BALL,2,2,2,2,2,2,,,,,,,,555>

2,,172137-70540, ,"DRIVE, VALVE™,1,1,1,1,1,1,,,,.555555>
2,,172137-70570,,PIN,2,2,2,2,2,2,,,,,,,5,55>

2,,172137-70580, ,SPRING,2,2,2,2,2,2,,,553553523

2,,172137-70590, ,PLATE,1,1,1,1,1,1,,,,,,555555

9,2,,172137-70600, ,VALVE,1,1,1,1,1,1,,,,,555355>»

10,2,,172137-70610, ,"PLATE, VALVE",1,1,,,,.,55555353553

10-1,2,,172148-73350, ,""PLATE, VALVE",1,1,1,1,1,1,S,,,M00869, ,M00869,,,,,,
11,2,,172137-70620, ,"PLATE, SPACER™,1,1,1,1,1,1,,,,.555555>

12,2,,172142-73320, ,"'REDUCTION GEAR ASSY",1,1,,.,,.5555555355>5
12-1,2,,172148-73320, ,""REDUCTION GEAR ASSY*',1,1,1,1,1,1,S,,,M00869, ,M00869,,,,,,
13,3,,172142-73330, ,PLUG,1,1,1,1,1,1,,,,.555555>»

14,3, ,172142-73340, ,COVER,1,1,1,1,1,1,,,,,,555555

15,3,,172142-73350, ,PLUG,1,1,1,1,1,1,,,,,555555>»

16,3, ,172142-73360, ,RETAINER,1,1,1,1,1,1,,,,,,555555

17,3,,172142-73370, ,BEARING,1,1,1,1,1,1,,,,,,555554

18,3, ,172142-73380, ,""BEARING, NEEDLE™,1,1,1,1,1,1,,.,...5555>
19,3,,172142-73390, ,""GEAR, INPUT",1,1,,,,..5535555555>5
19-1,3,,172148-73330, ,'"GEAR, INPUT",1,1,1,1,1,1,S,,,M00869, ,M00869,,,,,,
20,3,,172142-73400, ,PLUG,1,1,1,1,1,1,,,,.,555455>

21,3,,172142-73410, ,BEARING,1,1,1,1,1,1,,,,,.555545

22,3,,172142-73420, ,"'SHAFT ASSY, PINION",1,1,1,1,1,1,,,..,555554
23,3,,172142-73430, ,"CASE, GEAR",1,1,,,,,,,555555555
23-1,3,,172142-73431, ,"'CASE, GEAR",1,1,1,1,1,1,S,,,M00869, ,M00869,,,,,,
24,3,,172142-73440, ,"GEAR, OUTPUT",1,1,,,.5.5355535255
24-1,3,,172148-73340, ,""GEAR, OUTPUT",1,1,1,1,1,1,S,,,M00869, ,M00869,,,,,,
25,3,,172142-73450, ,SPACER,1,1,1,1,1,1,,,,..55545>»

26,3,,172142-73460, ,SOCKET,1,1,1,1,1,1,,,,.,555555>»

27,3,,172142-73470, ,SHIM,1,1,1,1,1,1, .
28,3,,172142-73520, ,""SEAL SET",1,1,1, ,1,

29,3, ,22252-000900, ,"CIRCLIP 90,1, .1,

30,3,,22312-080280, ,""PARALLEL PIN 8X28",2,2,2,2,2,2,,,,53555335
31,3,,24217-040002, ,"LOCK NUT M40",1,1,1,1,1,1,,,,.,555555>
32,3,,24237-040000, ,"WASHER 40",1,1,1,1,1,1,,,.,.555555
33,3,,26450-080252, ,"BOLT M 8X 25",6,6,6,6,6,6,,,,,,555555

34,3, ,26450-080502, ,""BOLT M8X 50',3,3,3,3,3,3,...5555555>5
35,2,,172142-73480, ,DRIVE,1,1,,,,,,,.55555555

35-1,2,,172148-73360, ,DRIVE,1,1,1,1,1,1,S, , ,M00869, ,M00869,,,,,,
36,2,,172142-73490, ,ROLLER,1,1,,,,,,,,.555555>

36-1,2,,172142-73540, ,ROLLER,1,1,1,1,1,1,S,,,M00869, ,M00869, ,,,,,
37,2,,172142-73500, ,""HOUSING, VALVE",1,1,1,1,1,1,,,,.555455>
38,2,,172142-73510, ,B0LT,4,4,4,4,4,4,,,,,555355>»
39,2,,172142-73530, ,""SEAL SET",1,1,1,1,1,1,,,,,5555545

40,1, ,26013-120402, ,"BOLT M12X 40",4.4,,,,,:3555322235
40-1,1,,26013-120452, ,""BOLT M12X 45",4,4.,4,4,4,4,S,,,M00869, ,M00869, ,,,,,

50 DO
,1,1

111111111111111

1
1
8
1



hEmEE—% -
Fig 48 TURNING MOTOR

"\ RdiUNo. 12{
B RitiLNo. 13 5HMESHET,
12 inc. 13~34




,1,,172141-73800, ,""JOINT, SWIVEL",1,1,1,1,,
,2,,194630-31910, ,"LINER 22.5X40X2",1,1,1,1,,,,,53555555>»
,2,,172141-73810, ,"'SHAFT, SWIVEL",1,1,1,1,

,,172131-73830, ,"FLANGE,SWIVEL",1,1,1,1,,,,.555555555
,,172141-73830, ,"'HUB, SWIVEL",1,1,1,1,,,,,.5555955>
,,172137-73860, ,"'SPACER, SWIVEL",1,1,1,1,,,,.,5555555>»
,,172141-73890, ,""SEAL SET, SWIVEL",1,1,1,1,,,,,555555535
8,3, ,24315-000560, ,""0-RING 1B P 56.0",8,8,,,,555553525535
8-1,3,,172142-73800, ,"0-RING 55.76X5.7",8,8,8,8,,,R,,,M00515, ,M00515, ,,,,,
9,3,,24311-000750, ,""0O-RING 1A P-75.0",1,1,1,1,,,,5555355552>
10,3, ,24321-000700, ,"O-RING 1A G-70.0",1,1,1,1,,,,.5535525535
11,2,,22242-000451, ,"CIRCLIP  45",1,1,1,1,,,,,,5555555>»
12,2,,23871-020000, ,""PLUG PT1/4,SCREW",6,6,6,6,,,,5555555355
13,2,,26013-100252, ,""BOLT W/WASHER M10X25",3,3,3,3,,,,:555555595
14,1,,26013-100302, ,"'BOLT M10X 30",4,4,4,4,4,4,.,1,,,,.,.5,55
15,1,,172168-73800, ,""JOINT COMP.,SWIVEL",,,,,1,1,,,.55555555
16,2,,172148-73810, ,""SHAFT, SWIVEL",,,,,1,1,,,,55555555
17,2,,172148-73830, ,""FLANGE, SWIVEL",,,,.1,1,,,,5555555>»
18,2,,172148-73840, ,"'HUB, SWIVEL",,,,.1,1,,..,.555555>
19,2,,172137-73860, ,"'SPACER, SWIVEL",,,,,1.1,,..,.555555
20,2,,22242-000451, ,"CIRCLIP 45", ,,,.,1,1,,...:55554
21,2,,23871-020000, ,"PLUG PT1/4,SCREW", ,,,.737 5533555332523
22,2,,172148-73880, ,"SEAL KIT, SWIVEL",,,,,
23,3,,172142-73800, ,"0-RING 55.76X5.7",,,,,
24,3,,172142-73800, ,"0-RING 55.76X5.7",,,,,
25,3,,172148-73870, ,"LING EL, BUCK UP",,,,,
26,3,,24311-000750, ,"0-RING 1A P-7Y5.0",,,,,
27,3,,24321-000700, ,"0-RING 1A G-70.0",,,,.1,1,,,,.555555>»
28,2,,26013-100352, ,"BOLT M10X 35",,,,.3.3,,.:55535554

1,1
2,2
3,2
4,2
5,2
6,2
7,2

1,1

1,1,
7373555535353
1,1,

1,1

1



4 AANNT 3Lk
Fig SWIVEL JOINT

113 AT 2 R
ﬁﬁlN?EﬁSPEC. SRIVING 2ND SPEC.




,,172146-74101, ,""VALVE ASSY, CONTROL"™,1,1,,,..555355535555>5
,,172124-74120, ,TIE-ROD,1,1,,,,,,,,,5555555
,,172124-74130, ,TIE-ROD,2,2, ,,,,,,555555555
,,172124-74180, ,""SECTION ASSY, SPOOL"™,1,1,,.,,,555553555535
,»,172122-74050, ,SPRING,1,1,,,,,,,,,555555>

»»,172116-74190, ,"PLATE, SEAL",2,2,,,,,,,,.555555>
3,,172116-74220, ,SCREW, 2,2, ,,,,,,,55555555
8,3,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,,,5555535535533>5
9,3,,933166-80520, ,WIPER, 2,2, ,,,,,,,,5555555

10,3, ,933166-80530, ,CAP,1,1,,,,,,5555555555

11,3, ,933166-80550, ,""SCREW, CAP",1,1,,,,.,553555355553
12,3,,933171-80510, ,""SEAT, SPRING"™,2,2,,,,55535553535523
13,3,,933171-80590, ,0-RING,1,1,,,,,,,,55555555
14,3,,933171-80610, ,0-RING,2,2,,,,,,,555553555>
15,2,,172146-74630, ,""'SECTION ASSY, SPOOL"™,1,1,,,,.5555555955>5
16,3,,172122-74050, ,SPRING,1,1,,,,,,,555555555
17,3,,172116-74190, ,"PLATE, SEAL",2,2,,,,55553553533>»
18,3,,172116-74220, ,SCREW,2,2, ,,,,,,5.5555555
19,3,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,,,.5553555535555
20,3, ,933166-80520, ,WIPER,2,2,,,,,,,,55555555
21,3,,933166-80530, ,CAP,1,1,,,,,5555555555>5
22,3,,933166-80550, ,""SCREW, CAP",1,1,,,,,55553555535
23,3,,933171-80510, ,"'SEAT, SPRING",2,2,,,,5555535335535
24,3,,933171-80590, ,0-RING,1,1,,,,,,,,.555555>
25,3,,933171-80610, ,0-RING,2,2,,,,,,,,,555555>
26,2,,172146-74690, ,SPACER,1,1,,,,,,5555555555
27,2,,172146-74800, ,""'SECTION ASSY, VALVE",1,1,,,,.,55355535354
28,3,,172116-74160, ,""'SECTION, INLET",1,1,,.,..555553555554
29,4,,933171-80590, ,0-RING,1,1,,.,,,,55555555>
30,3,,172146-74700, ,"VALVE, RELIEF",1,1,,,,,.:555555535
31,4,,172116-74150, ,0-RING,1,1,,,,,,,5:5555555
32,2,,172146-74810, ,""'SECTION ASSY, VALVE",1,1,,,,.,55355535353
33,3,,172116-74150, ,0-RING,1,1,,,,,,,5:555555>
34,3,,172116-74320, ,PLUG,1,1,,,,,,5555555555
35,3,,172146-74600, ,""SECTION ASSY, INLET",1,1,,.,.,.5555555955>5
36,4,,933171-80590, ,0-RING,1,1,,,,,,,55555555>
37,3,,172146-74700, ,"VALVE, RELIEF",1,1,,,,,.M,,,,55.554
37-1,3,,172146-74760, ,""VALVE, RELIEF",1,1,,,,...52555955>
38,4,,172116-74150, ,0-RING,1,1,,,,,,,55555555>
39,2,,172146-74820, ,""SECTION ASSY, VALVE",1,1,,,,.5555555355>5
40,3,,172112-06480, ,PLUG,1,1,,,,,,5555555555
41,3,,172112-06490, ,0-RING,1,1,,,,,,,55555555>

42,3, ,172146-74680, ,""SECTION ASSY, SPACER",1,1,,..,.,.55553555235
43,4,,172122-73430, ,PLUG,1,1,,,,,,5:55555555

44,4, ,172146-74750, ,SPACER, 1,1, ,,,,,555555555>
45,4,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,,,,5555555255135
46,4,,933171-80590, ,0-RING,1,1,,,,,5.55555555>

47,3, ,172146-74700, ,"VALVE, RELIEF'",1,1,,,,,..55555955>5
48,4,,172116-74150, ,0-RING,1,1,,,,,,.:5555555>

49,3, ,172146-74720, ,""VALVE ASSY, SHUT-OFF",1,1,,,.,,.35555555235
50,4,,172116-74150, ,0-RING,1,1,,,,,,,5,555555>
51,4,,24311-240100, ,"0-RING 1A P-10A",1,1,,,,55555352553>
52,2,,26716-080002, ,"NUT M 8",4,4,,,,,,,,,,555555
53,2,,26716-100002, ,"NUT 10%,2,2,,,,,,,55555555>
54,1,,22217-100000, ,"SPRING WASHER 10",3,3,,,.5553555535524
55,1,,26116-100302, ,"BOLT 10X30",3,3,,,,555555553555»
56,1,,26716-100002, ,"NUT 10%,3,3,,,,,5555555555>5

1,1
2,2
3,2
4,2
5,3
6,3
7



50 A bO=LNIVTPE b & FEFT) G
Fig

CONTROL VALVE(P PORT & DRIVE) (MECHANICAL LINK)

35
54

GETT, R
(ORIVING, R)

(F=-71) 26
(PUMP 1)
0

7

(EFT, L)
(DRIVING. L) (£272)

39 (PUMP 2)

I7MI-AN AT ASSY
CONTROL VALVE ASSY
(172146-74101)

IGHNo. 500 R H UNo. 113
IHENo. 50D BH UNo. 235538
TEENo, S1DREE LNo. 1548

IH H No. 5zcoﬁ..'ﬂbuu 1S4 ESHET,
Fig 50 Ref. No. 1

inc Fig. 50 Ref. No. 2~53
Fig 51 Ref. No. 1~48
Fig 52 Ref. No. 1~44

lemn
DRIVING(L)




,»,172146-74830, ,""SECTION ASSY, VALVE",1,1,,,...55355535535>5
,»,172146-74610, ,""SECTION ASSY, SPOOL",1,1,,,,,55535555555>5
,,172112-06330, ,"'SPRING,CONTROL VALVE",1,1,,,,5555535555535
»,172122-74050, ,SPRING,1,1,,,,,,,,:555555>

,,172122-74130, ,POPPET,1,1,,,,,,,5:555555>

»»,172116-74190, ,"PLATE, SEAL",2,2,,,,,,,,.555555>
4,,172116-74220, ,SCREW, 2,2, ,,,,,,555552555
8,4,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,,,5555535535533>»
9,4,,933166-80520, ,WIPER, 2,2, ,,,,,,,,5,55555

10,4, ,933166-80530, ,CAP,1,1,,,,,.5555555555

11,4, ,933166-80550, ,""SCREW, CAP",1,1,,,,.,553555355553
12,4,,933171-80510, ,""SEAT, SPRING"™,2,2,,,,5553555353523
13,4,,933171-80590, ,0-RING,1,1,,,,,,,,:5555555
14,4,,933171-80610, ,0-RING,2,2,,,,,,,55555555>
15,3,,172146-74710, ,""VALVE, RELIEF",1,1,,,,,,.555535553
16,4,,172116-74150, ,0-RING,1,1,,,,,,,555555555
17,2,,172146-74840, ,""SECTION ASSY, VALVE",1,1,,,,.55555535535>5
18,3, ,172146-74620, ,""SECTION ASSY, SPOOL",1,1,,,,5555355535555>5
19,4,,172112-06330, ,"SPRING,CONTROL VALVE",1,1,,.,,.5555555355>5
20,4,,172122-74050, ,SPRING,1,1,,,,,,,,,555555>
21,4,,172122-74130, ,POPPET,1,1,,,,,,5555555555
22,4,,172116-74190, ,"PLATE, SEAL",2,2,,,,,55535535533>»
23,4,,172116-74220, ,SCREW, 2,2, ,,,,,,,55555555
24,4,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,,,,,535555355335
25,4, ,933166-80520, ,WIPER,2,2,,,,,,,,55555555
26,4,,933166-80530, ,CAP,2,2,,,,,,,55555555>
27,4,,933166-80550, ,""SCREW, CAP",1,1,,,,.55553555535
28,4,,933171-80510, ,"SEAT, SPRING",2,2,,,5,5553555332525
29,4,,933171-80590, ,0-RING,1,1,,,,,,,,.555555>
30,4,,933171-80610, ,0-RING,2,2,,,,,,,55555555>
31,3,,172146-74710, ,""VALVE, RELIEF",2,2,,,...553553533>»
32,4,,172116-74150, ,0-RING,2,2, ,,,,,,,,5,55555
33,2,,172146-74850, ,""SECTION ASSY, VALVE",1,1,..,,.:553555255>5
34,3,,172146-74640, ,"SECTION ASSY, SPOOL",1,1,,.,.,.5555555955>5
35,4,,172112-06330, ,"SPRING,CONTROL VALVE",1,1,,,.,.5535555335524
36,4,,172122-74050, ,SPRING,1,1,,,,,,,,,555555>
37,4,,172122-74130, ,POPPET,1,1,,,,,.,555555555
38,4,,172116-74190, ,"PLATE, SEAL",2,2,,,,.:553555255>5
39,4,,172116-74220, ,SCREW, 2,2, ,,,,,,55555353

40,4, ,172116-74230, ,""HEAD BOLT, SOCKET",2,2,,,,55555555355>5
41,4, ,933166-80520, ,WIPER,2,2,,,,,,,,,555555>
42,4,,933166-80530, ,CAP,1,1,,,,,,555555555>5

43,4, ,933166-80550, ,""SCREW, CAP",1,1,,,,.55535555255>5

44,4, ,933171-80510, ,""SEAT, SPRING",2,2,,,,,.3555355335
45,4,,933171-80590, ,0-RING,1,1,,,,,,,:5555555>
46,4,,933171-80610, ,0-RING,2,2,,,,,,,,,5.5555>
47,3,,172310-79180, ,VALVE,1,1,,,,,,5555555555
48,4,,172116-74150, ,0-RING,1,1,,,,,..:55555555

1,2
2,3
3,4
4,4
5,4
6,4
2



] a2 R A=W T(F-hT -h & N T9b) Ghysh)
Fig. 5 CONTROL VALVE (ARM, BOOM & BUCKET) (MECHANICAL LINK)

1y bk
BUCKET

@,
39 ] ? NN 7 < _j;'-z: X AN
p ‘ I . ::‘ N '_' ::A. .:I:I:-e "';\ <
: o “ 28] # ‘5} >, ;.‘:l};-. oy
CONTROL VALVE ASSY %< Wl e
(172146-74101) ) SIO% Sy

Fig 50 Ref. No. 1 IHBNo. S0 R LNo. 12 v

inc Fig. 50 Ref. No. 2~53 JABNo. S0DRHE LUNo. 275534
Fig. 51 Ref. No. 1~48 IABNo. SIOEH UNo. 115485 b
Fig. 52 Ref. No. 1~44 IRBNo. S20RH UNo. 10544582 5T,



,»»,172146-74660, ,""SECTION ASSY, SPOOL",1,1,,,,555555525533
,»,172112-06330, ,""SPRING,CONTROL VALVE,1,1,,,,,55555555525
»,172122-74050, ,SPRING,1,1,,,,,,,,55555555

»,172122-74130, ,POPPET,1,1,,,,,,,5:555555>

,,172116-74190, ,"PLATE, SEAL™,2,2,,,,,,,,.5555555
»»,172116-74220, ,SCREW, 2,2, ,,,,,,,55555555

3,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,,,.555555553535
8,3,,172146-74740, ,WASHER,1,1,,,,,,,,5555555>
9,3,,933166-80520, ,WIPER, 2,2, ,,,,,,,,5555555

10,3, ,933166-80530, ,CAP,1,1,,,,,,5555555555
11,3,,933166-80550, ,""SCREW, CAP",1,1,,,..55553555225>5
12,3,,933171-80510, ,""SEAT, SPRING™,2,2,,,,,,53555555545
13,3,,933171-80590, ,0-RING,1,1,,,,,,,,55555555
14,3,,933171-80610, ,0-RING,2,2,,,,,,,55555555>
15,2,,172146-74670, ,""SECTION ASSY, SPOOL"™,1,1,,,,555553555555>5
16,3,,172112-06330, ,""SPRING,CONTROL VALVE",1,1,,,,,55555555533
17,3,,172122-74050, ,SPRING,1,1,,,,,,,,,5555555
18,3,,172122-74130, ,POPPET,1,1,,,,,.5555555555
19,3,,172116-74190, ,"PLATE, SEAL",2,2,,,,,,5553555575
20,3,,172116-74220, ,SCREW, 2,2, ,,,,,,55555555
21,3,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,,,55555533535225>5
22,3,,933166-80520, ,WIPER,2,2,,,,,,,,5555555
23,3,,933166-80530, ,CAP,1,1,,,,,5555555555>5

24,3, ,933166-80550, ,""SCREW, CAP",1,1,,,,555552323235
25,3,,933171-80510, ,""SEAT, SPRING',2,2,,,,,55555555535
26,3,,933171-80590, ,0-RING,1,1,,,,,,,,:5555555
27,3,,933171-80610, ,0-RING,2,2, ,,,,,,,,5555555
28,2,,172146-74860, ,""SECTION ASSY, VALVE",1,1,,,,,.33555555545
29,3,,172146-74650, ,"'SECTION ASSY, SPOOL™,1,1,,,,,553555555595
30,4, ,172112-06330, ,""SPRING,CONTROL VALVE",1,1,,,,,55555555553
31,4,,172122-74050, ,SPRING,1,1,,,,,,,,:5555555
32,4,,172122-74130, ,POPPET,1,1,,,,,.,555555555
33,4,,172116-74190, ,"PLATE, SEAL",2,2,,,,.533555522223
34,4,,172116-74220, ,SCREW, 2,2, ,,,,,,55555355
35,4,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,,,55555533525575
36,4,,172146-74740, ,WASHER,1,1,,,,,,.55555555>
37,4,,933166-80520, ,WIPER,2,2,,,,,,,,,,55555

38,4, ,933166-80530, ,CAP,1,1,,,,,.5555555555

39,4, ,933166-80550, ,"'SCREW, CAP",1,1,,,,,.53555555595
40,4,,933171-80510, ,"'SEAT, SPRING",2,2,,,,55555555333>»
41,4,,933171-80590, ,0-RING,1,1,,,,,,5555555555
42,4,,933171-80610, ,0-RING,2,2,,,,,,,,.555555>
43,3,,172146-74730, ,""VALVE ASSY",1,1,,,,..3555522223
44,4,,172116-74150, ,0-RING,1,1,,,,,..:55555555

1,2
2,3
3,3
4,3
5,3
6,3
7



52 Ay ba—=LIV T GEE, 7 -8 & 20b9h) Gavsy)
Fig. CONTROL VALVE (TURNING, BLADE & OFFSET) (MECHAN1CAL LINK)

(F7kv M)
{OFFSET )

A
TURNING

A7t b
QFFSET

I/H0-AN AT ASSY
CONTROL VALVE ASSY
{172146-74101) ' ,

IEHE No. S0 R LNo. 1{E S R

TE ANo. 500 R UNo. 20583 & qg%r' SV

IEENo. 5TDREH UNo. 1/p5H48& Gt

EBNo. 5208 UNo. InSHMUEBHET.

Fig 50 Ref. No. 1 :

inc Fig. 50 Ref. No. 2~53 (

Fig. 51 Ref. No. 1~48

Fig. 52 Ref. No. 1~44



,,172146-74000, ,"VALVE ASSY, CONTROL™,,,1,1,1,1,,,,.555555>
,,172146-74800, ,""SECTION ASSY, VALVE",,,1,1,1,1,,,,.555555>
,,172116-74160, ,""SECTION, INLET",,,1,1,1,1,,,,.555555>»
»»,933171-80590, ,0-RING, ,,1,1,1,1,,,,,,,.,,5>

,,172146-74700, ,""VALVE, RELIEF",,,1,1,1,1,,,,,.555555
,,172116-74150, ,0-RING, ,,1,1,1,1,,,,,,,,5,5>
2,,172124-74180, ,""SECTION ASSY, SPOOL",,,1,1,1,1,,,,,5555535
8,3,,933171-80590, ,0-RING, ,,1,1,1,1,,,,,,,.5,5>
9,2,,172146-74010, ,""SECTION ASSY, VALVE",,,1,1,1,1,,,,,,.,55555
10,3,,172146-74020, ,"'SECTION ASSY, SPOOL",,,1,1,1,1,,,.,,,555555
11,4,,933171-80590, ,0-RING, ,,1,1,1,1,,,,.555555>
12,3,,172146-74710, ,""VALVE, RELIEF",,,1,1,1,1,,,,,,555555
13,4,,172116-74150, ,0-RING, ,,1,1,1,1,,,,,555555>»
14,2,,172146-74690, ,SPACER, ,,1,1,1,1,,,,,,555555
15,2,,172146-74030, ,"'SECTION ASSY, VALVE",,,1,1,1,1,,,.,,555555
16,3, ,172146-74040, ,""SECTION ASSY, SPOOL",,,1,1,1,1,,,,,5555555
17,4,,933171-80590, ,0-RING, ,,1,1,1,1,,,,,555555>
18,3,,172146-74710, ,""VALVE, RELIEF",,,2,2,2,2,,,,553553553
19,4,,172116-74150, ,0-RING, , ,2,2,2,2,,,,,,,,5:5>
20,2,,172146-74630, ,"SECTION ASSY, SPOOL",,,1,1,1,1,,,,,.555555
21,3,,933171-80590, ,0-RING, ,,1,1,1,1,,,,,555555>
22,2,,172146-74050, ,"SECTION ASSY, VALVE",,,1,1,1,1,,,,.555555>
23,3,,172146-74060, ,"SECTION ASSY, SPOOL",,,1,1,1,1,,,,.555555>
24.,4,,933171-80590, ,0-RING, ,,1,1,1,1,,,,,,55555>
25,3,,172310-79180, ,VALVE, ,,1,1,1,1,,,,,.55555>
26,4,,172116-74150, ,0-RING, ,,1,1,1,1,,,,.,555554
27,2,,172146-74820, ,"'SECTION ASSY, VALVE",,,1,1,1,1,,,,.555555>
28,3,,172112-06480, ,PLUG, , ,1,1,1,1,,,,,,,,,5,>
29,3,,172112-06490, ,0-RING, ,,1,1,1,1,,,,,,55455>
30,3,,172146-74680, ,"SECTION ASSY, SPACER",,,1,1,1,1,,.,.:55455>
31,4,,933171-80590, ,0-RING, ,,1,1,1,1,,,,.,555554
32,3,,172146-74700, ,"VALVE, RELIEF",,,1,1,1,1,,,,,5555545
33,4,,172116-74150, ,0-RING, ,,1,1,1,1,,,,,,,:.5,5>
34,3,,172146-74720, ,"VALVE ASSY, SHUT-OFF",,,1,1,1,1,,.,..55455>
35,4,,172116-74150, ,0-RING, , ,1,1,1,1,,,,,,,.,.5>
36,4,,24311-240100,,"0-RING 1A P-10A",,,1,1,1,1,,,,,555555>
37,2,,172146-74860, ,""'SECTION ASSY, VALVE",,,1,1,1,1,,,,.555555>
38,3,,172146-74650, ,"SECTION ASSY, SPOOL",,,1,1,1,1,,..,.555555
39,4,,933171-80590, ,0-RING, ,,1,1,1,1,,,,.,,55555>

40,3, ,172146-74730, ,""VALVE ASSY",,,1,1,1,1,,,,,.555555
41,4,,172116-74150, ,0-RING, ,,1,1,1,1,,,,,,,,,,,,
42,2,,172146-74070, ,"SECTION ASSY, SpOOL™,,,1,1,1,1,,,,.,555555
43,3,,933171-80590, ,0-RING, ,,1,1,1,1,,,,,,,,,,,,
44,2,,172146-74670, ,""SECTION ASSY, SPOOL",,,1,1,1,1,,.,,.:55455>
45,3,,933171-80590, ,0-RING, ,,1,1,1,1,,,,,,,,,,,,

46,2, ,172146-74810, ,""SECTION ASSY, VALVE",,,1,1,1,1,,,,.555555>
47,3,,172116-74150, ,0-RING, ,,1,1,1,1,,,,,,555555
48,3,,172116-74320, ,PLUG, ,,1,1,1,1,,,,,,,5555

49,3, ,172146-74600, ,""SECTION ASSY, INLET",,,1,1,1,1,..,..55555>
50,4,,933171-80590, ,0-RING, ,,1,1,1,1,,,,,555455>
51,3,,172146-74760, ,"VALVE, RELIEF",,,1,1,1,1,,,,.555555>
52,4,,172116-74150, ,0-RING, ,,1,1,1,1,,,,,,555555
53,2,,172124-74120, ,TIE-ROD,,,1,1,1,1,,,,,5555535
54,2,,172124-74130, ,TIE-ROD, ,,2,2,2,2,,,,.555455>»
55,2,,26716-080002, ,"NUT M 8", ,,4,4,4.4,,,,,.35223>
56,2,,26716-100002, ,"NUT 10",,,2,2,2,2,,,3555535555
57,1,,22217-100000, ,"SPRING WASHER 10",,,3,3,3,3,,,5535555535
58,1,,26116-100302, ,"BOLT 10X30",,.,3,3,3,3,,,5555355555
59,1,,26716-100002, ,"NUT 10",,.3,3,3,3,,,555535555

1,1
2,2
3,3
4,4
5,3
6,4
7



5 3 A2 ba—=N23 )07 GREEN 409b)
Fig. CONTROL VALVE (HYD. 0L PILOT)

FROM M/#11757
R UNo. 11 56———@._ )
»

RHUNo. 20 5562 BB E T,

1 inc, 2~56 55 & @ ﬂ

ETR)
DRIVING (R)

Ty
BUCKET

DRIVING (L)

TURNING

ET R ToE b
DRIVING(R) CFFSET

OFFSET ™~
STl
TURNING

54
55




1,1,,172151-74610, ,"VALVE ASSY,RMT.CONT.",,.,2,2,2,2,,1,,.,55555>»
1-1,1,,172151-74611, ,""VALVE ASSY,RMT.CONT.",,,,,2,2,R,4,,,,,,,,,,M20902, ,M20902
2,2,,172151-74860, ,""'SHIM(COUNT. SET",,,8,8,8,8,,,5555355555
3,2,,172151-74870, ,SPRING, , ,8,8,8,8,,,,,,,,5:5
4,2,,172151-74880, ,RETAINER, ,,8,8,8,8,,,,,,.55555
5,2,,172151-74890,,"SP (SYN.",,.8,8,8.,8,,,,...5::1>
6,2,,172151-74900, ,PISTON, ,,8,8,8.,8,,,,,,,.,,5>
7,2,,172151-74910, ,SEAL,,,8,8,8.,8,,,,,,,.5,5
8,2,,172151-74920, ,COLLAR, , ,8,8,8,8,,,,,,,,5555
8-1,2,,172164-74610, ,COLLAR,,,,,8,8,S,,,,,,,.,,,M20902, ,M20902
9,2,,172151-74930, ,B00T, ,,2,2,2,2,,,,,,,5555>
10,2,,172151-74940, ,PLATE, ,,2,2,2,2,,,553533553
11,2,,172151-74950, ,UNION, ,,2,2,2,2,,,,535555535
12,2,,172151-74960, ,DI1SK, ,,2,2,2,2,,,,.555355>5
12-1,2,,172164-74620,,DISC, ,,,.2,2,S,,,,,..55,,M20902, ,M20902

13,2,,172151-74970, ,NUT, , ,2,2,2,2,
13-1,2,,172164-74630, ,NUT, ,,,,2,2,

14,2,,172151-74980, ,PLATE, ,,2,2,2,
15,2,,172151-74990, ,PLUG, ,,4,4,4,4,,,,,,,.5,5

16,2,,24311-000200, ,""0-RING 1A P-20.0",,,8,8,8.8,,..,5555555
17,2,,24311-000700, ,"O-RING 1A P-70.0",,.2,2,2,2,,.553523552
17-1,2,,24321-000700, ,"0-RING 1A G-70.0",,,,,2,2,S,,,,,,555,,M20872, ,M20872
18,2,,26116-060202, ,""BOLT M 6X 20",,,8,8,8,8,,,,:555555>»
19,2,,172164-74560, ,PLUG, ,,,,4.,4,W,,,,,,,.,,,M20902, ,M20902
20,2,,172164-74650, ,PLUG, ,,,,4,4,W,,,,,,,.,,,M20872, ,M20872
21,1,,172151-74620, ,"CUT-OFF VALVE",,.,1,1,,...1,..,.:5.554
22,2,,172151-74390, ,SOLENCID, ,,1,1,,,,,555555553

23,2,,172151-74420, ,"'BOLT M 4X 10",,,2,2,,,555535235535

24,2,,24311-000220, ,"0-RING 1A P-22.0",,,1,1,,.,,:55535555
25,1,,172165-74704, ,"VALVE ASSY, LOW-HIGH",,,,.,1,1,,2,,,.:55545
25-1,1,,172165-74705, ,""VALVE ASSY LOW-HIGH",,,,,1,1,S.3,.,...,,.,M20872, ,M20872
26,2,,172151-74420, ,"'BOLT M 4X 10",,,,,3,3,,.555555535
27,2,,172165-74710, ,SOLENOID, ,,,.,1,1,,,,.555455>

28,2,,172165-74720, ,"BOLT MSX16,HEX.SCKT.",,,..2,2,,,355535255
29,2,,172165-74730, ,""BOLT MSX8,HEX.SCKT.",,,,.2,2,,5535552955>5
30,2,,172165-74740, ,SPRING, ,,,,1,1,,,,,,,,,.5>
31,2,,172165-74760, ,SPRING, , ,,,1,1,,,,,,,,,,,,
32,2,,172165-74770, ,PACKING, ,,,.,2,2,,,5553555535
33,2,,172165-74780, ,PLATE, , ,,.,2,2,,,,,,,,5:5>
34,2,,172165-74790, ,COVER, , ,,,1,1,,,,,,5,5555

35,2,,23871-010000, ,"PLUG PT1/8,SCREW",,,,.,1,1,,,.5555555>5
36,2,,24311-000160, ,"0-RING 1A P-16.0",,,,.1,1,,,,.555555>»
37,1,,26013-080202, ,"'BOLT W/WASHER M8X20",,,,.2,2,,.555555545
38,1,,22217-060000, ,"SPRING WASHER 6",,.,2,2,,,,.,555535555
39,1,,26116-060552, ,""BOLT M 6X 55 PLATED",,.,2,2,,,:5535555355>5



5 4 UEANIIVT GyMIN VT & B-MN §77)
Fig REMOTE CONTROL VALVE(CUT-OFF V. & LOW-HIGH V.)

hohan T L4
| CUT OFF VALVE SPEC.

E REFER TO Fig.19

25
PREVIOUS

O—~nA2X07
LOW-HIGH VALVE




,,172151-74600, ,"VALVE CMP ,MULTICHNG.",,,,1,1,1,,,,.555555>
,»,172151-74700, ,LEVER, ,,,1,1,1,,,,,,,.,,55
,»,172151-74710, ,COVER, ,,,1,1,1,,,,,,,.5,5>
»,172151-74720, ,COVER, , ,,1,1,1,,,,.,,.5,5>
»»,172151-74730, ,SPRING, , ,,1,1,1,,,,,,,,,,,,

,,172151-74740, ,"PLATE, MARK",,,,1,1,1,,,.,,555554
2,,172151-74750, ,"PLATE, MARK",,,,1,1,1,,,,,,555555
8,2,,172151-74760, ,WASHER, , , ,2,2,2,,,,,,,,,,,,
9,2,,172151-74760, ,WASHER, , ,,1,1,1,,,,,,,:.5,5>
10,2,,172151-74770, ,""GASKET, CYL. HEAD",,,.1,1.,1,,.,,.,555555
11,2,,23871-010000, ,"PLUG PT1/8,SCREW",,,,1,1,1,,,,5555555>
12,2,,24190-100001, ,"BALL 5/16, STEEL",,,,
13,2,,24311-000280, ,""0O-RING 1A P-28.0",,,,
14,2, ,24321-000600, ,"O0-RING 1A G-60.0",,,,
15,2,,26450-060162, ,"'BOLT M 6X 16",,,,2,2,
16,2, ,26450-060162, ,"BOLT M 6X 16",,,.8,8,8,,,.,35555545

17,2, ,26450-060162, ,""BOLT M 6X 16",,,,8,8,8,,,:55555535

18,2, ,26647-060202, ,"WING BOLT M 6X20",,,,1,1,1,,,,5555555>»
19,1,,26013-100252, ,""BOLT W/WASHER M10X25",,,,4,4,4,,,,55555545

1,1
2,2
3,2
4,2
5,2
6,2
7

,1,
,1,
121

1
1
2
2
8



5 5 0 —4 U7 GREN {09b, W)
Fig. ROTARY VALVE (HYD. OIL PILOT, MULTI)

N VY 9 RRIRA)
MULT| VALVE KIT (REMODEL ING)
(172146-74900)
IEHNo. T4 R LNo. 113
IHENo. ITORH UNo. 155104
IEENo. 55O R UNo. 1n 5188
IHENo. T4ADRE UNe. 2205124
IEENo. ISR UNo. 11518584 ET .
Fig. 74 Ref.No. 1
inc. Fig 37 Ref. No. 1~10

Fig. 55 Ref. No. 1~19

Fig. 74 Ref. No. 2~12

Fig. 75 Ref. No. 1~18

&——19




»»,172146-74400, ,VALVE,1,1,1,1,,,,,,,5555555
,,172122-70720, ,PLUG,2,2,2,2,,,,,,,,55555>5
,,172146-74420, ,"REPAIR SET",1,1,1,1,,,,,555555555
,,172146-74430, ,"'SEAL SET, RELIEF",1,1,1,1,,,,,.:5535555
»»,172146-74440, ,SPRING,2,2,2,2,,,,,,,,:5555>
,,172146-74450, ,PISTON,2,2,2,2,,,,,,,,555555
2,,172146-74460, ,""VALVE COMPL. ,RELIEF",2,2,2,2,,,,.,5535535535
8,2,,172146-74470, ,PLUG,2,2,2,2,,,,,,,,555555
9,2,,172146-74480, ,SPRING,2,2,2,2,,,,,,,,55555
10,2,,172146-74490, ,VALVE,2,2,2,2, ,,,,,,,,5555>
11,1,,172146-74410, ,"PLATE, SUB",1,1,1,1,,,,,.553555554
12,1,,23871-030000, ,""PLUG PT3/8,SCREW",2,2,2,2,,,,55535555335
13,1, ,24325-000250, ,"0-RING 1B G-25.0",2,2,2,2,,,,555352355135
14,1, ,26450-100352, ,""BOLT M10X 35",5,5,5,5,,,,:555555555
15,1,,26450-120752, ,"'BOLT M12X 75",3,3,3,3,.,.555555553

1,1
2,2
3,2
4,3
5,2
6,2
7



5 KEE 7 L —%/80 7 (1:3%)
Fig TURNING BRAKE VALVE (SINGLE SPEED)

TO M/#00868

KElElE-4
TURNING MOTOR




,1,,172146-74500, ,""VALVE ASSY
,2,,172147-70500, ,PLUG, 2,2,
,2,,172122-70710, ,SPRING, 2,
,,172122-70720, ,PLUG, 2,2,
,,172148-71500, ,DETENT, 1,
,,172146-71510, ,"VALVE AS
,,172148-71510, ,PISTON, 1, ,
,,172148-71520, ,PLUG(A),1 1
9,2,,172148-71530, ,PLUG(B),1,1,1
10,2,,172148-71540, ,BALL,2, 2 ,2
11,2,,172148-71550, ,"GUIDE, SPRI
12,2,,172148-71560, ,SPRING,2,2,2
13,2,,172148-71570, ,""VALVE, CHEC
2
2
2
2

S
2,
2,
2 .
1 .1

S 1EF",2,2,2,2,2,2,,,,,,555555
1 1

1,1
2,2
3,2
4,2
5,2
6,2
7,2 ,
8,2 .
1

h)HIA'

- é 2,2.2.2,20 110000 nnees
2,2.2,20 0 0saraness
14,2, .172148-71580, ,SPRING.2,

NNNNe v

2,2,2,2,
15,2,,172148-71590, ,SPRING,2,2,2, ,

16,2,,172148-71620, ,PLUG,2,2,2,2, ,

17,2,,172148-71630, ,PLUG,2,2,2,2, ,

18,2,,172148-71640, ,0RIFICE,2,2,2,2,2,2,,,,35535535>»
19,2,,172148-71650, ,"'SEAL, DUST",2,2,2,2,2,2,,,,,5355235
20,2,,172148-71660, ,""'SCREW, SET',2,2,2,2,2,2,,,,:552255>5
21,2,,172148-71670, ,"'SEAL SET, RELIEF",1,1,1,1,1,1,,..,2555545
27,2,,172148-71680, ,"REPAIR KIT',1,1,1,1,1,1,,
36,1,,26116-100952, ,"BOLT M10X 95 PLATED",6,6,

6,

6,6,6,,,,,,,,,,,,



5 TEE 7 U—F/85)07 (23%)
Fig TURNING BRAKE VALVE (DOUBLE SPEED)

s FROM M/#00869
TURNING MOTOR




»»,172147-74800, ,VALVE,1,1,,,,,,,,:5555555
,,172614-74410, ,TIE-ROD, 2,2, ,,,,,,,:5555555
,,172147-74810, ,TIE-ROD,1,1,,,,,,,,55555555
,,172147-74820, ,""SECTION ASSY, INLET",1,1,,,.,.5555555535
,,172147-74830, ,""SECTION, OUTLET",1,1,,,,,55555555535
,,172147-74840, ,""SECTION ASSY, SPOOL"™,1,1,,,..555355535555>5
3,,172147-74850, ,""VALVE ASSY, RELIEF",2,2,,,,,555535235535
8,3,,172147-74860, ,PLUG,2,2,,,,,,,,.555555
9,3,,26716-080002, ,"NUT M 8",4,4,,,,,,,,,,:.555>
10,3,,26716-100002, ,"NUT 10",2,2,,,,,,5555555555
11,2,,22217-100000, ,""SPRING WASHER 10',3,3,,,,:,555355553
12,2,,26116-100452, ,""BOLT M10X 45 PLATED",3,3,,,55555355535535>5
13,2,,26716-100002, ,"NUT 10™,3,3,,,,5.55555352555

1,2
2,3
3,3
4,3
5,3
6,3
7



P. T. 0. "\)V7
Fig 58 P. T. 0. VALVE
P.T. 0. A" k7" ASSY

FROM M/#01525 P.T. 0. VALVE ASSY
(772146-46100)
IHENo. 320 RH UNe. Yid
IBENo. 320 R UNo. 2in54aTE
TEENo. 58 R LN 15138
IHENo. 64O RB UNo. 105365 3HET.
Fig 32 Ref. No. 1
7 ’ inc Fig 32 Ref. No. 2~47
Fig 58 Ref. No. 1~13
Fig 64 Ref. No. 1~36

' _ 10
' A4 ‘ "
' .
‘l ..
B UNo. 12 A E@
R UNe. 2 HNESHET, 9 I

1 inc. 2~10



,, 1 72146-75100, ,""RESERVOIR ASSY",1,1,1,1,,,,.,3555555>»
,1,,772146-75100-1, ,"RESERVOIR (GREEN:85)",,,,,1,1,,,55555355>5
,,172146-73700, ,"FILTER, RETURN",1,1,1,1,1,1,,,,,5555555

,»,172146-73710, ,"ELEMENT, FILTER™,1,1,1,1,1,1,,,,,555555>
,,172146-73740,,B0LT,1,1,1,1,1,1,,,,,,,,555>

,»,22190-080002, ,""SEAL WASHER 8S'",1,1,1,1,1,1,,,,.555555>
,,172146-73730, ,"FILTER, SUCTION",1,1,1,1,1,1,,,,,555555>
,,172146-75250, ,""RUBBER, SEAL™,1,1,1,1,1,1,,,,,555555>
9,3,,172146-75270, ,"'RUBBER, SEAL',1,1,1,1,1,1,,,,..55555>
10,2,,172146-75220, ,"'FLANGE, SUCTION",1,1,1,1,,,,,555555555
10-1,2,,172146-75220-1, ,"'FLANGE, SUCTION (85)",,.,.51,1,..5355533325
11,2,,172122-75310-4,,""COVER, HYD. TANK(40)",1,1,1,1,,,,,55555355>5
11-1,2,,172122-75310-1, ,""COVER, HYD. TANK(85)",,,,,1,1,,,5555355335
12,2,,172122-75600, ,"GAUGE, OIL LEVEL",1,1,1,1,1,1,,,,.555555>
13,3,,172122-75620, ,BOLT,2,2,2,2,2,2,,,,,5355553

14,3, ,172122-75630, ,GASKET ,4,4,4,4,4,4, ,,,,3:53553

15,2,,22134-240000, ,""WASHER 24',1,1,1,1,1,1,72,,,,,,,,.5,,M20639, ,M20639
16,2, ,22417-200160, ,""COTTER PIN 2.0X16",1,1,1,1,1,1,72,,,,,,,,,,,M20902,,M20902
17,2,,24321-001350, ,"0-RING 1A G-135.0",2,2,2,2,2,2,,,:55535255
18,2,,26013-100202, ,"'BOLT W/WASHER M10X20",8,8,8,8,8,8,,,,55553555>
19,2,,933171-23042, ,MAGNET,1,1,1,1,1,1.Z2,,,,,.,,.,.,M20902, ,M20902
20,2,,933171-23062, ,"PLUG 24, DRAIN",1,1,1,1,1,1,,,,,5555535
20-1,2,,172187-75500, ,"PLUG 24",,,,,1,1,R,,,,,,.,,,,M20902, ,M20902
21,1,,22217-140000, ,"SPRING WASHER 14" ,4,4,4,4,4,4,,,,,,,3:5554
22,1,,26116-140402, ,"BOLT M14X 40 PLATED",4,4,4,4,4.,4,,,,.:25455>»
23,1,,24341-000300, ,"0-RING 1A S-30.0",,,,.,1,1.,W,,,,.,,,.,,.M20639,,M20639

1,1
1-1
2,2
3,3
4,3
5,3
6,2
8,3



13}
PREV|0US

HYD. OIL TANK

Fie 59 {Eghihs > &

BiUNe 1HE

B UNo. 252052 BHET.

1 inc. 2~20

REFER TO Fig 65




,,172142-76100, ,CONNECTOR, 3,3,3,3,3,3,
,,172142-76110, ,"ELBOW PF1/2",3,3,3,3,
,,24315-000180, ,"0-RING 1B P-18.0",3,3,3,3,3,3,,,555555535

,,172146-76151, ,J0INT,1,1,1,1,1,1,,,,,,,,,,,,

,»»,172124-76350, ,""CONNECTOR 1/2",1,1,1,1,2,2,,,,53555555>5

,»»933152-07400, ,"0-RING (A)",1,1,1,1,2,2,,,,55533555

1,,24315-000240, ,"0-RING 1B P-24.0",3,3,3,3,3,3,,,,5555555>»
8,1,,933152-07274, ,CONNECTOR,1,1,1,1,,,,,,5555555>»

9,1,,933152-07400, ,"0-RING (A)",1,1,1,1,,,,,.5555553>

10,1,,933152-24120, ,"0-RING (B)",1,1,1,1,,,,5555555535

11,1,,933166-24120, ,""CONNECTOR PF1/2-10",1,1,1,1,,,,5555555535

12,1, ,933166-25420, ,ADAPTER,3,3,,,,5555535535535

12-1,1,,23391-040000,,"JOINT RGI 1/2",3,3,3,3,3,3,R,,,M01078, ,M01078,,,,,,
13,1,,933171-24740, ,"PLUG PT3/8",3,3,3,3,3,3,,,:55555555
14,1,,172146-76401, ,"PIPE, SUCTION",1,1,,,,,,5555535553
15,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,2,2,2,2,,,555333535

16,1, ,172146-78100, ,""HOSE A",1,1,1,1,1,1,,,,,,555555
17,1,,172146-78110, ,""HOSE (B), SUCTION",3,3,3,3,3,3,,,5555352555
17-1,1,,172146-78111, ,""HOSE (B), SUCTION",,,,,3,3.,S,,,,,,,,,,,M20872,,M20872
18,1,,172146-78120, ,CLAMP,1,1,1,1,1,1,,,,.555455>»

19,1,,172146-78130, ,"PLATE, CLAMP",1,1,1,1,1,1,,,.,2555545
20,1,,172146-78340, ,HOSE,1,1,,,,,.,.55555555

20-1,1,,172146-78341, ,HOSE,1,1,1,1,1,1,S, , ,M01606, ,M01606,,,,,,
21,2,,172146-78680, ,""CHUBE, SPIRAL"™,1,1,,..,,.55553555535
21-1,2,,172146-78681, ,""TUBE, SPIRAL",1,1,1,1,1,1,S,,,M01606, ,M01606,,,,,,
22,1,,172146-78351, ,HOSE, 1,1, ,,,,,5555555555

22-1,1,,172146-78352, ,HOSE,1,1,1,1,,,S, , ,M01606, ,M01606, ,,,,,
23,2,,172146-78680, ,""CHUBE, SPIRAL",1,1,,,,..5535555555>5
23-1,2,,172146-78681, ,""TUBE, SPIRAL™,1,1,1,1,,,S,,,M01606, ,M01606,,,,,,
24,1,,172146-78361, ,HOSE,1,1,1,1,,,,,,,,55555>

25,2,,172146-78680, ,""CHUBE, SPIRAL",1,1,1,1,,,.,.:5552553
26,1,,23000-041000, ,"CLAMP 41" ,12,12,12,12,12,12,,,,,3:555535
27,1,,23000-070000, ,"CLAMP 70",4,4,4,4,4,4,,,,,,,

1,1
2,1
3,2
4,1
5,1
6,2
7

28,1,,26013-100252, ,"BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,333555555
29,1,,172146-76700, ,"TUBE ASSY, SUCTION A™,,b,1,1,1,1,W,,,,,,,M11757,,M11757,,
29-1,1,,172146-76701, ,""TUBE ASSY, SUCTION A™,,,,,1,1,S,,,,.,.,,,,,M20872,,M20872
30,1,,172112-77261, ,""CONNECTOR PF1/2L-42",,,,,1,1,,1,,,,.,55555

30-1,1,,172124-76350, ,""CONNECTOR 1/2",,,,,1,1,N,,,,,.,,,,,M20501, ,M20501
31,2,,933152-24120,,"0-RING (B)",,,,,1,1,,1,,,,,,..,,
32,1,,23391-040000, ,"JOINT RGI 1/2*,,,,,1,1,,1,,,,,,,,,,
33,1,,23393-040000, ,"JOINT 9O0RGI 1/2*,,,,,1,1,,1,,,,,.,,..,
34,1,,172146-78353, ,HOSE, , ,,,1,1,,1,,,,,,,,,,
35,1,,172146-78362, ,HOSE, , , ,,1,1,,1,,,,,,5:.>



6 0 SHERE (90~ ¥7° ~N W)
Fig HYD. O1L P1PING(TANK~PUMP~VALVE)

-0 _ :
00 1 QF > ------%G7EFT (ORIVE, R)
() 2 OF—F------7-h (ARM)
=0 3 CF=------7' ~A (BOOM)
FRONT .10 4 Q> ---=-JEEFT ORIVE, L) 2713
Q) § O —1------n" r4h (BUCKET) ' > 13
@ Qe LT 12
Q§ Q>34 (SHING) )
10 7 QF -~ KE[E (TURN ING) ! 20
7 V-1 (BLADE) i @ 22
i 24
34
35

SHEEN {nghetig
HYD. 0IL PILOT SPEC.

& T
MAIN PUMP

/

%ﬁ;‘ﬂ
HYD. OlL TANK

29

J

k\\\\\isz\\ »j7 ..... o3
arra-nin7
CONTROL VALVE

AR
MECHANICAL LINK SPEC.




,1,,172122-76140, ,""CONNECTOR PF3/8-55",2,
,1,,933152-24120,,"0-RING (B)",8,8,8,8,8,
,1,,933171-24530, ,"CONNECTOR 3/8-88",3,3,

2,2,2,2,2,,,5535533513>5
3,3,3,3,.555555050
,»»,933171-24530, ,""CONNECTOR 3/8-88",3,3,3,3,3,3

,,172146-78140, ,""PLATE, CLAMP',2,2,2,2,2,
,,172146-78200, ,CLAVMP,1,1,,,,,,,
,1,,172146-78201, ,CLAVMP,1,1,1,1,
, 1

1
,172146-78230, ,CLAMP,1,1,1,1,1,1
1
1

3
13 £ 7339333933333
2,,,,,,,,,,,

,i,N,,,M01606,,M01606,,,,,,

1,1
2,1
3,1
4,1
5,1
6,1
6-1
7,2
8,1

,1,,172146-78240, ,"PLATE, RUBBER",1,1,1,1,1,1,,,,,555555>»
9,2,,172146-78230, ,CLAMP,1,1,1,1,1,1,,,,.,555555>»

10,1, ,172146-78250, ,""GUIDE, HOSE",2,2,2,2,2,2,,,,55353554
11,1,,172146-78380, ,HOSE, 2,
12,1,,172146-78390, ,HOSE, 1,
13,1,,172146-78400, ,HOSE, 1, ,
14,1,,172146-78410, ,HOSE, 1, ’
15,1,,172146-78420, ,HOSE, 1, ,
16,1, ,172146-78430, ,HOSE, 2, ,
17,1,,172146-78730, ,HOSE, 1,1, ,1,W,,,M00531,,M00531,,,,,,
18,1,,172122-79890, ,"CLAVWP 350",1,1,1,1,1,1,W,,,M00531, ,M00531,,,,,,
19,1,,22217-080000, ," SPRING WASHER 8,2,2,2,2,2,2,,,355535224
20,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,2,,,.53523552
21,1,,26116-100162, ,"'BOLT M10X 16 PLATED",2,2,2,2,2,2,,,,53555535
22,1,,26450-080452, ,"'BOLT M 8X 45",2,2,,,,555553533535
22-1,1,,26450-080202, ,"BOLT M 8X 20",2,2,2,2,2,2,S,,,M01606, ,M01606, ,,,,,

2
1
1,
1,
1,
2,

2,2,2,2
1,1,1,1
1,1,1,1,
1,1,1,1,

1,1,1,1,,,,55535555
2,2,2,2,,5553335353
1,1,1,1,



6 ‘l FMEERCE (W VT ~T7 -h)
- Fig HYD. OIL PIPING(VALVE~BOOM)

F=b s
BOOM CYL.

J

)

arra-snind /(
CONTROL VALVE I




,,172122-76131, ,""CONNECTOR PT1/2-45",2,2,,,,55355552333135
,1,,172730-75140, ,ADAPTOR,2,2,2,2,,,S,, ,M00869, ,M00869,,,,,,
,,24315-000180, ,"0O-RING 1B P-18.0",2,2,,,,,Z,,,M00869, ,M00869,,,,,,
,,172122-76140, ,""CONNECTOR PF3/8-55",2,2,2,2,,,,,555555525
,»»,172142-76150, ,""JOINT 3/4UN-1/4",2,2,2,2,,,55333522575
,,172312-76180, ,"'NIPPLE 1/2X3/8",2,2,,,,,Z,,,M00869, ,M00869,,,,,,

7,1,,933152-22771, ,"ELBOW (90B)",4,4,,,,,55553335553»
7-1,1,,23393-030000, ,"JOINT 9ORGI 3/8".,4,4,4,4,,,R,,,M01078,,M01078,,,,,,
8,1,,933152-24062, ,""CONNECTOR (C)",1,1,1,1,,,,55555353555
9,2,,933152-24120, ,"0-RING (B)",1,1,1,1,,,,,55555355>
10,1,,933152-24120, ,"'0-RING (B)",7,7,7,7 3355532233355
11,1,,933152-24410, ,""CONNECTOR (A)',1,1,1,1,,,,,555553555
12,1,,933155-08481, ,""CONNECTOR (A)',3,3,3,3,,5555555353555
13,1,,172146-78450, ,HOSE,1,1,1,1,,,,,,,5555555
14,2,,172137-78860, ,""TUBE, SPIRAL",1,1,1,1,,,,,,5555555>»
15,1,,172146-78660, ,HOSE,1,1,,,,,,555555555>
15-1,1,,172146-78582, ,HOSE,1,1,1,1,,,S, , ,M00869, ,M00869, , ,,,,
16,1,,172146-78480, ,HOSE,1,1,1,1,,,,,,,555555>
17,2,,172312-78700, ,"TUBE, SPIRAL",1,1,1,1,,,..,2555535>»
18,1,,172146-78510, ,HOSE,1,1,1,1,,,,,,,5,55555
19,2,,172312-78700, ,"TUBE, SPIRAL",1,1,1,1,,,,,,5555555>»
20,1,,172146-78530, ,HOSE,1,1,1,1,,,,,,,555555>
21,2,,172312-78700, ,"TUBE, SPIRAL",1,1,1,1,,,,..5555955>
22,1,,172146-78550, ,HOSE,2,2,2,2,,,,,,,5555555
23,2,,172312-78700, ,""TUBE, SPIRAL",2,2,2,2,,,,,3555353523
24,1,,172146-78581, ,HOSE,1,1,,,,,,,555555555
24-1,1,,172142-78670, ,HOSE,1,1,1,1,,,S,, ,M00869, ,M00869, ,,,,,
25,1,,933152-09280, ,"BAND 170",1,1,1,1,,,,555555955>5
26,1,,24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,,,W,,,MO00869, ,M00869,,,,,,



6 2 HERCE (VA7 ~T-5. 2407 )
Fig HYD. OIL PIPING(VALVE~MOTOR, SWIVEL)

1A%z
PREV10US

hEfE] 1
TURNING SINGLE SPEED




6 3 HEBCE (W ) ~E-4. 24N W) (-2)
Fig HYD. OIL PIPING(VALYE~MOTOR, SWIVEL) (-2)

FROM M/#20501

l
= AN A T )
LO¥-HIGH VALVE

= N N = B WA
CONTROL VALVE




HERE(P.T.0.)
Fig.64 HYD. OIL PIPING(P. T.0.)

P.T. 0. " 47" ASSY 35
P.T. 0. VALVE ASSY FROM M/#01525

(772146-46100)

IEENo, 320 R H LNo. 113

HBNo. 32D R H LNo. 205474

TAENo. S8R LNo. 172513

IHENo. 64D R UNo. 1562 SR T T, 27
Fig 32 Ref. No. 1

inc Fig 32 Ref. No. 2~47

Fig. 58 Ref. No. 1~13 N |
Fig. 64 Ref.No.1~36 2/ ,.m /\/&s

20

H )

4 - | "

3

,
/4 4 “h%?/%;i 28
® . .
R 77

HYD. G1L PUMP

187z
PREVOUS

aAvrO—NanT
CONTROL VALVE




65 SBERCE (V5-2) (HYA)
Fig. HYD. O1L P1PING (RETURN) (MECHANICAL LINK)

ZLARG 3Tk
SIVEL JOINT

A bO—-RInF
CONTROL VALVE




F
!

&
REFER TO Fig. 7]<l) n,

\ /X{Nw/a'f
\\\\\ SWIVEL JOINT

HYD. OtL PIPING(RETURN) (HYD. OIL PILOT)
REFER TO Fig 59 o B4
o

SMERCE (V9-) GhREEN {09b)
Fig 66

/

(= IS AN L & P 3
LOW-HIGH VALVE
FET 2 B

() DRIVING DOUBLE

\% SPEED SPEC.

A rO—=N5XNTF /{
CONTROL VALVE -

198 ~
23 P
24 /\
®
S~
Yy | ©
194

Ho bFTFNT
CUT OFF VALYE
A (-1)
PREVIOUS (-1)
TEIT 1 R
DRIVING SINGLE SPEED
SPEC.




SREEE (M9b-b) GETT 18
Fig 6 7 = (M7

HYD. OIL PIPING(TRACK FRAME) (DRIVING SINGLE SPEED)

) EFTES
ETES DRIVING MOTOR
_\_DRIVING MOTOR
- ‘:Q/’ ]

1 AAANNTYaT b
SWIVEL JOINT




6 8 SBERE (MyIv-b) GETT 2:8)
Fig HYD. 1L PIPING(TRACK FRAME) (DRIVING DOBLE SPEED)

FROM M/$#20501




AL (77 -h)

Fig 69 HYD. OIL PIPING (BOOM)

HSRIN
VIEWED FROM (B)

Y

ATy b VY

OFF SET CYLINDER

(B2




7 0 A FO—IEE & 777 ~hyMN. ~U5-7)
Fig CONTROL PIPING(PUMP~CUT OFF V. ~RETURN)

FROM M/#10501 REFER TO Fig 66—9
13
22
E é% 18

12— b REFER TO Fig. ENG,

7

By bxFend &3
7 Y ()

< uﬂ\ -\C:L0FF VALVE

BEIY Fa—NHEICB LT
32 FO-NEEIXTRROMHIEN
FYFETOTHERO LI RERS
BT =,

AS FOR HYD. OIL CONTROL,

REFER TO THE TABLE BELOW FOR THE
DIFFERENCE AMONG TREE TYPES OF
CONTROL PIPING.

I
e/ Fie TH| 72173747576

70
fEEACE (—1) O OO
O

| PLATE PIPING(-1)
WFFLry 1)
| MULT1 CHANGE(-1)
¥ A ERE(-2)
| HRECT PIPING(=2)
IS (-2)
| MULT) CHANGE (-2)

Q|0
Q
O




7 ] Ay bA—IEE K 777 ~0-MV. ~)5-))
Fig. CONTROL P1PING(PUMP~LOW-HIGH V. ~RETURN)

FROM M/#20501 REFER TO Fig 66-9-2

%
PREVIOUS %_]8

23 1

4

REFER TO Fig. ENG,

™~

]
‘
REFER TO Fig.66-9-1}F -

O—nA0F
LOY-HIGH VALVE

| PREV10US



7 2 A bO—JVEE (M. ~VEIN. ~[RER)
Fig CONTROL PIPING(CUT OFF V. ~RMOTE CONTROL V. ~PLATE)

9LHAZTIIN
VIEWED FROM UPPER
POOEPOD

By bAITNRNT /
CUT OFF VALVE

1)

P’




7 3 a2 O—)UEEE (REE~1/M-AN A7)
Fig CONTROL PIPING (PLATE~CONTROL V.)

JvbO=Nnn7
CONTROL VALVE




rig [ 4

]4-——-%?.
20—o
RH

7 B

YyEIINT
REMOTE CONTROL VALVE -

22 =
NN 24‘?\ 20 2

3 FO—IVEE (hyba7. 0-nMV. ~UEIN, ~WFF1 V)
CONTROL PIPING(CUT OFF, LOW-HIGH V. ~

REMOTE CONTROL V. ~MULTI CHANGE V.)

20252013

(RH)}

(LH)

IV AT $9b (CREEAR)

MULT! VALVE XiT(REMODELING)
(172146-74900)

IABNo. TAORE LNo. 113
THBNo. ITDRM UNo. 105104
IHBNo. 550 R4 UNo. 105198
IHENo. T4ADRM UNo. 2p 5124

Fig. 74 Ref. No. 1

inc. Fig. 37 Ref. No. 1~10
1 Fig 55 Ref. No. 1~19
Fig 74 Ref. No. 2~12
Fig 75 Ref. No. 1~18

o—-& Yz
ROTARY VALVE

1B '
PREVIQUS ®

Ho bFTNNT
CUT OFF VALVE

IRBNo. 75ORH LNo. 115182 8AET,



TN VT $9b (RYEERD

MULTI VALVE KIT(REMODELING)
{172146-74900)

IHEENO. T4 R H LN, 11

BN 3TORULNG 1/hsi0& 'Y
IHENO. 550 R B LNO. 15108

IGENO. TADREB LN, 2/h512&

IEEND. 7TSOR LN 151858 AET,
Fig. 74 Ref. NO. 1 .
inc, Fig. 37 Ref.NO. 1~10 DO—% U —/SN7

7 5 32 bO—JVEE IFFLry N VI ~I/M-MN 1T°)
Fig CONTROL PIPING(MULTI CHANGE V. ~CONTROL V.)

17 18

Fig 55 Ref. NO. 1~19 _ROTARY VALVE

Fig. 74 Ref. NO. 2~12
Fig 75 Ref. NO. 1~18

REFER TO Fig.55
]0/()
AV hOD—ARRT

CONTROL VALVE




CONTROL PIPING(DIRECT) (~2)

32 bO=)EE ¢ 1) (-2)
Fig. 76

DIHTIN
VIEWED FROM UPPER

® 008 00

i
©©
®

4

FRONT
(RH) (LH)

O—nAXNTF %
LOW-HIGH VALVE S =

I -
i & = RS AV )
Ny 2 CONTROL VALVE




rie [ 1 Gérsive




7 7 —A(IB7E)
Fig. BOOM (PREV | 0US)

e, /

,\ fal ) / /L REFER TO Fig. 82 ~ 87
- ¥ ’ .-/

e/



7— A @) (-2)
Fig 79 BOOM (NEW) (-2)

FROM M/#20501

FT=LPVVT
ARM CYLINDER

. -1 )
51—
AL w},;zo—ﬁi & B

OFFSET CYL INDER
¥ 3 418
g? - N ;

T—bi Uy
BOON CYLINDER




7 —A(BH2)
Fig. 80 ARM (PREV 1 QUS)
REFER TO Fig7 8 .

I

R
H 24 ‘ G—2-
&) | 3 ‘
Ky u b )es "]/.7/7
BUCKET cvuuos/] T OPN
A

12
" ~

i 15 1416




8 'I 7 — A GRHE) (-2)
Fig ARM (NEW) (-2)

FROM M/#20501

R

REFER TO Fig. 79




8 734w I (450, 490)
Fig. BUCKET (450. 490)

2

i
NEW

[=Fi7
PREV I0US

~ Z
L
#
YLDy ASY 72 5 >

SIDE CUTTER ASY OPTIONAL




8 N N4y (300, 340) (FH4FAVE)
Fig BUCKET (300, 340) (ATTACHMENT)

i
NEW
15§
PREV 10US 1¢3o00)
14 3
11-1 4.2
32 13-1
- YA RBu & ASY 755 o
SIDE CUTTER ASY OPTIONAL
f

11 4
10 5

‘@JJ

B
PREVIOUS
13
12
6

e
@




8 234wy | (500, 540) (FH9F4vb)
Fig BUCKET (500, 540) (ATTACHMENT)

W
NEW

=P
PREVI0QUS
-~
YA B ASY +F g
ﬁ SIDE CUTTER ASY OPTIONAL
8%
PREVIOUS
2 12
242]

- &)
] @J




8 5 Ny (550, 590) (749FAv)
Fig. BUCKET (550, 590) (ATTACHMENT)

‘Eﬁ;\\ﬁ\\

1-2(590)

o7 A
NEW
=i
PREVIQUS
3
HA4FRwd ASY T3 >
\| SIDE CUTTER ASY OPTIONAL
f

4 B
n ‘ PREV I 0US
’\]'0\5\'\'\‘
La$ )

\Q@D/ i

2120 \ J
19 iié///__——

23 §(/’“*“‘

-




8 N (600, 640) (7H9FAvh)
Fig BUCKET (600, 640) (ATTACHMENT)

iz
NEW

ol 1(600)
PREVI0US 14

a4 KB s ASY 71'7""/5‘/é

SIDE CUTTER ASY OPTIONAL

i3
11 4-1 L%EVIUUS
10 77
13
12
L\J % / 6
\"‘3@/

%,

3)




Fig. 8

N S (8947°) Go9F P
BUCKET (S TYPE) (ATTACHMENT)

1 (3408%)

14 (4908)

27 (6408)

40 (5908)

53 (6408)

I
[ I I I I |
2 6 7 4 8 5 K] 7 &
15 19 20 17 21 18 16 2019
28 32 33 30 34 31 29 3332
41 45 46 43 47 44 42 46 45
54 58 59 56 60 57 55 59 58

PREVI0QUS

YA FRAvS ASY 72 3 >
SIDE CUTTER ASY OPT!ONAL

Ko




8 7L—FK
Fig BLADE

[z} 4
PREVI0QUS

4-3

& Hh SRIL_
VIEKED FRON B




	preface.pdf
	PREFACE
	SPECIFICATIONS
	TABLE OF PAINTED COLOR
	VEHICLE PAINTED COLOR
	PATRTS NAME
	WIRING DIAGRAM


